DID YOU CartPros directs you to the right part using the part
N O w-, numbers from this manual. Enter the part number into GET STARTED ﬁ, https://CartPrOS_C
K # oursearch box and it will find the part you are looking for. HERE

604973

EZE0O)

A Textron Company

SERVICE PARTS MANUAL

GASOLINE POWERED UTILITY VEHICLES

ISSUE DATE: APRIL 2006

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
w, numbers from this manual. Enter the part number into GET STARTED
& oursearch boxand it will find the part you are looking for. HERE

— https://CartPros.com/f.html

Z%CARTPROS



CartPros directs you to the right part using the part
I;(IH%’ W-, numbers frem this manual. Enter the part number into GET STARTED ﬁ— httpS://CartPrOS.Com/f.html

our search box and it will find the part you are looking for. HERE

SERVICE PARTS MANUAL

GASOLINE POWERED
UTILITY VEHICLES

E-Z-GO ST 480
E-Z-GO ST 480 (CAMO)
JACOBSEN 4800

STARTING MODEL YEAR 2006+

TEXTRON Golf, Turf & Specialty Products reserves the right to make design changes without obligation to make these changes on units previously sold and the
information contained in this manual is subject to change without notice.

TEXTRON Golf, Turf & Specialty Products is not liable for errors in this manual or for incidental or consequential damages that result from the use of the material
in this manual.

CUSTOMER SERVICE DEPARTMENT IN USA PHONE: 1-800-241-5855 FAX: 1-800-448-8124
OUTSIDE USA PHONE: 010-1-706-798-4311, FAX: 010-1-706-771-4609
TEXTRON GOLF, TURF & SPECIALTY PRODUCTS, P.0.BOX 388, AUGUSTA, GEORGIA USA 30903-0388

Service Parts Manual '-:gaac ARTPROS



DID YOU CartPros directs you to the right part using the part

KNOW’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_Com/f_htm|

# oursearch box and it will find the part you are looking for. HERE

NOTES

To obtain a copy of the limited warranty applicable to the vehicle, call or write a local
Distributor, an authorized Branch or the Warranty Department with vehicle serial number
and manufacture date code.

The use of non Original Equipment Manufacturer (OEM) approved parts may void the
warranty.

Tampering with or adjusting the governor to permit vehicle to operate at above factory
specifications will void the vehicle warranty.

When servicing engines, all adjustments and replacement components must be per original

vehicle specifications in order to maintain the United States of America Federal and State
emission certification applicable at time of manufacture.

BATTERY PROLONGED STORAGE

All batteries will self discharge over time. The rate of self discharge varies depending on the
ambient temperature and the age and condition of the batteries.

A fully charged battery will not freeze in winter temperatures unless the temperature falls
below -75(1 F (-60(1 C).

Page i Service Parts Manual L CARTPROS
Y0



DID YOU CartPros directs you to the right part using the part
K N ow-’ numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPros_com/f_html
# oursearch box and it will find the part you are looking for. HERE

TABLE OF CONTENTS

SECTION Page No.
HOW TO USE THE SERVICE PARTS MANUAL . . ..ottt e ettt e ettt e v
ILLUSTRATED PARTS BREAKDOWN . . . . oottt ettt e e ettt e et e e e vii
ACCELERATOR . . oottt ettt e et et e e e A-1
AIR CLEANER . . . oottt e e e B-1
BOD Y . e C-1
BRAKE S . ...ttt D-1
PARK BRAKE . . .ottt ettt e et e et e e E-1
CLUT CH ettt e e e e e e F-1
DIRECTION SELECTOR.. . . . .\t ettt ettt ettt e e e e e e e e e e e G-1
ELECTRICAL SYSTEM . . . .\ttt ittt et ettt e e e e e H-1
ENGINE . . oottt e e J-1
FRONT SUSPENSION . ..ottt e ettt e e e e e e e e e e e e K-1
FUEL SYSTEM . .ottt ittt et et e e e e e e e e e e e e e e L-1
REAR AXLE . . i M-1
REAR SUSPENSION . .. ottt ettt et e e e et e e e e e e e e N-1
SE AT S . P-1
STARTER / GENERATOR . . ..\ttt ittt ettt et et e e et Q-1
STEERING. . . .o ittt ettt e e e e e e R-1
TRUCK BED . ..ttt ittt ettt e e e e e e e e e e e e e S-1
WEATHER PROTECTION . . .ttt ettt et e et e e e e et e e T-1
WHEELS AND TIRES . . . .ottt ittt ettt e e e et e e e e e e e e U-1
WINCH . oottt e e e e e e W-1
OPTIONS/ACCESSORIES . . . .ttt ettt et e et et e e e e APPENDIX A-1

Service Parts Manual '%aac ARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

K N Ow-’ numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

—>» https://CartPros.com/f.html

TABLE OF CONTENTS

Notes:

Page iv Service Parts Manual -'::3~ c ARTPRO S
0Y0



DID YOU CartPros directs you to the right part using the part GET STARTED

K N Ow-’ numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

—>» https://CartPros.com/f.html

HOW TO USE THE SERVICE PARTS MANUAL

This manual is divided into several sections:

GENERAL INFORMATION
®* TABLE OF CONTENTS
* HOW TO USE THE SERVICE PARTS MANUAL

ILLUSTRATED PARTS BREAKDOWN
® Contains illustrations and parts lists for all systems of the vehicle

APPENDIX
® Contains a listing of specialty products and options/accessories

USE OF THE MANUAL
To use this manual, consult the TABLE OF CONTENTS (page iii) to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation. Locate the serial number plate (see BODY located in the lllustrated Parts Breakdown section of this manual
for its location) and note the complete number shown on the plate. It is important that the serial number of your vehicle
and its model number be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see BODY located in the lllustrated Parts Breakdown section of this manual for its loca-
tion) and note the complete number shown on the plate.

Service Parts Manual -%360 ARTPROS



DID YOU CartPros directs you to the right part using the part
K N Ow-’ numbers from this manual. Enter the part number into GET STARTED

our search box and it will find the part you are looking for. HERE

—3p https://CartPros.com/f.html

HOW TO USE THE SERVICE PARTS MANUAL

Left hand illustration page
(continued on right hand page Parts list (continued on
if required) rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

® Determine the function and application of the part required. Turn to the INDEX OF MAJOR COMPONENTS and
select the most appropriate component description.

® Turn to the page number indicated and locate the part description in the parts list. Read the full accompanying
description for specific information regarding the part that was not shown in the index.

® From the parts list, obtain the item number assigned to it and confirm that the part selected is correct by verifying
it with the pictorial representation on the illustrated page.

2. IF YOU KNOW THE PART NUMBER
® Use the INDEX OF MAJOR COMPONENTS to find the page(s) the part number appears on.

® Turn to the page number indicated and locate the part number in the parts list. Refer to the accompanying
description for specific information regarding the part.

* From the parts list, obtain the item number assigned to it and confirm that the part selected is correct by verifying
it with the pictorial representation on the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by Service Parts. The asterisk (*) indicates that the part depicted is
not available for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the Service Parts Department.

Page vi Service Parts Manual -;3 c ARTPR OS
0Y0



DID YOU CartPros directs you to the right part using the part
K N Ow-’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_Com/f_htm|
# oursearch box and it will find the part you are looking for. HERE

ILLUSTRATED PARTS BREAKDOWN

ILLUSTRATED PARTS BREAKDOWN

Service Parts Manual -%360 ARTPROS



DID YOU CartPros directs you to the right part using the part
KNOW\, numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
&  oursearch box and it will find the part you are looking for. HERE

ACCELERATOR

1 - Includes ltems 2 - 44
40 - Includes ltems 41 - 44
41 - Includes ltems 42, 43

Chassis

23 Harness
38
// ~
N &Y
?\ﬁ To
0 Rear
g Axle
/ | —
Part of
Frame

Page A-1 Service Parts Manual FLCARTPROS
)



DID YOU CartPros directs you to the right part using the part

KN0w~, numbers from this manual. Enter the part number into GET STARTED ﬁ» https://CartPrOS.Com/f.html

our search box and it will find the part you are looking for. HERE
ACCELERATOR

To
67 - Includes ltems 68 - 80

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

K N 0 W-, numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

ACCELERATOR

—>» https://CartPros.com/f.html

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 75765-G03 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 2 -44) .....cooiiiiieeeeeeeeeeee 1
2 70116-G02 ACCELERATOR PEDAL BRACKET ......ooiiiiiierieentee et 1
3 01051-GO1 SCREW, #8 - 18 X 1/2" LGi...eoeieee e 4
4 25853-G02 PEDAL BOX AND COVER ..o 1
5 00684-G6 SCREW, #8 - 32 X 3/4" LG (STAINLESS STEEL) ......ooviiviiiiireeeeeeeee 4
6 75652-G01 MICRO SWITCH ...ttt e 1
7 01050-G02 SCREW, #4 -20 X 1 1/8" LGi..coiie e 2
8
9 72066-G01 CONTROL ARM ...ttt 1
10 23860-G1 BEARING ..ottt 2
11 24621-G1 NYLON WASHER, 5/168" ....oeoiieieeee e 2
12 12064-G1 PUSH NUT, 5/168" ... 1
13 25768-G01 PIVOT ROD ...ttt 1
14 72199-G01 PIVOT BRACKET ..ottt ettt 1
15 14390-G1 LOCK NUT, 3/8 = 24.... .ot 1
16
17 72198-G03 MICRO SWITCH CAM ...ttt e 1
18 15126-G1 LOCK NUT, 5/16 = 24ttt 1
19 00487-G3 SETSCREW, 1/4 - 20 X 3/8" LG....coeiiiee e 1
20 72074-GO1 CONTROL ARM LINK ...t 1
21 72225-G01 SHOULDER BOLT, #10 - 24 X 11/16" LG...ooooiieeeeeeeeeee e 1
22 00532-G4 NUT, 5/16 = 24 ..o e e e s 2
23 17677-G1 SPRING RETAINER, 1/2"....oceeeeee e 1
24 17979-G1 ACCELERATOR ROD BUSHING..........coiiiiiiierie e 1
25 73046-G01 COMPRESSION SPRING, 3/8" ...t 1
26 17677-G2 SPRING RETAINER ... .o 1
27 72072-GO1 ACCELERATOR ROD .....ooiiiiieiiiie e e 1
28 10385-G4 CLEVIS YOKE (ADJUSTABLE).......coiiiiiiieiieie e 1
29 10386-G3 CLEVIS PIN, 5/16" X 13/16" LG ....oeiicieeieieee et 1
30 17838-G1 NYLON BUSHING ... e 3

Page A-3 Service Parts Manual FLCARTPROS
0¥0



DID YOU CartPros directs you to the right part using the part GET STARTED

K N 0 W-, numbers from this manual. Enter the part number into ﬁ— https://CartPros.com/f.htmI

our search box and it will find the part you are looking for. HERE
ACCELERATOR
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 17255-G1 TEFLON WASHER, 5/16"......eeiiii ettt st e 1
32 10387-G3 COTTER PIN, 3/32" X 3/4" LG ...eeieieieeeiee et 1
33 70134-G01 PEDAL PIVOT PIN ..ottt st st 1
34 00986-G01 PUSH NUT, 5/16" ...ttt 1
35 14390-G10 LOCK NUT, #10 = 24 ...ttt st e s ennneee s 1
36
37 35679-G02 WIRE HARNESS (PEDAL BOX) ...oeiuiieiieiieeiee et esiee e seee e seee e seee e 1
38 75639-G01 ACCELERATOR CABLE ..ot s 1
39 00559-G8 WASHER, 5/16" ...ttt sttt 1
40 25799-G03 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 41 - 44) ............ 1
41 27844-GO01 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 42 - 43)............ 1
42 15766-G1 OVAL RIVET, 3/16" X 3/8" LG ...eeeeiueeieeeeeieesieesie e 6
43 * ACCELERATOR PEDAL PAD.......coiiiiiiieiieeiee et 1
44 * ACCELERATOR PEDAL ..ottt 1
45 70135-G01 PEDAL PIVOT COVER ..ottt e ste et e e 1
46 00715-G2 BOLT, 5/16 - 18 X 13/16" LG ..eetieieie sttt 4
47
48 00415-G2 BOLT, 1/4 - 20 X 1 1/4" LG weeeee ettt e stttee e et e e e s snrae e e e enes 1
49 00559-G7 WASHER, 1/4" et e e e e e e e e e s s reeeeeaaaeees 1
50 75679-G01 CHOKE PIVOT LEVER ... .ottt e 1
51 15944-G1 BALL JOINT L. ttiiee ettt ettt e e sttt e e e s sttt e e e e e snnte e e e s assaeeaessnteeeeeesnnsaeeasanns 1
52 00734-G5 LOCK NUT, #10 = B2 .. eeiieieieiie ettt e et e e e e e e et e e e e e e e e e e e s e enneneeeeeeens 1
53 75677-G01 BUSHING .....eeieiiiiiee ettt e e e e e e e e e e e e s ae e e e e e e e e e e esannnnnenneees 1
54 23577-G1 TORSION SPRING ...ttt sttt sttt be e sae e aees 1
55 23726-G7 T N O = o T s 1 R 1
56 14390-G4 LOCK NUT, 1/4 = 20 ..ttt e e e e e e e e e e s ee e 1
57
58 75651-GO01 CHOKE AND GOVERNOR CABLE BRACKET .......coiiiiiiiiiieeiee e 1
59 00566-G2 LOCK WASHER, 7/18"..... ettt sttt nee e 2
60 00462-G7 BOLT, 7/16 - 14 X 7/8" LG oo eeeeeee ettt st 2

Service Parts Manual '_%QGCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

K N 0 W-, numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

ACCELERATOR

—>» https://CartPros.com/f.html

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

61

62 75650-G01 CHOKE LINK ...ttt s 1
63

64 75712-G01 CHOKE CABLE ... .o e 1
65 75675-G01 GOVERNOR CABLE........o o e 1
66

67 75682-G01 GOVERNOR BELLCRANK ASSEMBLY (INCLUDES ITEMS 68 - 80)............... 1
68 75681-G01 GOVERNOR BELLCRANK........eoiie e 1
69 15944-G1 BALL JOINT ...t 1
70 00734-G5 LOCK NUT, #10 = B2, ittt 1
71 14390-G4 LOCK NUT, 1/4 = 20t 1
72 22751-G2 GOVERNOR BRACKET ASSEMBLY (INCLUDES ITEMS 73 - 80)............. 1
73 22752-G1 GOVERNOR BRACKET ..ottt 1
74 25274-G1 GOVERNOR ROD ...ttt 1
75 22754-G1 BUSHING ...t 1
76 25661-G01 CUP WASHER ... e 2
77 23578-G1 COMPRESSION SPRING......cccoiiiititiese et 1
78 22754-G2 BUSHING ..ottt e e 1
79 23859-G1 GOVERNOR ADJUSTER ... 1
80 00526-G4 NUT, #10 = B2 1
81 00491-G4 SETSCREW, 1/4 - 20 X 1/2" LG ..ottt 2
82 25738-G01 SPRING ...ttt e et 1
83 25286-G1 SAFETY SEAL, B/8" ...ttt 1
84 12064-G3 PUSH NUT, /168" ... i 1
85

86 25653-G01 ACCELERATOR CABLE BRACKET ......coiii e 1
87 26826-G01 LOCK WASHER, 8 MM ..ottt 2
88 26827-G01 NUT, M8 X 1.25 MM.....iiiiiiii s 2
89

90 75832-GO1 WIRE AND TUBE RETAINER, 3/8" CAPACITY ....coiiiiieeieeee e 1

Page A-5 Service Parts Manual FLCARTPROS
0¥0



CartPros directs you to the right part using the part
I;(IH%’ W-, numbers frem this manual. Enter the part number into GET ::::TED ﬁ— httpS://CartPrOS.Com/f.html

our search box and it will find the part you are looking for.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
91
92 75546-G01 P LA T E e 1
93 00414-G6 BOLT, 1/4 =20 X 3/4" LG ..ot 4
94 00559-G7 WASHER, 174" e 4
95 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ....coociiiiiiii e 4

Service Parts Manual

ZACARTPROS



DID YOU CartPros directs you to the right part using the part
KNOW numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
&  oursearch box and it will find the part you are looking for. HERE

AIR CLEANER

Front of Vehicle
L N

Side Panel
(Passenger Side)

()]

Page B-1 Service Parts Manual FLCARTPROS
) '



DID YOU CartPros directs you to the right part using the part GET STARTED

K N Ow-’ numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

—>» https://CartPros.com/f.html

AIR CLEANER

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 72416-G01 | INLET ADAPTER ...ooorieeeeeeeeeeeeeeoeeeeeese e eeeeees e es s ses s es s sesee e 1
2 T2415-G0T | GASKET oot e e s ee e es e ees e ees e 1
3 71055-G01 | RIVET, 3/16" X 1" LG (ALUMINUM) w....covereeereeseeeeseeeeeeeeeeeeesese s senaoe 4
4 11391-G2 HOSE CLAMP, 2 1/16" ..ot 1
5 72527-GOT | HOSE ..o ee e s es e es e s 1
6 11391-G5 HOSE CLAMP, 13/16"......eeeeeeeeeeeeeeeeeeeee e seeeeseeeeee s ses e seees s ses e 1
7 TA485-GOT | DECAL oo e ee e s e eee e se e s ee s es e ees e ees e s eesesee e 1
8
9 5050 PRE-CLEANER AND AIR CLEANER CARTRIDGE

(INCLUDES ITEMS 10, 11) cevveveoeeeeeeeeee e seee e seeee s 1
10 | 272490 PRE-CLEANER ......covveeeeeeeeseeeeeeeeeseeeeeseeees e seeeeseeeese e ees e ses s seeeees e ees e 1
11 394018 AIR CLEANER CARTRIDGE ......coovereeereseeeeeeeeeeeeseeesseeeeseeseseesesessseesssesssees 1

Service Parts Manual '_%QGCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

KNOW numbers from this manual. Enter the part number into ﬁ» https://CartPrOS.Com/f.html

our search box and it will find the part you are looking for. HERE

BODY

9 - Includes ltems 10 - 13

See ELECTRICAL
SYSTEM Section

10
1211

0175\1@

Ref Bod 10-1

Page C-1 Service Parts Manual FLCARTPROS
)



DID YOU CartPros directs you to the right part using the part

KNOW numbers from this manual. Enter the part number into GET STARTED ﬁ» https://CartPrOS.Com/f.html

our search box and it will find the part you are looking for. HERE

BODY

Ref Bod 10-2

Service Parts Manual %CARTPROS



DID YOU

BODY

CartPros directs you to the right part using the part
KNOW numbers from this manual. Enter the part number into
& oursearch box and it will find the part you are looking for.

GETSTARTED _y,_ hitps:/CartPros.com/f.html

Ref Bod 10-3

See
BRAKES
Section

See
REAR AXLE
Section

ASH TRAY
136 - Includes Items 137 - 140

Part of
Frame

Page C-3

Service Parts Manual

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED
numbers from this manual. Enter the part number into * https://CartPros.com/f.html
KNOW? our search box and it will find the part you are looking for. HERE P
152 - Includes ltems 153 - 158
161 - Includes items 162 - 164
167 - Includes items 168 - 172
175 - Includes ltems 176 - 177
181 - Includes items 182 - 186 Vehicle Rear 146
189 - Includes items 190 - 193 Bumper
i/ 145
HITCHES
Dropped K i
Heavy Duty 154 |
Hitch | 147
155 (@ 164 |
15 ' 162 ‘
/ — - “
Dropped 163 |
Angle Hitch |
= |
170 ‘
&/ 168 !
/ ] ‘\
el
171 — %
Dropped £ 169
Clevis Hitch | 0
=172
N
%/ 177
Drop Angle . R
Hitch /,>
Drop Ball
Hitch
185
Ref Bod 10-4 186 -
Drop Clevis
Hitch
—
\
193

Service Parts Manual

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
K N 0 W-, numbers from this manual. Enter the part number into GET STARTED
H

—>» https://CartPros.com/f.html

our search box and it will find the part you are looking for. HERE

BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 71510-GO1 UPPER FLOORPAN ...ttt e e e e e e e e e e e aeeeeeas 1
2 14601-G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) ......ccciiiiiiiiiiiee e 9
3
4 70451-G01 LOWER FLOORPAN .....oottiiiiiiieeee ettt e et e e e e e e e e s s saae e e e e e e e e e e e e ennnnnnenneees 1
5 14601-G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) ....coooiiiiiiieeeee e 7
6 70452-G01 ACCESS COVER ...t a e e e e e e 1
7
8
9 71151-G03 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 10 - 13).....cccvvvvveeeeeen. 1
10 71153-GO1 DEFLECTOR (PASSENGER SIDE) ......cctiiiiiiiiieeiiiiee et cveee e 1
11 71154-GO1 DEFLECTOR (DRIVER SIDE)......utttiiiiiiieeiieeiicecieiieeeeeee e e e eseseneeeeeeeeeas 1
12 00614-G5 SCREW, #8 - 18 X 5/8" LGi...c.co ittt eee e e e s 6
13 71158-G01 INSTRUMENT PANEL INSERT (FOUR CUP) ccccoeeiiiiiiieeeeeeeee e, 1
14
15 35962-G01 I T I (Y o I S 1
16
17
18
19
20 35968-G01 LABEL (TEE HOLDER COVERY) ......uutiiiiiiiieiee ettt e e snneanee e 1
21
22 71413-GO1 SPLASH PANEL ... 1
23 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG .covveticieieee e 1
24
25 71115-G0T | VINYL TRIM .o s ene s 2
26 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) ....coiiiiiiiiiieie et 10
27
28
29 71468-G** (010 )11 I RSP OO PRPRPT 1
30 71101-G02 COWL SUPPORT BRACKET ...ttt 1

Page C-5 Service Parts Manual

24CARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

K N 0 W-, numbers from this manual. Enter the part number into ﬁ— https://CartPros.com/f.htmI

our search box and it will find the part you are looking for. HERE
BODY
THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 71102-G02 BOLT, 1/4 - 20 X 1/2" LG ..eeeeiee ettt et e e e st e e e s snaaeee e ene 3
32 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) ....oiiiiiiiiiie e 1
33 603489 NAMEPLATE, WOODS (COWL) ...ueieiieeiee it 1
34
35 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) ....ooiiiiiiiiiieiieeee e 7
36
37 71338-G01 FENDER FLARE (DRIVER SIDE)......ccceiiieiiieiie e 1
38 71338-G02 FENDER FLARE (PASSENGER SIDE).......ccceiiiieiieeeiene e 1
39 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) ....ooiiiiiiiiiieiieee e 6
40
41
42 74265-G02 BUMPER ... ettt ettt ettt e et et e eee e beeneeeneesee e eeeaeenneenee e 1
43 75048-G04 T O = e LR 2
44
45 75048-G01 SP ACER, 172 et a e e e e e a e e e e e e e anaannnn 2
46 00570-G2 WASHER, 5/16" ...ttt sttt ettt e esee e see e neeaeaneeneas 2
47 00905-G8 LOCK WASHER, 5/18"...... ettt snee e e 4
48 01035-G02 BOLT, 5/16 - 18 X 2 1/2" LG 1.ueeeiieeeiee ettt 4
49
50
51 75459-G01 GLOVE BOX DOORS (PAIR) ..ttt 1
52 75459-G02 GLOVE BOX DOOR (DRIVER SIDE) ....cccueiiiieiieeiieeieesee e 1
53 75459-G03 GLOVE BOX DOOR (PASSENGER SIDE) .....uuvttiiiiiieeieiieecieiieieeeee e e e e e e seeens 1
54
55
56
57 70048-G06 FLOORMAT W/HORN HOLES (1/8")..uuuttttiiiieeeeeeeeesieccieteeeee e e e e e e seeneeeeeeeas 1
58
59 70440-G02 SEAT FRAME ...ttt ettt e e st e e e e st e e e e e nssaae e e s annnnneaean 1
60 00715-G2 BOLT, 5/16 - 18 X 13/16" LG ..eeiuveeiiiesie ettt 2

Service Parts Manual '_%QGCARTPROS



DID YOU CartPros directs you to the right part using the part
N 0 W-, numbers from this manual. Enter the part number into GET STARTED ﬁ, https://CartPrOS_Com/f_html
K # oursearch box and it will find the part you are looking for. HERE

BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
61
62 75636-G** SEAT SUPPORT PANEL ......coeeee e eeeeeeeeeeeeeeeeeesee s eeeeeesess e 1
63
64 10570-G10 | RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) w...voveeeeeeeeeeeeeeeeeeeeeeesseseeennes 5
65
66
87 | 70244-G0O3 | SPLASH PANEL ...oomieeieeeieeeeeeeeeseeeeeeeeeeeeeeeeeseeee e s se s seseseseeeseseeeeeee 1
68 | 00715-G2 BOLT, 5/16 = 18 X 13/16" LG ..o seeeee e ee e 2
69 00438-G8 BOLT, 5/16 = 18 X 1" LG «.eeoeereeeeeeeeeeseeeeeeeeeeseeseee e eeseeee e es s 2
70 | 00559-G8 WASHER, 5/16" .....eeoeveeeeeeeeeeeeeeeseeeesee e e ss e eeeeseeeeeseeeseeseeesees e seee s ee s 2
71 11098-G6 LOCK NUT, 5/16 = 18 ..reeoeeeeereeeseeeeeseeeseeeseesseesseesseeseeeseeesseeeeseseseessesesesseeeseess e 2
72
73 | 600496 BATTERY TRAY ..oooeeeeeeeeeeeeeeeeeeeeesee e eseees s ee e eeseeee s es s 1
74 | 00715-G2 BOLT, 5/16 = 18 X 4/5" LG ..eereeeeeeeeeeeeeeeeeeeeee e s seeeeeeeeeseeee e ss e 2
75 00438-G8 BOLT, 5/16 = 18 X 1" LG «.reereereeeeeeeeeeeeeeeseeeeeeseeesee s seeeseeeeeseseseeeseseseeeseeeseess e 2
76 | 00559-G8 WASHER, 5/16" ...eeoveeeeeee e eeee e eee e seeees e eeseeeeeeeeess e es e es e sse e 2
77 11098-G6 LOCK NUT, 5/16 = 188 .....eeeeereeeeveeeeeeereeeeeeeeee s seee e e s eeseeeseees s ss s 2
78
79 71674-G** SIDE PANEL (DRIVER SIDE) ......veveeeeeeeeeeeeseeeeseeseeeseeeseeeseeeseseeeseeseeseesseesseos 1
80 | 71674-G** SIDE PANEL (PASSENGER SIDE) ... eeeeeeeeeeeeeee e 1
81 10570-G10 | RIVET, 5/32" X 9/16" LGB ...c.rveeveeeeeeeeeeeeeeeeeeeseeeeeeeeeeeeeeeeeeeseeseseesseess e 4
82 10570-G12 | RIVET, 1/4" X 9/16" LG (ALUMINUM) w....ivooeeeeeeeeesee e eeeeeeeeeeeeeees 4
83 16469-G1 WASHER, 1/4" ..o ee e ee e eeeeeseee s eseee s es s s s seeeees 4
84
85
86 | 600821 DECAL (ST 480) ..o eeeeeeeeeeeeeeseeeeeese e se e ss e ees e es s eeen e 2
87
88
89 | 28915-G01 | DECAL (JACOBSEN) (DRIVER SIDE) ......iveeoieeoeeeeeeeeeesseseeseeseeeseesesesseeenee. 2
90 | 28915-G02 | DECAL (JACOBSEN) (PASSENGER SIDE) ......covuveieeeeeeeeseeesrseeesseeseessseeens. 2

Page C-7 Service Parts Manual FLCARTPROS
0¥0



DID YOU CartPros directs you to the right part using the part GET STARTED

K N 0 W-, numbers from this manual. Enter the part number into ﬁ— https://CartPros.com/f.htmI

our search box and it will find the part you are looking for. HERE
BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

91 603664 DECAL (MAV 480) ......oueeeeeceeeeeeeeeeeeeree e eee s eseeee s een s sses s sen s snenanenens 2
92 71439-G03 ROCKER PANEL (DRIVER SIDE) ........coiiiaiiieiieiieeie e 1
93 71439-G04 ROCKER PANEL (PASSENGER SIDE) ......ccoioieiiiieesie e 1
94 71440-G03 BRACE (DRIVER SIDE).....c..titiiieieiie ettt st see e snee e 1
95 71440-G04 BRACE (PASSENGER SIDE) .......ciiiiiiiiiiieiee et 1
96 00789-G2 SCREW, #10 - 24 X 1 1/4" LG .ottt e 4
97 71424-GO1 SPACER (DRIVER SIDE) ....ooeiiiiieeiieeieestie et see et seee e e seee e e e nee e 1
98 71424-G02 SPACER (PASSENGER SIDE) .....ccueiiiiiieieiiieie et 1
99 00660-G5 WASHER, #10 (STAINLESS STEEL) .....coiiiiiiiiie e 4
100 14390-G10 LOCK NUT, #10 = 24 ...ttt e et ae e e e st e e e e s nnsaae e e s annnaeeeas 4
101
102 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL)......cecciiiirieeeeeeeeeeee e 4
103 23726-G2 T O = o T SRR 4
104 00559-G7 WASHER, 174" e e e s et e e e e e ee e e e e enres 4
105 14390-G4 LOCK NUT, 1/4 - 20 ..ottt et e e e e e e e e e e s ereea e e e e e e e e s nnnnnnes 4
106
107
108 | 74893-G01 FENDER (DRIVER SIDE) ...ttt 1
109 74893-G02 FENDER (PASSENGER SIDE) .....ccoi ittt e e 1
110 | 74893-G03 FENDER WITH TAILLIGHT (DRIVER SIDE).......ceioiiiteeeeeeeeeee e 1
111 74893-G04 FENDER WITH TAILLIGHT (PASSENGER SIDE) .......cciiiiiiiiieeeeeeeeeeee e 1
112 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG ...eeeiiieiei et 8
113
114
115
116
117
118
119
120

Service Parts Manual '_%QGCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

K N 0 W-, numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

BODY

—>» https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.

121

122 | 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG ..o eeeesenene 2
123 | 74890-GO1 | REAR PANEL......ioeeieeieeeeeeeeeeeeeeeeeeeseeeeeeeeeseseees s seseee e seseeeseseeeesess e ss s 1
124 | 71055-GO1 | RIVET, 316" X 1" LG cvoiveoeeeeeeeeoeeeeeeee e eeeeeeeeseeeeeeeeeesee e seeeeees 4
125

126

127 | 74891-GO1 | SEAT FILLER PANEL (DRIVER SIDE) ....veueeeeeeeeeseeseeeseeeeeeeeesesseesseeseee e 1
128 | 74891-G02 | SEAT FILLER PANEL (PASSENGER SIDE)........ooooouioeeeeeeeeeseeseeesesseesseesenes 1
129 | 10570-G10 | RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) «....vevvreeeeeeeeeeeeeeeeeeseeseese e 6
130

131 | 74093-GO1 | LABEL (WARNING) w.eotveeeeeeeeeeeeeeseeeeeeeeeseeeseeseeeeseese s seseseeeseessesseesseese e seeeseees 2
132 | 75696-GO1 | LABEL (HOT EXHAUST) ...ocoveoeeeieeeeeeeeeeeeeeseeeseeeeeeesseseeeeeeseeess s seee e 1
133 | 24880-G1 LABEL (GOVERNOR WARNING) .......oeeeeeeeeneeeeeeseeseeseeseeeeseeeseeseeseeeneesne 1
134

135

136 | 75109-G03 | ASH TRAY KIT (INCLUDES ITEMS 137 = 140) ...oeovoieeeeeeeeeeeeseeeeeeeeeseeeseeenes 1
137 | 27731-Go1 ASH TRAY ..ot ee e ee e e ee e se e ees s ee e 1
138 | 27736-GO1 GASKET ..ottt e e ees e ee e ee e se e 1
139 | 75108-G02 BRACKET ...t ee et e e eee s ees e s eeseeeseeeeeees e ss e se e eeseees 1
140 | 00100-G4 SCREW, #10 = 16 X 1/2" LG veoeeeeee e eeeeeee e 4
141

142

143 | 743848-G02 | HITCH RECEIVER ... iiveeeeeeeeeeeeseeeeeeeeeeeeeteeeseseees e se e seseseseeeseeesesseesseess e 1
144 | 00198-G8 SCREW, 5/16 = 18 X 1" LG everveeeeeeeeeeeeeeeeeee e ese e seee e 1
145 | 00569-G8 WASHER, 5/16" .....eeoeeeeeeeeeeeee e seeseee e e ee e eeseeeeeeseeeseeseees e es e sse s 1
146 | 11098-G6 LOCK NUT, 5/16 = 18 ....eeoeeeeeeeeeeeeeeseeeseees e seeeseeeseeeseeeeeeeeeeesseees s eee s 1
147 | 00463-G4 BOLT, 7/16 = 14 X 1 1/2" LG oo eeeeeee e eeseeeeeeeseeeseesse 4
148 | 00922-G3 WASHER, 7/16" ... eeeeeeee e seee e eeee e ee e eeeeeeees e ee e se e 4
149 | 00734-G1 LOCK NUT, 7/16 = 14 ... eeeeeee e ee e 4
150

Page C-9 Service Parts Manual FLCARTPROS
)



DID YOU CartPros directs you to the right part using the part GET STARTED

K N 0 W-, numbers from this manual. Enter the part number into ﬁ— https://CartPros.com/f.htmI

our search box and it will find the part you are looking for. HERE
BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

151
152 | 74492-G10 DROP BALL HITCH KIT (INCLUDES ITEMS 153 - 158) ....c.cciiieiieeieeeieeciieenee 1
153 | 74491-G02 DROP BALL HITCH ...ttt 1
154 | 31757-G1 HITCH BALL, 1 7/8" (INCLUDES ITEMS 155 - 156) ......cccceeiieeeiierieeieeeeane 1
155 | 00566-G6 LOCK WASHER, 3/4"..... .ottt e 1
156 00702-G11 N[O I 7 R SRR 1
157 | 21317-G01 CLEVIS PIN, 5/8" X 3" LG -veeieieiteeeieesiieeieeseeesieesieeseeeseeeseeesneeenseesneessneeens 1
158 | 21683-G1 COTTER PIN, 15/32" X 2 13/16" LG ..eeceeeeeeieeeie e 1
159
160
161 74492-G08 DROP ANGLE HITCH KIT (INCLUDES ITEMS 162 - 164) .....ccceeecvevereereeieene 1
162 | 74489-G02 DROP ANGLE HITCH ....eiiieieit ettt s 1
163 21317-G01 CLEVIS PIN, 5/8" X 3" LG .uttteeeiiiieeeeeiiiieie e eiiiee e e e ssieeee s e ssveee e s s s sssneeaeesnseeas 1
164 | 21683-G1 COTTER PIN, 15/32" X 2 13/16" LG ...eeeeeeeseeeiie e 1
165
166
167 | 74492-G12 DROP CLEVIS HITCH KIT (INCLUDES ITEMS 168 - 172) ...c..ceeiiieeeiieeriieenee 1
168 | 74495-G02 DROP CLEVIS HITCH ... ittt 1
169 21317-G01 CLEVIS PIN, 5/8" X 3" LG ceeiieeeeeiie e eceieeteeee e e e e e e e esseneeee e e e e ea e e e e e e s nnannnnes 1
170 | 21683-G1 COTTER PIN, 15/32" X 2 13/16" LG ....evieieiieeiiee et 1
171 14443-G7 CLEVIS PIN, 1/2" X 2 5/8" LG ....ttiiiee ettt eee et 1
172 19314-G1 COTTER PIN, 2 1/2" LG ...ttt e 1
173
174
175 | 74489-G02 DROP ANGLE HITCH KIT (INCLUDES ITEMS 176 - 177) .eeeiieeeeieeeeeee 1
176 | 21317-GO1 CLEVIS PIN, 5/8" X 3" LG -.eeieteitieeeeeeiieeiee st e seeesieeseee e seeeeeeesneeeseeesnaeesneeens 1
177 21683-G1 COTTER PIN, 15/32" X 2 11/16" LG ..oeveiieieeie e e e 1
178
179
180

Service Parts Manual '_%QGCARTPROS



DID YOU CartPros directs you to the right part using the part
K N Ow-’ numbers from this manual. Enter the part number into GET STARTED
.

—>» https://CartPros.com/f.html

our search box and it will find the part you are looking for. HERE

BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
181 74491-G02 DROP BALL HITCH KIT (INCLUDES ITEMS 182 - 186) .......cccceveiiininrrieeeeennnn. 1
182 21317-G01 CLEVIS PIN, 5/8" X 3" LG ceeiiieeii ittt 1
183 21683-G1 COTTER PIN, 15/32" X2 11/16" LG ...evvuriiiieeeie e 1
184 31757-G1 HITCH BALL, 1 7/8 ..ottt ee e e e e e e e e e e e s e eeees 1
185 00566-G6 LOCK WASHER, 3/4 ...ttt 1
186 00702-G11 NUT, 3/4 - 16 et e e e e e e e e e eee e 1
187
188
189 74495-G02 DROP CLEVIS HITCH (INCLUDES ITEMS 190 - 193) .ccooveveiiiiiiireeeeeeee, 1
190 21317-G01 CLEVIS PIN, 5/8" X 3" LG ceeiiieeiii ettt 1
191 21683-G1 COTTER PIN, 15/32" X2 11/16" LG ...evveriiciieie e 1
192 14443-G7 CLEVIS PIN, 1/2" X 2 1/2" LG ..ottt ee e e e e e e 1
193 19314-G1 COTTER PIN, 2 1/2" LG ceeeeiiiieeee ettt ennreee e e e e e e e e 1

Page C-11 Service Parts Manual

ZACARTPROS



DID YOU CartPros directs you to the right part using the part
KNOw’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
& oursearch box and it will find the part you are looking for. HERE

BODY

Service Parts Manual % CARTPROS



DID YOU CartPros directs you to the right part using the part
KNOW\, numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
&  oursearch box and it will find the part you are looking for. HERE

BRAKES

Part of
Frame

Iltem 46

Page D-1 Service Parts Manual FLCARTPROS
)



DID YOU CartPros directs you to the right part using the part

KNOW numbers from this manual. Enter the part number into GET STARTED ﬁ» https://CartPrOS.Com/f.html

our search box and it will find the part you are looking for. HERE

BRAKES

- Includes ltems 63 - 73
- Includes ltems 63 - 73
- Includes Items 70- 73
- Includes Items 66 - 69

89

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

K N 0 W-, numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

BRAKES

—>» https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 75605-G01 BRAKE PEDAL ...ttt a e 1
2 70257-G01 BRAKE PEDAL PAD ...ttt ettt a e e e e e ee e e 1
3 14269-G1 RIVET, 3/16" X 1/2" LGiceeeiiiiieeeee ettt e e e e e e e e e e e e e s 6
4
5 70113-GO1 ADJUSTABLE BUMPER ...ttt ettt et a e e 1
6 11027-G1 LOCK NUT, B5/16 = 18 ..ciieiiiiiie e eieiee ettt ettt ettt e e st aee e e e s sntee e e e s snnsaneeaeenns 1
7
8 70582-G01 SHOULDER BOLT, 3/8 - 16 X 4" LG (STAINLESS STEEL).......cccvveeviiiiiienenn. 1
9 70581-G01 FLANGED BUSHING ......ccottiiiii ittt sttt e et e e e s sneeeeaeenns 2
10 70676-G01 TORSION SPRING ....cooiiiiiiiie ettt e e sber e e e e enbe e e e e snte e e e e ennees 1
11 00643-G1 WASHER, 3/8" ... ettt e e e e e e e e e e e e e e e e eeeean 1
12 11098-G5 LOCK NUT, B/8 - 16 . eieiieeiiiiiiee e etiiee ettt ettt e sttt e e s bt e e e st e e e s snnneeeeeseans 1
13
14 34124-G02 LINKAGE ROD ....oii ittt ettt e e sttt e e e e st e e e s anssaeeaessntaeeaessnsaeeaeens 1
15 10386-G3 CLEVIS PIN, 5/18" X 13/16" LGi...ce e ittt ee e e e e e e e 2
16 10387-G3 COTTER PIN, 3/32" X 3/4" LGi...coee ettt 2
17
18 75607-G01 2 ] 7 N PSR 1
19 70581-G01 FLANGED BUSHING ......oetiiiiiiiieiie e e e e e e e s ee e e e e e e e e e s s snnneneeeeees 2
20 70410-G02 SHAFT, 5 1/2" LGttt et e e s e e s annaeeeeas 1
21 01111-GO1 RETAINING RING, 13/32" (STAINLESS STEEL) .....ccceeviiiiiieeeiiieee e 2
22
23 30298-G2 PUSH ROD ASSEMBLY (INCLUDES ITEMS 24 - 26) ......ccccoevieeiviieeeeeeeee e 1
24 30293-G2 PUSH ROD, B 1/8" LGi..cteiiiieieiiiee ettt st e e e snnneee s 1
25 21508-G1 CLEVIS YOKE ...ccii ittt ettt a e st a e s et ae e e e e enran e e e e nnnees 1
26 00544-G6 JAM NUT, B/8 - 24 .t a e 1
27 14443-G3 CLEVIS PIN, 5/16" X 1" LGi...ueeiiiiieiiieeee e e e e e eesereereeeee e e e e e e e e s s ssseeneeeeeeeaaeaseeeeean 1
28 10387-G3 COTTER PIN, 3/32" X 3/4" LGi...oeeeiiiieeieeeiiieee ettt sieee e s a e e 1
29
30

Page D-3 Service Parts Manual FLCARTPROS
0¥0



DID YOU CartPros directs you to the right part using the part GET STARTED

K N 0 W-, numbers from this manual. Enter the part number into ﬁ— https://CartPros.com/f.htmI

our search box and it will find the part you are looking for. HERE
BRAKES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

31 70643-G02 MASTER CYLINDER KIT (INCLUDES ITEMS 32 - 34) ....cccoeiiiiiieeeee e 1
32 * MASTER CYLINDER.......eoiieeeeee ettt 1
33 32768-G1 MASTER CYLINDER BOOT ......ciiiiieieeiieenieeeieeseeesieeseeeseeeeneeeseeesneeesee s 1
34 00675-G1 WASHER, 3/8" (STAINLESS STEEL) .....occeiiiiieiie e 1
35
36 00427-G4 BOLT, 3/8 - 16 X 1 1/2" LG weeeieiiiiiie ettt ettt e et e e s enraeee e eans 3
37 00560-G1 WASHER, 3/8" .. et e e e e e e e e e s e e e e eeaeeas 3
38 11098-G5 (010 G N (U T T L S 3
39
40 26469-G01 BRANCH TEE (MALE) .....tiiiieee ettt 1
41 21510-G1 BRAKE LIGHT SWITCH .....oiiieie ettt 1
42 21503-G1 I S 1
43 75621-G01 FLEXIBLE BRAKE HOSE ........ooiiiiie ettt e 1
44 11456-G1 L PSSR 1
45
46 75644-G01 PRIMARY BRAKE LINE ...ttt ettt see e 1
47 00438-G6 BOLT, 5/16 - 18 X 3/4" LG ...ceteiiiieiiee ettt ettt sttt 1
48 00559-G8 WASHER, 5/18" ...ttt e e e e e e e e s e ee e e e e e nnre e e e e ennses 1
49 11098-G6 LOCK NUT, 5/168 = 18 ...eeieiiiiiieiie e cesteeeeee e e e e e e e s s ee e e e e e e e e s anennnnnnneeeeees 1
50
51 11845-G5 INSULATED CABLE CLAMP, 3/8" ...t eieiitieiie ettt 1
52 00106-G6 SCREW, #12 - 24 X B/4" LG ..eeeiee ettt 1
53
54 75645-G01 SECONDARY BRAKE LINE .....cooiiiiiiiieeiie ettt 1
55
56 75683-G01 2NN @ N 2 ] I S 2
57 75684-G01 COPPER GASKET ...ciiiieieie ettt et e e e e e st e e e e e e e e e e e s ssasnaeeeeeeeeeeeeeeanannnnnnes 4
58
59
60

Service Parts Manual '_%QGCARTPROS



DID YOU CartPros directs you to the right part using the part
0 9  numbers from this manual. Enter the part number into GET STARTED ﬁ, https://CartPros_Com/f_html
K N W # oursearch box and it will find the part you are looking for. HERE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
61 75685-G01 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 63 - 73).....ccccvvvveeee... 1
62 75685-G02 BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 63 - 73)............ 1
63 75830-G01 BRAKE SHOKE....... ot 2
64 75829-G** PARK BRAKE WHEEL LEVER .....coooiieeie e 1
65 75828-G01 WHEEL CYLINDER ... ...ttt a e 1
66 * WHEEL CYLINDER BOLT ....oeiiiiiiieieeeeeeeeee ettt 2
67 * UPPER RETURN SPRING.......cooiiiecccteee e 1
68 * LOWER RETURN SPRING .........cuiiiiiiiiirieee e e e e e e e e e s s eeee e 1
69 * CUP AND SPRING ...ttt e e e e e e e e e aae e 2
70 * ADJUSTER ...ttt e e e e e e e e 2
71 * WASHER ...ttt s e e e e eeaeaaaaeaeeeeed 2
72 * BOLT, 1/4 - 28 X 1/2" LG .ottt e e e e e e 2
73 * DUST COVER ...ttt e e e e e e e e re e eaaeas 1
74
75 75826-G01 ADJUSTER KIT (INCLUDES ITEMS 70 = 73) «.veveeeieeeeeee e eeeeeeeeeee e e e e 1
76 75827-G01 HARDWARE KIT (INCLUDES ITEMS 66 - 69) ......cccvviiiiieiieeeeee e ccveneeeeeeen 1
77
78 75701-GO1 SCREW, 5/16 = 24 X B/4" LG ceeeeeeeeeeeee e 8
79 15126-G1 LOCK NUT, 5/16 = 24 ...ttt ettt ettt e e e e e 8
80
81
82
83 75573-G01 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 84 - 85) ....cccvvveeveeiieiinveeeenn, 2
84 * BRAKE DRUM ... e e e e e e e e e e e e e e e e s 1
85 19862-G2 LUGBOLT, 1/2-20 X 1 11/16" LG ceceee oot 4
86 24939-G2 SPINDLE CAP ADAPTER. ...ttt e e e e e e e e e e e ee e 2
87 75586-G01 OUTER BRAKE DRUM WASHER .......oootccccceee e 2
88 00518-G8 SLOTTED NUT, 3/4 = 16 ..uuteiiiiiieee ettt eee e e e e e e e e s st aae e e e e e e e e e e e e e snnnes 2
89 10387-G1 COTTER PIN, 1/8" X 1 1/2" LGi..uutiiiiiiiiieee ettt 2
90 12091-G2 SPINDLE CAP- ...ttt ettt ettt e e e e e e eaeaaaeaeeeeeeeseeees 2

Page D-5 Service Parts Manual

24CARTPROS



DID YOU CartPros directs you to the right part using the part
KNOw’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
& oursearch box and it will find the part you are looking for. HERE

BRAKES

Service Parts Manual .-0;36 CARTPROS



DID YOU CartPros directs you to the right part using the part

KNOW numbers from this manual. Enter the part number into GET STARTED ﬁ» https://CartPrOS.Com/f.html

our search box and it will find the part you are looking for. HERE

PARK BRAKE

\CS

Front of Vehicle

Seat
Support

Page E-1 Service Parts Manual FLCARTPROS
)



DID YOU CartPros directs you to the right part using the part
KNOW numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
&  oursearch box and it will find the part you are looking for. HERE

PARK BRAKE

\CS

Front of Vehicle

Service Parts Manual .;oa‘oc ARTPROS



CartPros directs you to the right part using the part
] Y%l 9  numbers from this manual. Enter the part number into GET STARTED ﬁ, https://CartPros_Com/f_html
K N W # oursearch box and it will find the part you are looking for. HERE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 75791-G03 PARKING BRAKE LEVER ASSEMBLY (INCLUDES ITEMS 2 - 5) ......cccvveeeee... 1
2 75790-G01 PARKING BRAKE LEVER ...t 1
3 75498-G01 PARKING BRAKE CABLE.........cco ot 1
4 * COTTER PIN, B.32"X1" LGi.cei oot e e e e 1
5 * HAIRCLIP ...t e e e e e e e e e e e nnnraaee s 1
6
7
8 75769-G01 PULLEY MOUNT BRACKET (DRIVER SIDE) ..ottt 1
9 75768-G01 PULLEY MOUNT BRACKET (PASSENGER SIDE) ......ccccvveiiieieeeeeccciinieeeee, 1
10 75789-G01 PULLEY, 2" DIA L.t rereeee e e e e e e e e e e e e e e et e e e e e e e eaeaans 1
11 00439-G4 BOLT, 5/16 - 18 X 1 1/2" LG oottt 1
12 00559-G8 LTS = o Y A RS 2
13 11098-G6 LOCK NUT, 5/168 = 18 ...eiiiiiiiiieie ettt ettt e e e e e e e e e e nnan e e ee e 1
14
15
16 00976-G08 SCREW, 5/16 - 18 X 1" LG ..eieiiiiiiiiie et ee e e e e e e e e e e nnnnes 2
17 00559-G8 WASHER, 5/16" ... e e e e e e e e e e re e e e e e e e e e e e s 2
18 11098-G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) ....eevviiiiiiiee e 2
19
20
21 75968-G01 CENTER CONSOLE ...ttt a e 1
22 75594-G01 SUPPORT BRACKET ...ttt a e e e e e e e e enanns 1
23 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL).....cccecctieeeeieeee s 2
24 23726-G12 ] AN O = o TS 7 USSP 2
25 00559-G7 WASHER, 174" .. e e e e e e e e e e e e e e e aeeaan 2
26 14390-G4 LOCK NUT, 1/4 = 20 .. ettt e et e e e e e e e e e e e 2
27 75773-GO1 SUPPORT PLATE ...ttt e e e e e e e e e e e e e e e eeeeeeeeeenens 1
28 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL).....ccccoviiviiiieeeieeeeeeeeies 2
29 00559-G7 WASHER, 1/4" ... e e e e e e et e e e e e e e e aan 2
30 14390-G4 LOCK NUT, 1/4 = 20 ...ttt e ettt e e e e e e e e e e 2

Page E-3 Service Parts Manual

24CARTPROS




DID YOU CartPros directs you to the right part using the part GET STARTED

K N 0 W-, numbers from this manual. Enter the part number into ﬁ— https://CartPros.com/f.htmI

our search box and it will find the part you are looking for. HERE
PARK BRAKE
THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 75970-G01 DECAL (CENTER CONSOLE)......ccitiiiiaiiieiee ettt e 1
32
33 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL)....cceeoeeiireieeeee e 4
34 00559-G7 WASHER, 1/4" ... ettt e e e e e 4
35 14390-G4 LOCK NUT, 1/4 = 20 ...ttt sttt ettt e e st e e e st e e e s snnnreeaeseans 4
36
37
38 75821-G01 PARKING BRAKE BOOT ......cciiiieitieiieeiie e eiee st eeeseee e enee e seeaeeseeesneeneenns 1
39
40
41 00963-G01 SPHERICAL NUT, 5/16 = 24 ....oiieeee ettt s nns 1
42 00544-G4 JAM NUT, B5/16 = 24 ...ttt 1
43
44
45 75595-G01 PARKING BRAKE CABLE (DRIVER SIDE) ......cccccoiiiiereesie e see e 1
46 75595-G02 PARKING BRAKE CABLE (PASSENGER SIDE) ......ccccoioeeiiiieieeee e 1
47 01111-GO1 RETAINING RING, 13/32" (STAINLESS STEEL) .....ccceeiiiiiieiieeeee e 4
48 14443-G2 CLEVIS PIN, 5/16" X 13/16" LGi.....vviiieiiiieie ettt e e 2
49 10387-G3 COTTER PIN, 3/32" X 3/4" LGi...eeeeeiieieeeee ettt ee e e e e e e e sessvenaeeeeeeea e e e e e eeas 2
50
51
52 75499-G01 BEQUALIZER ...ttt ettt et e et e e e e b e e mteenee e 1
53 14443-G3 CLEVIS PIN, 5/168" X 13/16" LGi...ce i i e ecieeieeeeeee e ee e e e e e e e e 2
54 10387-G3 COTTER PIN, 3/32" X 3/4" LG ..ceiteiiueieiee ittt ettt 2

Service Parts Manual '_%QGCARTPROS



CartPros directs you to the right part using the part
R[ﬁoouw\, numbers from this manual. Enter the part number into GET ::::‘TED ﬁ httpSZ//CartPros.00m/f.htmI

& oursearch box and it will find the part you are looking for.

CLUTCH

Page F-1 Service Parts Manual FLCARTPROS
0Y0



DID YOU CartPros directs you to the right part using the part GET STARTED

K N Ow-’ numbers from this manual. Enter the part number into ﬁ— https://CartPros.com/f.htmI

our search box and it will find the part you are looking for. HERE
CLUTCH

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1 26952-G03 DRIVE CLUTCH ...ttt sttt 1
2
3 00473-G9 BOLT, 7/16 - 20 X 6 1/2" LG ceeeieeeeee et se ettt et 1
4 00566-G2 LOCK WASHER, 7/18".... ettt ettt 1
5 25757-G1 PILOT WASHER ...ttt sttt et 1
6
7 26301-G02 DRIVEN CLUTCH ASSEMBLY (INCLUDES ITEMS 8 - 15) .....covviieeeeeecieenee 1
8 * MOVABLE SHEAVE (INCLUDES ITEMS 9 -10) ...eoviiiieeieeeeeeee e 1
9 00979-GO01 SCREW, #10 - 24 X 7/8" LG ..eveeieiieiee ittt 3
10 26479-G01 RAMP BUTTON ..eeiiiiiiiiiie ettt e st et e e snrae e e e e snree e e e s 3
11 * 0 TSP 1
12 24600-G1 SPACER, 1 172" ettt 1
13 26304-GOf COMPRESSION SPRING ......ooiiiiiieaiiieiee ettt 1
14 * SHEAVE AND POST ...ttt 1
15 27270-GO01 HEAVY DUTY RETAINING RING .....ccoeiiieiecie e 1
16
17 00441-G8 BOLT, 5/16 - 18 X 4" LG ....eeeiiei ettt ettt e e e e st e e e s snraeee e s e 1
18 00565-G8 LOCK WASHER, 5/18"...... ettt eee e snee e 4
19 25756-G1 RETAINING WASHER ......oooiiiiie ettt e e e ee s 1
20 75691-GO01 DRIVE BELT ....cotiiiiitie sttt cet ettt st te st eseeemtesseeseeeneeeneeseeeeeeneeaneeneenns 1

Service Parts Manual '_%QGCARTPROS



CartPros directs you to the right part using the part
RDNYOOUW\, numbers from lhis!'r manual. EmEr thl?zapart nugmber lpri'o GET STARTED ﬁ httpSZ//CartPros.00m/f.htmI

&  oursearch box and it will find the part you are looking for. HERE

DIRECTION SELECTOR

1 - Includes ltems 2 - 41

34

To Rear Axle

Page G-1 Service Parts Manual FLCARTPROS
) '



DID YOU CartPros directs you to the right part using the part GET STARTED

KN°w~, numbers from this manual. Enter the part number into ﬁ» https://CartPrOS.Com/f.html

our search box and it will find the part you are looking for. HERE
DIRECTION SELECTOR

Direction
Selector

Front of Vehicle

"

Service Parts Manual .;oa‘oc ARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

K N 0 W-, numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

DIRECTION SELECTOR

—>» https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 75939-G01 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 2 - 41) ......ccceeoueeeee.
2 28767-G01 SHIFTER BRACKET ASSEMBLY (INCLUDES ITEM 3 AND 4) .................. 1
3 75973-GO1 SHIFTER BRACKET ... 1
4 25664-G2 BUSHING, 1/2" X 3/4" ... 1
5
6 72724-G01 NEUTRAL LOCK PIN ...ttt e 1
7 72733-GO1 COMPRESSION SPRING ... e 1
8 72729-G01 NEUTRAL LOCK LEVER.......ooii e 1
9 00734-G2 LOCK NUT, 1/4 = 28ttt 1
10
11 75936-G01 DIRECTION SELECTOR CAM / HANDLE .......ooviiiieeiiee e 1
12 72732-G01 BALL STUD, 1/4" ... 1
13 00734-G5 LOCK NUT, #10 = B2.. .ot 1
14 75937-G01 PIVOT SHAFT ettt 1
15 14390-GO1 LOCK NUT, 3/8 = 24.... .ot 1
16
17 10606-G1 MICRO SWITCH ..ot 1
18 27151-G01 SPACER .. 1
19 00645-G02 SCREW, #6 - 32 X 1 1/4" LG s 2
20 00559-G3 WASHER, #6 ..o 2
21 00565-G3 LOCK WASHER, #6 .....ocooiiiiii ettt 2
22 00525-G5 NUT, #6 - B2 .. s s 2
23 14628-G1 FASTON TAB, 5/16" X 5/168" ....oe i 1
24 13514-G1 SCREW. ... e e e 2
25 00567-G3 LOCK WASHER, #6 .....ccociiiiie ettt 2
26
27 73290-G03 BUZZER.... .ottt 1
28 01063-G01 SCREW, SELF TAPPING, #6 - 32 X 3/8".......cciiieeieeee e 2
29 25978-G234 18 GA WIRE (RED B") ...ttt e 1
30

Page G-3 Service Parts Manual FLCARTPROS
)



DID YOU CartPros directs you to the right part using the part GET STARTED

K N 0 W-, numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

—>» https://CartPros.com/f.html

DIRECTION SELECTOR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
31 28574-G01 EXTENSION SPRING ......oooveeeeeeeeseeeeesee s eeeeeseeeeeesee e seneee e 1
32
33
34 | 72734-Go4 DIRECTION SELECTOR CABLE .........coivoeoreeeeeeeeeeeeeeeeeeeeeeeeeee e 1
35 | 25727-Go1 CUP WASHER, 1/4" .....ooooeeeoeeeeeeeeeeeeeeeeeee e 4
36 | 72735-Go1 COMPRESSION SPRING .......ovooeveeeeeeeeeeeseeeeseeeeeeseeseseeeseeeee e 2
37 | 00734-G5 LOCK NUT, #10 = 82 eeee s seeeeeesee e 1
38
39 | 28768-GO1 SHIFTER ARM ASSEMBLY (INCLUDES ITEMS 40 AND 41) ..........cco........ 1
40 | 75940-Go1 SHIFTER ARM ... ees e 1
41 22754-G4 BUSHING ..o ee s ee e seee e ee e 1
42
43
44 | 16705-G2 SCREW, 1/4 - 20 X 5/8" LG (STAINLESS STEEL)........vveovveeeeeeeeeeeeeeeseessse. 2
45 | 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) .......veeveeeeeeeseeeeeeeeeeseeeeeeeesenee 2
46
47 | 11989-G1 DIRECTION SELECTOR KNOB ........ooooiveeioeeeeeeeseeeeeseeeeeeeeeeeeeeeeseeeesese e 1
48
49
50 | 00559-G8 WASHER, 5/16" .....veoeeeeeeeeeeeeeeeeeeeeeeeee e eeeeeeseeeese e ee s eee e 1
51 26830-G01 | LOCK NUT, M8 X 1.25 MM LG ....coveeveeeeeeeeeeeeeeeeeseeeeeeeseeeeeee s seseeseeesenenes 1

Service Parts Manual '_%QGCARTPROS



DID YOU CartPros directs you to the right part using the part
KN OW numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
&  oursearch boxand it will find the part you are looking for. HERE

ELECTRICAL SYSTEM

33

To Ground
Terminal
on Engine

Electronic
Ignition

See
Starter/Generator
Section

To
Engine &3
Block

Page H-1 Service Parts Manual FLACARTPROS
0¥0



DID YOU CartPros directs you to the right part using the part
KN OW numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
&  oursearch boxand it will find the part you are looking for. HERE

ELECTRICAL SYSTEM

18 - Includes Items 19 - 40

(" ToF20n
Starter/Generator

Service Parts Manual ';o%c ARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

ELECTRICAL SYSTEM

GETSTARTED _y,_ hitps:/CartPros.com/f.html

Ref Ele 10-3

Seatwrap
Support

4
D)
Wiss

N A
Cs
g0
%

@ ‘\
\}/

BLU/WHT
RED/YEL

o (
Y

S @@

®)

a
"’t" "0'(4-(;' ’/ >

56
~~
J;%

61
\ RED/WHT

Driver Seat Not
Shown For Clarity

Page H-3

Service Parts Manual

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

KN°w~, numbers from this manual. Enter the part number into ﬁ» https://CartPrOS.Com/f.html

our search box and it will find the part you are looking for. HERE
ELECTRICAL SYSTEM

Wire Harness
(Chassis)

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part
KN°w~, numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
& oursearch box and it will find the part you are looking for. HERE

ELECTRICAL SYSTEM

97 - Includes Items 98 - 103

113

REAR FENDER

107

Page H-5 Service Parts Manual FLACARTPROS
0Y0



DID YOU CartPros directs you to the right part using the part
KNOW numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
&  oursearch boxand it will find the part you are looking for. HERE

ELECTRICAL SYSTEM

115 - Includes Items 116 - 120

s Hour
{ Meter
o
BLACK
YELLOW
f
| [ 6
O (@)
(+) (-
Solenoid

Service Parts Manual -;oao‘c ARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

K N 0 W-, numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

ELECTRICAL SYSTEM

—>» https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 24775-G* BATTERY, T2V .eoeeeeeeeeeeeeeeeeeeees e s see e seeee e ees e ee e ses s s e es e ees s 1
2
3 72101-G02 | BATTERY HOLD DOWN ...coeomeeeeeeeeeereeeseseeseeeeeseeeeseeeeseeseeeeeeseeeseeses e sesesene 1
4 00438-G6 BOLT, 5/16 = 18 X B/4" LG .veoveeeeeeeeeeeeeeeeeeeeeeeseeeeeee e eeeee e ee s seseseees 1
5 00565-G8 LOCK WASHER, 5/16" ......eveoeeeeeeeeee e eeeeeseeeees e eee e seeee e ses e 1
6 00571-G2 WASHER, 5/16" ....oveoeeeeeeeeeeeeeee e seeese e eee s ees s seeeesee e se e eeeseses e eeeee s 1
7
8 00962-G 1 BOLT, 5/16 = 18 X 1 1/4" LG oo 2
9 00993-GO1 | LOCK WASHER, 5/16" (SILICON BRONZE).........oveeiveeeeereeeeseseseeeesseeeeseeeeneone 2
10 | 00994-GO1 | NUT, 5/16 - 18 (SILICON BRONZE) .......iveeeeeeeeeeeeeeseeseeesseeesesesseesseeeesesese 2
11
12 | 28519-GO1 | BATTERY GROUND CABLE ........oiveeieeieeeeeeeeeeeeeseeeeseeeeeseeeeseeees e sesee e 1
13 | 00438-G6 BOLT, 5/16 = 18 X B/4" LG +-veeeeeeeeeeeeeeeeeeeeeeeeeeeee s see e seeeseeeeee e een e 2
14 | 11027-G1 LOCK NUT, 5/16 = 18 oeereeeeeeeeeeeeeseseeeeseeeseeeeeseeees e ees e see e see e ees e ees e s 2
15
16 | 75899-GO1 | WIRE HARNESS (CHASSIS) .....eoveoeeeeeeeeeseeeeeeeeeeeeeeseeesseeees s eeeseeeeeeeee 1
17
18 | 75638-G01 | ELECTRICAL PLATE ASSEMBLY (INCLUDES ITEMS 19 - 40).......oooovvverereenn. 1
19 | 73057-Go1 BRACKET -t ee e e s e s e s s eeees e eee e seseeeeseeeeseees e eeseese s 1
20 | 27739-Go1 VOLTAGE REGULATOR ......veeeeeeeeeeeeeeeeeeee e seeeseeese s eeseseseeeeeeeneees 1
21 00415-G2 BOLT, 1/4 = 20 X 1 1/8" LG veoeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeees e eeee e seeee 1
22 | 27153-GO1 SOLENOID ..ot ee e s e s ees e s 1
23 | 00414-G5 BOLT, 1/4 = 20 X 5/8" LGi...veoeeereeeeseeereseeseseeseeeeseeeeseeeseseesessesesessseeseseeseseeees 1
24 | 11027-G2 LOCK NUT, 174 = 20 ... eeeeeeee e ses e 2
25 | 73446-GO1 FASTON TAB, 90°.......oeeeeeeeeeeseeeeeeeeeeseesese e seeeees e ees s seeese e eeseses e 1
26 | 12914-G1 FASTON TAB ..o eeeeee e eeeee e ees e eee e ee st see e ee s ees e 1
27 | 00565-G5 LOCK WASHER, #10 ....eoeveeeeeeeeseeeeseeeseeeeseeeeseeeeseeeeeseeseeeeseseessseeeseseseeeee 2
28 | 00526-G4 NUT, #10 = B2 oo es e eee e see s ee e see s 2
29 | 25978-G56 18 GA WIRE (BLACK 5 3/4") (SOL = GND) w...covveeeeeeereeeseseeseeeeeeeeeseeseneoe 1
30

Page H-7 Service Parts Manual FLACARTPROS
0¥0



DID YOU CartPros directs you to the right part using the part GET STARTED

K N 0 W-, numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

—>» https://CartPros.com/f.html

ELECTRICAL SYSTEM

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
31 00565-G8 LOCK WASHER, 5/16" ..o eeeeeeeeeeeeseeeeseeeees s see e eeeen e 2
32 | 00544-G4 NUT, 5/16 = 24 ..o ee s es s eeeeee e 2
33 | 25972-G33 6 GA WIRE (BLACK 24") (B+ = SOL)....ecureeeeeeeeeseseseeeesseereseeseseseseeseseeseees 1
34
35 | 00414-G8 BOLT, 1/4 = 20 X 1" LG -veoeveeeeeseee e eeeeseseeeeeeseeeese s sesee e ees e 1
36 | 11027-G2 LOCK NUT, 1/4 = 20 ... eeeeeeseeeseeeeeeeeeeeeeeeee e seeeese e ees s see s 1
37 | 12914-G2 FASTON TAB -..oooeeeeeeeeeeeeeeeeeeeeeeeees s sesee e es e see e eeseeesseees e ees e seseese s 2
38 | 00650-G7 WASHER, 1/4" ..o eeeeeee e ee e ses s ee e ee e 1
39 | 00565-G7 LOCK WASHER, /4" ... eeeeeeee e e ees e see e esen e 1
40 | 00532-G1 NUT, 174 = 20 oot eeee e eee s e ses s s 1
41 73049-GOT | COVER ..o ieeoeeeeeeeeeeeeeeeeeeeeeee e seseeeeseeee s seseeeeseses s ses e ees e se s seseeeesesesseeesseees e sesens 1
42 | 16469-G1 WASHER, 1/4" ..o e eee e ee e ee e ee s 1
43 | 00114-G6 SCREW, 1/4 = 14 X B/4" LG c.oreeeeeeeeeeeeeeeeeeeeeeeeeeseeeseseeesee s ses e seseees s senens 1
44 | 11894-G1 6 GA WIRE (BLACK 15") (B = GND) ....eoveeeeeeeeeeeeeeseeeeeeseseeseseees e seeee s 1
45 | 00715-G2 BOLT, 5/16 = 18 X B/4" LG veoeeeereeeeeeeeeeeeeeeeeeeseeeeeeeeessseeseeeesssesesseses e ses e seseeee 1
46 | 25972-G129 | 6 GA WIRE (BLACK 31") (F2 = SOL) ..evveeeeieeeeeeeeeeeeeeeseeeeseeeeee e eeeesenees 1
47 | 17618-G1 WIRE TIE oo eeeeeeee oo ee e es e ses e es e es e e eeee s ees e AR
48 | 28520-G02 | GROUND CABLE........eeoieeeeeeeeeeeeeeeeseeeeeeeeseseeseseeseeeeeseeeseeeses e seseeseseeesseees e senees 1
49 | 00965-GO1 | SCREW, 1/4 = 20 X B/4" LG ceorveereeeeeerereseeeeeseeseseseseeseseeseseesseesesessseessseseseesesens 1
50 | 25887-GO1 | 6 GA WIRE (BLACK 6") (F1 = A2) c.ooooeeeeeeeeeeeeeeeeeeeeeeeeeseeeeseeeeeeeeeeeseseeeseeseees 1
51 25682-G01 | TERMINAL COVER ....ooomeeeeeeeeeeeeeeeeeeeeeeeeeeeee e ees e ees e eee e eeees s ses e 3
52 | 25977-G90 | 16 GA WIRE (GREEN 12") (DF - CHASSIS HARNESS)......ovveeveeeeeeeeessesenees 1
53 | 35211-GO1 | FUSE BLOCK ... eeeeeeereeseeeeeeeeoseeeseeeeesseeseseeseseesesesssseseseesssseseeseseessseseseesesesesens 1
54 | 12914-G1 FASTON TAB ..ot eeeeeee e eee e ee e ee e ee e ee e ees e eeeeee 1
55
56 | 00379-G2 SCREW, #10 = 24 X 1 1/4" LG cvvoreeeeeeeeeeeeeeeeeeeeeeeeeeeseseeseeeess s ses e 2
57 | 00559-G5 WASHER, #10....veeeeeeeeeeseeeeeeeeeeeeseeeeseseseseeseseeesseseseeseseeseesessseessseseseeseseesseeesssee 2
58 | 14890-G10 | LOCK NUT, #10 = 24 ooooooooieeeeeeeeeeeeeeeee oo ses e e see e see e 2
59
B0 | B85212-G01 | FUSE, 15 AMP ... eeeeee e eeee e se s ses s ses e seseees e 4

Service Parts Manual '_%QGCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

K N 0 W-, numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

ELECTRICAL SYSTEM

—>» https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION Qry.
B1 | 35212:G05 | FUSE, 7.5 AMP ....ooooooooeeeeeeeeeeeeeeeeeeeeeeeeeeee oo eeeeeeeeseeeeseee e eeeee e 1
62
63 | 17318-G1 HORN SWITCH. oo seees oo ees e eeeesseeeeees s eeeseeee s e 1
64 | 17318-G2 HORN SWITCH CAP AND NUT w.cooriveeereeeeeeeeees oo seeeseeeeseeesseeesseeseeeeeessesseesenes 1
65 | 27068-G01 | HORN SWITCH BOOT ....oocoomiveeeeeeeeeeeoeeeeeeeeeeeeeeeeseeeeseoeeeseeseeseeeseeeesseeseeeseeee 1
66 | 19233-G1 HORN SWITCH LABEL .....ooovveeeeeeeeeeeeeeeeeeeseeeeeeeseeeeseeeeseee s seeeseeeeesees e 1
67 | 71055-G01 | RIVET, 3/16" X 1" LG (ALUMINUM) ....ccommrveeeeeeeeeeeeeeeeeesseeseeeseeeeeeesseeseeeseee 2
68
69 | 32860-G1 HORN ... e e ee e see e 1
70 | 00414-G5 BOLT, 1/4 = 20 X 5/8" LG cvveeoeeeeeeeeeeeeeeeeeeeseeeeesesseeseeesseeseseesseseeeseeeesseeseeesaee 1
71 | 00559-G8 WASHER, 5/16" ..cooeeveeeeeeeeeeeeeeeseeeseeesseeeeeessseeeseeeseeeessessseeeesesseeessesseeseesseees 1
72 | 00891-G2 LOCK NUT, 1/4 = 20 .....veeeeeeeeeeeeseeeeeeeeeeesseeesesesseeesesssseeeeesssseeseseseseesssssseesees 1
73
74 | 73030-G07 | PLATE (FUEL GAUGE AND OIL LIGHT) coovveeooieeeeeeeseeeeeseeeeeeeeeseeeesseeseeeeee 1
75 | 75808-GO1 | LABEL (FUEL GAUGE AND LOW OIL WITH LIGHTS) c..ccoumvveeeeereeeeseeeereereee 1
76 | 33623-G02 | RIVET, 316" X B/8" LG covvveeeeeeeeereeeeeeeseeesseeeeesessseesessssseseesssseesesssssesesssssseesene 2
77
78
79 | 75809-GO1 | IGNITION SWITCH AND KEY (INDIVIDUALLY KEYED) ......vecoeorveeereeeereeren 1
80 | 75811-GO1 | IGNITION SWITCH SPACER ....coovveeereeeeeeereeseseeereeesseeessesssseesessseseessessseesene 1
81
82 | 75818-G* | IGNITION KEY (ORDER BY 4 DIGIT NUMBER ON KEY) w..cvvcoreeeereeerreere 1
83
84
85 | 21553-G1 SUTSI YU = 1
86 | 23474-G1 INDICATOR LIGHT w..coovveeeeeeeeeeeeee oo ees e s s s 1
87
88 | 74444-G01 | POWER OUTLET PLATE (INCLUDES ITEMS 89 = 92) .....oovveoeeereeeeeeeree 1
89 | 71077-Go3 CONSOLE PLATE ...ocoveeeeeeeeeeeeeeeeseeeeeeeee e eeeeseeeeeeeeseeseeesseeeeseeseeens 1
90 | 35966-GO1 LABEL, CONSOLE ......vveeeeeeveeeeeeeeeeeeseeeeeeeeeeesseeeesseeseeesesseseeeesseeseeeeeeseee 1

Page H-9 Service Parts Manual FLACARTPROS
0¥0



DID YOU CartPros directs you to the right part using the part GET STARTED

K N 0 W-, numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

—>» https://CartPros.com/f.html

ELECTRICAL SYSTEM

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
91 71078-GO1 POWER OUTLET (12 VOLT) w-eeeeeeeeseee e seeeeseeeeeeeeeee e 1
92 | 14601-G10 RIVET, 3/16" X 7/16" LG (ALUMINUM) .....ovveoeveeeeeeeeeeeseeeeseseeee e 3
93 | 33623-G02 | DRIVE RIVET, 3/16" X 3/8" LG ..eoevereeeeeeeeereoeeeeseeeeseeeeseeeeseseseseeseseseseessseseeenee 3
94 | 22523-G1 HEADLIGHT (RECTANGULAR) (INCLUDES ITEM 95) ........covveerereeeeeeeeeeeene. 2
95 | 00906-G6 SCREW, #10 = 16 X 1" LG vveeeeeeeeeeeeeeeeeeeeeeeeeeese s seseeseeeeee s ees s eeeeeeses e 2
96 | 74337-G01 | JUMPER WIRE (HEADLIGHT) -..cooveioeeieeeeeeseeeseeeeeeeeeeseeeeseseee e eeees e 2
97 | 20570-G3 TURN SIGNAL LIGHT (INCLUDES ITEMS 98 - 103).....cuvveeveereererereeesseessseone 2
98 | 20574-G3 TURN SIGNAL LIGHT oo eeeee s 1
99 | 00660-G7 WASHER, 1/4" (STAINLESS STEEL) w....oveeeveeeeeeeeeseeeeeeeeeeeeeeeseeeseeseeenenes 1
100 | 20606-G1 WIRE .-t e e e s s s eeee s ee e ses e sesann 1
101 | 00567-G7 LOCK WASHER, 1/4" ....oeoeeeeeeeeeeeeeseeeeeeeeeeseeseeeeseseeseseessseseseesesessseees e ees e 1
102 | 00532-G1 NUT, 174 = 20 oo eeee e es e ses s 1
103 | 18995-G1 PUSH-ON MALE TERMINAL ..o eeeeseseeeeeeees e eee e seseeseeeen e 1
104 | 20574-G5 LENS, AMBER ......coeeeeeeeeeeseeeeeeeeeeeees e seseseeaeseseess e ees e ees e ses e seseeseseses e seseesesees 1
105 | 00118-G5 SCREW, #6 = 18 X 5/8" LG er-vereeeeeeeeeereeeseseeeseeseseeeseesseeseseesesessseessssessseesssen 2
106
107 | 32739-G3 TAILLIGHT (WITH SEALED CONNECTORS)......c.veeeeeeeeeeneeereeeeseeeeseeeeseeeesere 2
108 | 75711-G01 | TAILLIGHT JUMPER PLUG (FOR VEHICLE WITHOUT TURN SIGNAL).......... 1
109 | 17867-G1 TURN SIGNAL (WITH MOUNTING HARDWARE) (INCLUDES ITEM 110)........ 1
110 | 21640-G1 TURN SIGNAL FLASHER .......cooveeeeeeeeeeeeeeeeeeeeeeeeeseeeee e seeeeseees 1
111 | 32307-G3 FLEX LOOM, 3/8" X 8" LG +.-eeoveeeeeeeeeseeseseeeeeeeseeeeseeeeseeeseseseeeeseseess e ees s 1
112 | 17618-G1 WIRE TIE woeooeeeeeeeeeeeeeeeeee e eeeee e ees e see s e s es e es e es e ses e see e eeee s es e 2
113 | 20965-G3 STEERING COLUMN COVER.......cveeeeeeeeeseeeeseseeeeeeesseeeeeeseseesesesssseseseessseesssen 1
114
115 | 75114-G06 | HOUR METER KIT (INCLUDES ITEMS 116 = 120) c....vvevereeeeeeseeeeeeeeeneeeenne 1
116 | 21573-G1 HOUR METER ASSEMBLY .....corverreeeeeeeeeeeeeeeeseseseseseeseseseeeseseees e ees e 1
117 | 74019-G02 HOUR METER BRACKET -....ooeeeeeeeeeeeeseeeeseeeeseeeeseeeees e seeeeseseessseees e seseeees 1
118 | 00379-G4 SCREW, #10 = 24 X 1/2" LG .ot eeeeeeeeeeeees e seee e eeseseseeeeseesenes 2
119 | 14390-G10 LOCK NUT, #10 = 2.t eeeeeeeeeeeees e ses e seee e r e 2
120 | 75117-Go1 WIRE HARNESS (HOUR METER)........croveeeeeneeeeeeeeeeseeeseeseeeeseseseseesseeessnes 1

Service Parts Manual '_%QGCARTPROS



DID YOU CartPros directs you to the right part using the part

KN°w~, numbers from this manual. Enter the part number into GET STARTED ﬁ» https://CartPrOS.Com/f.html

our search box and it will find the part you are looking for. HERE

ENGINE

Part of
Frame

Page J-1 Service Parts Manual FLCARTPROS
)



DID YOU CartPros directs you to the right part using the part
K N Ow-’ numbers from this manual. Enter the part number into GET STARTED
.

our search box and it will find the part you are looking for. HERE

—>» https://CartPros.com/f.html

ENGINE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 75843-G01 | SUBFRAME ..o e eeeee e eee e see e s es e es e ses s 1
2
3 75643-G01 | ENGINE, 480CC (INCLUDES ITEMS 4 - 11)ceeuuveeeeeeeeeeeeseeeseseseeeeseesese e 1
4 808979 CARBURETOR.......oooeveeeeee e eeeeeeeeeeeeeees e eee e seeeeeeeeese e ees e sese s s ese e 1
5 491055 SPARK PLUG (RCA2YC) ..o eeeeeeeeeeee e esen e 2
6 75814-GO1 OIL DRAIN VALVE +...ooveoeeeeeeee e seeeeses e ees e ses s 1
7 492932 o1 = 15 = = VOO 1
8 75649-G01 45° ELBOW, 1/8 NPT X 1/8 NPT oo eeeeeeeeeee e eeeesee e 1
9 690233 OIL PRESSURE SWITCH ..o seeeeeeeeeeeeeeeeees e ees e sesee s seseeeeeeeenees 1
10 | 691562 IMUFFLER ..o eeee e e ee e ses e ee et se e es e ees e ees e se s 1
11 809093 ELECTRONIC IGNITION CONTROL MODULE .........ecveeeeereeereeeeseeeeree. 1

For internal engine replacement parts, see an Authorized Briggs & Stratton® Dealér.
To locate the nearest dealer, see the dealer locator map at the web site
www.briggsandstratton.com or in the “Yellow Pages™” directory under “Engings,
Gasoline”, “Gasoline Engines”, “Lawn Mowers” or similar catagory.

The following information, located on the fan housing, must be provided when
requesting information or ordering replacement parts:

Model:
Type:
Code:

Service Parts Manual '%QSCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

K N 0 W-, numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

ENGINE

—>» https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

12

13

14 00439-G8 BOLT, 5/16 - 18 X 2" LG ..o 4
15 00559-G8 WASHER, 5/18" ... e 8
16 11098-G6 LOCK NUT, 5/16 = 18 ...ttt 4
17

18

19 75569-G01 FRONT ENGINE MOUNTING BRACKET ......cccciiiieiieee e 1
20 00429-G4 BOLT, 3/8 - 16 X 3 1/2" LG ..o 2
21 00560-G1 WASHER, 3/8" ... ettt 2
22 75714-GO1 PLATE WASHER ...ttt 1
23 11098-G5 LOCK NUT, 3/8 = 16 ...t 2
24 75568-G01 ISOLATOR ..ottt st st 1
25

26 75745-G01 EXHAUST PIPE (INCLUDES ITEMS 27 - 29) ....ooiiiiiieiee e 1
27 * CLAMP .. .. e e e 1
28 * SPARK ARRESTOR ......ooiiiiiiie ittt 1
29 01022-G01 SCREW, #6 - 20 X 5/168" LGi...cccueiiiieiii ettt 1
30

31

32 75882-G01 ENGINE, 480CC (HIGH ALTITUDE 5,000 - 7,500 FT) (INCL ITEMS 3, 33) ...... 1
33 75859-G01 CARBURETOR HIGH ALTITUDE KIT (INCLUDES ITEMS 34, 35) ............. 1
34 75865-G01 MAIN JET #86 ..ceeeee ettt 1
35 75861-G01 LABEL (HIGH ALTITUDE - 5,000 - 7,500 FT)...ccceeiiiiiienerieeee e 1
36

37 75882-G02 ENGINE, 480CC (HIGH ALTITUDE 7,500 - 10,000 FT) (INCL ITEMS 3, 38) ....| 1
38 75859-G02 CARBURETOR HIGH ALTITUDE KIT (INCLUDES ITEMS 39, 40) ............. 1
39 75865-G02 MAIN JET #84 ... 1
40 75863-G01 LABEL (HIGH ALTITUDE - 7,500 - 10,000 FT)....ccovevriieierereeeeereee 1

Page J-3 Service Parts Manual FLCARTPROS
)



DID YOU CartPros directs you to the right part using the part
KNOw’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
& oursearch box and it will find the part you are looking for. HERE

ENGINE

Service Parts Manual .-0;36 CARTPROS



DID YOU CartPros directs you to the right part using the part

KNOW numbers from this manual. Enter the part number into GET STARTED ﬁ» https://CartPrOS.Com/f.html

our search box and it will find the part you are looking for. HERE

FRONT SUSPENSION

Part of
Frame

Page K-1 Service Parts Manual FLCARTPROS
) '



DID YOU CartPros directs you to the right part using the part
N 0 W-, numbers from this manual. Enter the part number into GET STARTED ﬁ, https://CartPrOS_Com/f_html
K # oursearch box and it will find the part you are looking for. HERE

FRONT SUSPENSION

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 70515-G01 FRONT AXLE ... e s 1
2
3 70535-G03 SPINDLE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 4 - 12) ...........c..... 1
4 * SPINDLE (DRIVER SIDE) .....ooiiiiiiee e 1
5 16623-G1 BEARING ... s 2
6 10389-G3 GREASE FITTING, STRAIGHT ...ttt 1
7 25146-G1 GREASE SEAL ... s 1
8 35886-G01 WHEEL HUB ASSEMBLY WITH RACES (INCLUDES ITEMS 9)................ 1
9 19862-G1 LUG BOLT, 1/2-20 X 1 3/16" LG ....ooeiiieeiceeeeeee e 4
10 11750-G2 BEARING AND RACE ASSEMBLY (COMPLETE)......cccccevviieneiiieeieeereee 2
11 12093-G1 SLOTTED NUT, 1= 14 .o 1
12 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG ..ceeiiieee e 1
13
14 70534-G03 SPINDLE ASSEMBLY (PASSENGER SIDE) (INCL ITEMS 5 - 12, 15) ............. 1
15 * SPINDLE (PASSENGER SIDE) ......vviiiiieiiee e 1
16
17 12091-G2 SPINDLE CAP ...ttt st 2
18
19 01040-GO1 BOLT, 172 = 13 X 5" LG ..ottt 2
20 00571-G5 WASHER, 172" e e 4
21 70328-G01 KING PIN TUBE ...ttt 2
22 16982-G1 THRUST WASHER, 7/8" ...ttt 2
23 14390-G6 LOCK NUT, 1/2 = 13 ettt 2
24
25
26 70630-GO1 SHOCK ABSORBER...... . 2
27 10435-G1 SHOCK ABSORBER WASHER ......coi i 8
28 10194-G1 RUBBER BUSHING ........cooiiiiiii e 8
29 00532-G6 NUT, 3/8 - 24 ...ttt e 4
30 70509-GO1 SHOCK ABSORBER BOOT ..o 2

Service Parts Manual

24CARTPROS




DID YOU CartPros directs you to the right part using the part GET STARTED

K N Ow-’ numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

FRONT SUSPENSION

—>» https://CartPros.com/f.html

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 31539-G1 WIRE TIE ..o s 4
32
33 70422-GO1 LEAF SPRING (HEAVY DUTY) ..o 2
34 70163-G03 SPRING PLATE ... e s 4
35 00463-G6 BOLT, 7/16 - 14 X 1 3/4" LG ..o e 6
36 00734-G1 LOCK NUT, 7/18 = 14 .ttt e e 12
37 00463-G6 BOLT, 7/16 - 14 X 1 3/4" LG ..o 6
38
39 74255-G01 WINCH RECEIVER ... oot 1

Page K-3 Service Parts Manual FLCARTPROS
0¥0



CartPros directs you to the right part using the part
ol YOOUW numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
K N & oursearch box and it will find the part you are looking for. HERE

FRONT SUSPENSION

Service Parts Manual ‘-';03,0 CARTPROS



DID YOU CartPros directs you to the right part using the part
KNOw~, numbers from this manual. Enter the part number into
& oursearch box and it will find the part you are looking for.

FUEL SYSTEM

GF"::::““—).. https://CartPros.com/f.html

Front of Vehicle

\C¢

1 - Includes ltems 2 - 7

Front of Vehicle

®

Fuel Line
From Tank

Page L-1

Service Parts Manual %CARTPROS



KNOW? mroes i vt vo - SFTSARTE® 3 hitps/CartPros.com/t i
FUEL SYSTEM

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1 72231-GO01 FUEL TANK ASSEMBLY (INCLUDES ITEMS 2 - 7) ...eeiiiiiiiiiieeee e 1
2 72092-G02 FUEL TANK L.ttt e e e e e e e e e e e e e eeeeas 1
3 72282-G01 FUEL TANK CAP ...ttt ettt enee e 1
4 72229-GO01 FUEL LEVEL SENDER ADAPTER.......c.oiiiiieieiie e 1
5 72230-G01 SCREW, #6 - 32 X 1/2" LGi..eeiieiiiiie et e e 2
6 20048-G2 FUEL LEVEL SENDER.......coiiiiiiee et 1
7 72232-G01 SCREW, #10 - 32 X B/4" ...ttt e e e e e e e 5
8
9 00438-G8 BOLT, 5/16 - 18 X 1" LG .ottt ettt ettt sttt e 1
10 00559-G8 WASHER, 5/168" ... et a e e et re e e e e e nree e e e e ennres 2
11 11098-G6 007 N L Y T < S 1
12
13 70483-G01 T O = TR 1
14 00559-G8 WASHER, 5/168" ... .o e e e e e e e e e enare e e e e ennres 2
15 11098-G6 LOCK NUT, 5/16 = 18 ..iieeceieeiee e et e siee et et eseeeestee e s e eteesneneneeesnseenneeenneennes 2
16
17 18292-G1 L I 1 SRR 2
18
19 27183-G01 TUBING, 1/4" 1.D. X 1/2" O.D. (BULK, 1 FT. INCREMENTS) .......cvvtvrrrereeeeeernnnne AR
20
21 22280-G1 VINYL TRIM, (BULK) ...ttt s st eas AR
22
23
24 18292-G1 O I 6
25 493629 FUEL FILTER ... ettt e et see e eme e s e e emeeseeeeeenee e 1
26 808656 FUEL PUMP ...ttt ettt et st e et e e e e saeeeee e emeeenee e 1

Service Parts Manual

ZLCARTPROS




CartPros directs you to the right part using the part
RDNYOOUW‘, numbers from lhis!'r manual. EmEr thl?zapart nL‘ln’mber lpri'o GET STARTED ﬁ httpSZ//CartPrOS.00m/f.htmI

our search box and it will find the part you are looking for. HERE

REAR AXLE

! | =

! / 1 - Includes ltems 2 - 27
=

e

2

Front

20 - Includes ltems 22 - 24
21 - Includes ltems 22 - 25

Page M-1 Service Parts Manual FLCARTPROS
)



DID YOU CartPros directs you to the right part using the part GET STARTED

K N 0 W-, numbers from this manual. Enter the part number into ﬁ— https://CartPros.com/f.htmI

our search box and it will find the part you are looking for. HERE
REAR AXLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1 75945-G01 REAR AXLE (INCLUDES ITEMS 2 - 27) ..ooiiiiiiieieeeieeeie e 1
2 26823-G01 FLANGED BOLT, M8 X 1.25 X 100 MM LGi.....coiiiiiie e 5
3 26824-G01 FLANGED BOLT, M8 X 1.25 X TTO MM LG .....coeiiiiiiere e 3
4 72052-G01 FLANGED BOLT, M8 X 1.25 X 130 MM LG .....ceiiiiereeireeeeee e 1
5 28724-G01 FLANGED NUT, M8 X 1.25 ... .iiiiii et sieeee e et e e s snneee e 9
6 26761-G01 INPUT SHAFT SEAL ...ttt 1
7 26762-G01 SHIFTER SHAFT SEAL.....oiiiiiie ettt 1
8 28720-G01 AXLE SHAFT SEAL... .ottt 2
9
10
11 26768-G01 (O ]| 0 =0 = 1 U 1
12 26769-G01 GASKET, 8 MM ..ottt et esne e 1
13 26770-GO01 OIL DRAIN PLUG ...ttt sttt sttt st saee s nne e saee e 1
14 26771-GO1 GASKET, T4 MM ...ttt e et e e s e e e e e e e nnneeas 1
15 26772-G01 OIL FILLER PLUG ...t ctie ettt te sttt snee e nee st snaesnneenneeens 1
16
17
18 28704-G01 AXLE TUBE (DRIVER SIDE)....ccctiiiieiie it 1
19 28705-G01 AXLE TUBE (PASSENGER SIDE) .....uuuiiiiiiiieeeei et ee e e e e e 1
20 28701-GO1 AXLE SHAFT (DRIVER SIDE) (INCLUDES ITEMS 22 - 24)........cccceecuenneee. 1
21 28702-G01 AXLE SHAFT (PASSENGER SIDE) (INCLUDES ITEMS 22 - 25)................ 1
22 28707-G01 SNAP RING, 30 MM......oiiiiiiiiiiiee e 1
23 28708-G01 COLLAR,; 30 X 20 MM...cciiiiiiiieeceeeieeeee e e e e e e e ssseeaee e e e e e e e e e e s nnnnnes 1
24 28703-G01 BALL BEARING ... oottt 2
25 28719-G01 SEAL COLLAR ...ttt e e et e e e 1
26 28706-G01 SNAP RING;, 55 MM ..ottt ettt 4
27 72260-G01 FLANGED BOLT, M10 X 1.5 X 23 MM......cooiieeieieeeeeeee e 10
28
29
30

Service Parts Manual '_%QGCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

K N 0 W-, numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

REAR AXLE

—>» https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
31 75653-G01 | DIFFERENTIAL LOCK CABLE (INCLUDES HARDWARE).........covoveeeeerereeeenn. 1
32 71003-G03 | ‘0 RETAINER NUT ..o eeeeeeeeeeees e eees e ene 2
33 | 75B97-GOT | PLATE oot e e e ee e s es et ee e e 1
34 18464-G1 SCREW, #8 = 18 X 7/8" LG oo eeee e eeeeeee e e 2
35 00565-G4 LOCK WASHER, #8......eceeeeeeeeeeeeeeeeeeeeeeeeeeeese e ee e seee e e eese s ees s es s 2
36
37 | 75941-GO1 | BRACKET ..ot eeeeeeee e e eeeee e ee e eseees et es e 1
38 | 75048-GO1 | SPACER, 1/2" ..o eeee e ee e eee e 1
39 | 26826-G01 | LOCK WASHER, 8 MM .........omieeeeeeeseeieeeeeeeeeeeseeesseeeeeeseeeseesseeseeeseeeseeeseeeeenee 2
40 | 26827-GO1 | NUT, M8 X 1.25 MM.....coreeieeeeeeeeseeeseeeeeeeeeeeeeeeeeeeseeeee s seseeeseeseeee s 2
41
42 75942-G01 | DIFFERENTIAL LINK ....oovooeeoeeeeeeeeee oo seee s s eese e sees e e 1
43 | 00426-G8 BOLT, 3/8 - 16 X 1" LG cveoeeeeereeeeeeeeeeeeeeeeeeeeeee e eeee e eese s eeeee e 2
44 | 00560-G1 WASHER, 3/8" ... eeeeeeeeeeeeee e seee s eese e e eee e eeeeseeee et se e se e ee e 2
45 11098-G5 LOCK NUT, B/8 = 16 oeeeeeeeeeeeeeeseeeseeeseeeeeseeeseesseesseesseessee s e seeeseseseeeseeeseess 2
46
47
48 | 75620-GO1 | DIFFERENTIAL LOCK CABLE BRACKET .....ovmiveieeeeeeeeeeeeereeeeeseeeseeeeeseeee. 1
49 75813-G0T | CLAMP ...ttt eesese s s et ee e es e eeseees 1
50 | 26830-GO1 | LOCK NUT, M8 X 1.25 MM .......ovueieeieeieeereeeeeeeeeesseeeeee s seee s eeseeeseseeee e 1
51 10386-G3 CLEVIS PIN, 5/16" X 18/16" LG eeeeeeeeeeeeseeseese e se e 1
52 10387-G3 COTTER PIN, 3/32" X 3/4" LGi...overeveeeeeeeeeeeeeeeeeeeeeeeeeee e eeseseeeeeseeenesne. 1
53
54 | 72349-G02 | DIFFERENTIAL SKID PLATE w..covmiieieeeoeeeeeeeeeeeeeseeeeee e seeeeseeeeeeeeene e 1

Page M-3 Service Parts Manual FLCARTPROS
0¥0



DID YOU CartPros directs you to the right part using the part
KNOW numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
& oursearch box and it will find the part you are looking for. HERE

REAR AXLE

Service Parts Manual .-0;36 CARTPROS



DID YOU

REAR SUSPENSION

CartPros directs you to the right part using the part
KNOW‘, numbers from this manual. Enter the part number into GET STARTED
« oursearch box and it will find the part you are looking for.

—3p https://CartPros.com/f.html

See Engine
Section

See Rear
Axle Section

Page N-1

Service Parts Manual

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

K N 0 W-, numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

—>» https://CartPros.com/f.html

REAR SUSPENSION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTy.
1 75721-GO1 | HEAVY DUTY LEAF SPRING.........o.ooveeoreeieeeeiesessseessseeseeeseeeseeesesssesesesneeoe 2
2
3 75565-G02 | SHOCK/STOP MOUNT (PASSENGER SIDE) .......vvoveoveeeeoeeeeeeseeeeeeeeeseeone. 1
4 75565-G01 | SHOCK/STOP MOUNT (DRIVER SIDE) .......ooovveeeeeeeeeeeeeseeeseeeseeeeseseeeseneone 1
5 70492-GO1 | RUBBER BUMPER .........cooooveoeeeeeeeeeeeeseeeseeeesee s seeeesesesneesesse s s 2
6 00968-GO1 | LOCK WASHER, 10 MM .......ovoovooeeeeeeeeeeeeeeeeeseeeeseesseeeee e sese s sene e 2
7 00974-GOT | NUT, MT0 X 1.5 coooooeeeeeeeeeeeee oo 2
8
9
10
11 72618-G01 | ‘U BOLT, 3/8 - 16 X 2" X 2 1/2" LG evvoeeeeeeeeeeeeeseeeseeseeeeseeeeeseeeseseeeseseseeesnees 4
12 | 00560-G1 WASHER, B/8" ......ovvoeveeeeeeeeeeeeeeeesssseeesessessesesseses s sessesesssssenseseseesnessses s 8
13 | 11098-G5 LOCK NUT, 3/8 = 16 ...ceeeeoeeeeeeeieeeseeeeeeeeseeeese e seee e e s ensesenee s 8
14
15
16 | 14158-G1 SHOULDER BOLT, 3/8 - 16 X 3 1/4" LG c...veoveeeeeeeeeeeereeseeesseeeseeen e 2
17 | 12262-G1 LOCK NUT, 3/8 = 16 ....eeoeeoeeeeeeeeeeeeee e eeeeeeseseee e enee e ene e 2
18
19 | 70291-GO1 | FLANGED BUSHING ......veoeveeeeeeeeeeeeeeeeeeeseeeeeeeseseeeseeeseeeeeseeese e 12
20 | 70289-GO2 | SPACER.......coiiioeieeeoeeeseeeeeseeoeeeeeeeeeese e sese e sene e 4
21 00429-G4 BOLT, 3/8 = 16 X 3 1/2" LG evveoveoeeeeeeeeee oo seee e ene s 4
22 | 70290-GO1 | SHACKLE PLATE ..ooooooooeeeeeeeeeeeeeeeeeee e sese e seee s see e sne e e 4
23 | 11098-G5 LOCK NUT, /8 = 16 ...eeeeeoeeeeeeeeeeeeeeeee e eeeee e seeee e seee e en e 4
24
25 | 76418-GO1 | SHOCK ABSORBER........co.coomveieeeiieeeissesseeseseeseseoesseeeseeseeseseesesesseeseseseeeesnnees 2
26 | 10435-G1 SHOCK ABSORBER WASHER .........oveeoveeeeeeseeeeeeeeseeeseeseeeeeeeeseeessee s 8
27 | 10194-G1 RUBBER BUSHING .........coveoeeeeeeeeee e eeeeeeeeeee e seee e en e ees e 8
28 | 00532-G6 NUT, B/8 = 24 .....ooooeoeeeeeeeeeeeeeeeeeeeee e es e es s esen e s 4

Service Parts Manual '_%QGCARTPROS



CartPros directs you to the right part using the part
iyl YOOUW numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
KN « oursearch box and it will find the part you are looking for. HERE

SEATS

1 - Includes ltems 3 - 8
2 - Includes Items 5 - 10
15 - Includes Items 16 - 21

Page P-1 Service Parts Manual FLCARTPROS
0Y0 '



KNOW? mroes i vt vo - SFTSARTE® 3 hitps/CartPros.com/t i
SEATS

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1 75880-G** SEAT BOTTOM (DRIVER SIDE) (INCLUDES ITEMS 3-8) ..cccevviieieeriieeiene 1
2 75881-G** SEAT BOTTOM (PASSENGER SIDE) (INCLUDES ITEMS 5 - 10).....cccceeueen... 1
3 75833-G** SEAT BOTTOM CUSHION (DRIVER SIDE) ......oeiiieiieieeee e 1
4 71702-GO1 HIP RESTRAINT (DRIVER SIDE) .....ccctiiiieeeeieeeesieee e 1
5 75847-G01 HINGE ... e e s st e e s ssn e e e e e snnneeeeas 1
6 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) ....ceveiiiiieiieee e 8
7 17074-G1 RUBBER PAD.......ooiiiiieitiettetie sttt te e ste e ae st e sbeesessaesreesessaesseensesneas 2
8 71204-GO01 BOLT, 1/4 = 20 X 7/8" LG .. ueeteeeieeeeeeie sttt see e 4
9 75834-GXX SEAT BOTTOM CUSHION (PASSENGER SIDE) ......ccccciiiiiiiieieeneeeieee 1
10 71701-GO1 HIP RESTRAINT (PASSENGER SIDE) ......cooiiiiiiiieee e 1
11 75848-G01 RS A I = 10 ST 1
12 00592-G6 SCREW, #12 = 14 X 3/4" LG ..ottt st 2
13 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) ...cceoiiiiiiieiiieie e 8
14
15 75849-G** SEAT BACK (INCLUDES ITEMS 16 = 21) ..eviieeiecieesie e eee e eee e 1
16 75840-G** SEAT BACK CUSHION ..ottt 2
17 75841-G01 SEAT BACK PLATE ...ttt 1
18 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) .....ccccviiieireeeeeeee 4
19 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) ....uuvviiiieiieeeeeeeeeceeeeee e 8
20 75900-G02 SEAT BACK SUPPORT ..ottt 2
21 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) ....ceoiiiiiieiiieeeeeeeee 4
22
23 74947-G01 [T Y O - N PSR 2
24 70113-GO01 ADJUSTABLE BUMPER ... oottt ettt 2
25 11027-G1 LOCK NUT, B/16 = 18 ettt ettt e sttt e e e ettt e e e e sneae e e e s snseaeeeenanes 4
26
27
28 01006-GO01 BOLT, 3/8 - 16 X 1 1/4" LG ittt e 4
29 00560-G1 WASHER, 3/8" ... i a e e et e e e e rree e e e e nrees 4
30 11098-G5 LOCK NUT, 3/8 = 16 ..ueeiiieieieeiieesieesiee et e stee et e steestee st saeeeteesneeeseeeeseesneeenneennes 4

Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into

KNOW? our search box and it will find the part you are looking for.
STARTER / GENERATOR

GET STARTED

HERE —3p https://CartPros.com/f.html

Z,
)
)
S

Ly
%8
)
\\VM;,Z/

q/.
Q
/.
Q

T Zing

1 - Includes ltems 2 - 43

2 - Includes ltems 3 - 5

9 - Includes ltems 10 - 13
17 - Includes Items 18 - 23
25 - Includes ltems 26 - 28
32 - Includes ltems 33 - 37
40 - Includes ltems 41 - 43

Page Q-1

Service Parts Manual

ZACARTPROS



DID YOU CartPros directs you to the right part using the part  @pr eTARTED

KN°w~, numbers from this manual. Enter the part number into HERE ﬁ» https://CartPrOS.Com/f.html

£ oursearch box and it will find the part you are looking for. STARTER / GENERATOR

REAR VIEW

Ref Stg 10-2

Service Parts Manual .;oa‘oc ARTPROS



DID YOU CartPros directs you to the right part using the pat  err STARTED X
KNOW? e el mm o _htips://CartPros.com/f.himl

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 27065-G01 STARTER / GENERATOR (INCLUDES ITEMS 2 - 43) .....uutiiiiiiieeeeeeee s 1
2 26870-G01 ARMATURE (INCLUDES ITEMS 3 = 5) c.vuviiiiiiiiiiiee e ciieeee e esieeee e e ssiieeee e 1
3 26871-G01 REAR BALL BEARING ...ttt 1
4 26872-G01 FRONT BALL BEARING.......ceei it ee e ee e e e e 1
5 26873-G01 BEARING HOLDER........ooieiiiiei ettt e e e e e 1
6
7
8 26875-G01 1= I I O | S 1
9 26876-G01 INSULATING BRUSH ASSEMBLY (‘F’) (INCLUDES ITEMS 10 - 13) ......... 2
10 * NU T e e e e e e e e e e e e e e e e et eeeeeeaaaaaaaaeaeens 2
11 * LOCK WASHER......coooeeeccreee ettt 2
12 * WASHER. ... e e e e e e e e e e e e e ennnnnes 2
13 * INSULATOR ..ottt e e e e re e e e e e e e e e e eaaas 1
14 26877-G01 POLE CORE SETSCREW........euieieeeeeee et 4
15 26878-G01 FRONT COVER ... ettt a e 1
16 26879-G01 REAR COVER ...ttt e et e e e e e e e e e e s aee e 1
17 26880-G01 TERMINAL ASSEMBLY (‘A’) (INCLUDES ITEMS 18 - 23) .......vvvveeeeeeeeennnn. 2
18 * TERMINAL ..o e e e e e e e e e e e e e e e eeeeeeeeeeeenees 2
19 * INSULATOR ...ttt e e e 2
20 * INSULATOR ..ttt e e e e e e e e e st ne e e e e e e e e e eens 2
21 * WASHER. ... e e e e e e e e e e e aa 4
22 * LOCKWASHER.......cooee e 4
23 * N L0 S 4
24
25 26881-G01 BRUSH HOLDER ASSEMBLY (INCLUDES ITEMS 26 - 28).......ccccccvevvivvieeeeenne 1
26 26658-G01 BRUSH ... e e e e e e e e e e e e e e e e e a e aas 4
27 26882-G01 BRUSH SPRING ... ..ottt e e e e e e e e v aanaaas 4
28 26883-G01 BRUSH CONNECTOR ...ttt e e 2
29
30 26884-G01 K Y ettt et et ettt eeaeeeaaaaaaeeeerererrar———————————— 1

Page Q-3 Service Parts Manual

24CARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

K N 0 W-, numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

—>» https://CartPros.com/f.html

STARTER / GENERATOR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
31 * PULLEY oo s 1
32 | 26886-GO1 PULLEY HARDWARE KIT (INCLUDES ITEMS 33 - 37) ...ceeiveeereeeseeeneeane. 1
33 * NUT oot e et ee e e e s eeeeene 1
34 * LOCK WASHER ... enee e 1
35 * SCREW .o ee e ene 3
36 * SCREW ..o ee e eeseeee e es e eene 4
37 * SCREW ..o e et s e eeeeene 2
38 | 26887-G01 BRUSH 1 COVER.......cooeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeees e se e seeeeenee 3
39 | 26888-G01 BRUSH 2 COVER........ooeeeeeeeeeeeeeeeeeeeeeeeee s eeeeee s se e eeeee 2
40 | 26889-GO1 BOLT AND WASHER ASSEMBLY (INCLUDES ITEMS 41 - 43).................. 2
41 * BOLT oot e et ee e e e s e s e e s et es e 2
42 * LOCK WASHER ... enee e 2
43 * WASHER ... voeeeeeeeeeeeeeeeeeee e ee e ee e es e se e 2
44
45
46
47
48 | 75705-GO1 | FRONT STARTER BRACKET ....ooiveieeeeeeeeeeeeeeeeseeeeeee e e eese s eeeeeeseeeee 1
49 00462-G7 BOLT, 7/16 = 14 X 7/8" LG wereereeeeveeeeeeeeeeeeeeeeeeseeseee s e s seseees s ees s 2
50 | 00566-G2 LOCK WASHER, 7/16" ....eeeeeeeeeeeeeeee e eee e seeeee s e se e 2
51
52 00439-G2 BOLT, 5/16 = 18 X 1 1/4" LG cverveeeeeeeeeeeeeeeeeeesee e eeeeeeeeeeseeee e es e 1
53 | 00559-G8 WASHER, 5/16" ....veoveeeeeeeeseeeeeeseeesseesseeseeeseeeeeseseeeesseeeseeeseeesees st seeese e sessees 2
54 11098-G6 LOCK NUT, 5/16 = 18 ...eeoeeeeeeeeeeeeeeeeeeee e s eese s ee e se e 1
55
56 | 75792-GO1 | SCREW, 1/2 = 13 X 1 1/2" LG oeeeveeeeeeeeeeereeeeeeeeeeeeeeeeeseeseese e 1
57
58
59
60 | 75690-G01 | STARTER/GENERATOR BELT ...oiueivmieesieereeeseeeseeeseeesseeeseeseeesseseseesseessessee. 1

Service Parts Manual '_%QGCARTPROS



DID YOU CartPros directs you to the right part using the pat  err STARTED X
KNOW? e el mm o _htips://CartPros.com/f.himl

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

61

62 75706-G01 REAR STARTER BRACKET ... ...ttt 1
63 | 75746-G01 | SCREW, M8 - 1.25 X 20MM LGi.....emeemeeeeereeeeeeseeeseeeseeeseeeeeeeseeeeesesesesseesesee. 2
64

65 00631-G2 BOLT, 1/2 - 13 X 2 1/4" LG oottt 1
66 00566-G3 LOCK WASHER, 1/2" ...ttt 1
67 00560-G3 WASHER, /2 ..ttt e e e e e e as 1
68 75562-G01 SP A CER . ... e r e e e e e e e e e aaa———————rrraaaaeeaaaaan—a_ 1

Page Q-5 Service Parts Manual

ZACARTPROS



DID YOU CartPros directs you to the right part using the part
KN°w~, numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
& oursearch box and it will find the part you are looking for. HERE

STARTER / GENERATOR

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part

KNOW\, numbers from this manual. Enter the part number into GET STARTED ﬁ» https://CartPrOS.Com/f.html

our search box and it will find the part you are looking for. HERE

STEERING

2 - Includes Items 3 - 6
20 - Includes ltems 21 - 28
36 - Includes ltems 37 - 48
45 - Includes Items 46 - 48

(S

Front of Vehicle

STEERING SHAFT AND COLUMN
10 /@ 4 o6
112 {y < 18
0

13 %@ V= .

15 RACK, BELLOWS AND TENSIONER

Page R-1 Service Parts Manual FLCARTPROS
0Y0



DID YOU CartPros directs you to the right part using the part
KNOW\, numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
&  oursearch box and it will find the part you are looking for. HERE

STEERING

IDLER, TIE RODS AND MOUNTING

To Passenger Side
39 72 Front Spindle

Front Spindle

To Driver Side
74

Service Parts Manual .;oa‘oc ARTPROS



CartPros directs you to the right part using the part
S You 9  numbers from this manual. Enter the part number into GET STARTED ﬁ, https://CartPros_Com/f_html
K N 0 W # oursearch box and it will find the part you are looking for. HERE

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 2 3 4 5 DESCRIPTION QTY.
1 70723-G02 STEERING BOX ASSEMBLY (COMPLETE) .....uuviiiiiiiieeieeccciieeieeeee e 1
2 70175-GO1 STEERING HOUSING (INCLUDES ITEMS 3-6) ....vvvveiiiiiereeeeiiiee e 1
3 * SLEEVE BEARING ...ttt eeeeeees 1
4 * SLEEVE BEARING ....ccoiiii ittt e e 1
5 * FLANGED BEARING ......oottiiiiiiie et e e e e e 1
6 10389-G3 GREASE FITTING, STRAIGHT ..ot 1
7
8 00426-G6 BOLT, 3/8 - 16 X 3/4" LGi. .o e cceeiiieeeeeeee e te e e e e e e e e e e 2
9 18456-G1 GREASE FITTING, 90° ...ttt easetesae e e e sre e aneas 1
10 70177-GO1 RACK GUIDE COVER.......cco ottt 1
11 70225-G01 GASKET e e e e e e e e e e e e e e e e e e e e e e e e e e e e aa e —————— 1
12 70178-GO1 COMPRESSION SPRING ....coceiiiiiieceiietiee e e e e e s eee s 1
13 70179-GO1 RACK GUIDE...... ..t e e e e e e e e e s aee s 1
14 11391-G1 HOSE CLAMP, 1 5/18" ..ot 1
15 70041-GO1 RACK COVER ...ttt e e e e eeaeseaeaaas 1
16 11391-G1 HOSE CLAMP, 1 5/18" ...cci oottt e e e e e 1
17 70183-G01 BELLOWS . ... et e e e e e e e e e e e e e aaee s 1
18 11391-G5 HOSE CLAMP, 13/18" ...ttt 1
19
20 70724-G01 STEERING GEAR KIT (INCLUDES ITEMS 21 - 28) ...ccceeeeeiiiivvieeeeeeeee, 1
21 70717-GO1 GEAR PINION ... ..ottt e e e e e e e aee s 1
22 15112-G1 BALL BEARING ...t 1
23 70190-GO1 EXTERNAL RETAINING RING .......ciiiiiiiiiiiiiiiiiieeeeeeee e 1
24 70718-G01 STEERING RACK ...ttt e e e e e 1
25 70192-G01 RACK BALL END ...ttt 1
26 00544-G8 JAM NUT, 7/168 = 20 ..o 1
27 18456-G1 GREASE FITTING, 90° ... oottt 1
28 70466-G01 T 7 N = S 1
29
30 70184-G01 IDLER . e e —————— 1

Page R-3 Service Parts Manual

24CARTPROS




DID YOU CartPros directs you to the right part using the part GET STARTED

K N 0 W-, numbers from this manual. Enter the part number into ﬁ— https://CartPros.com/f.htmI

our search box and it will find the part you are looking for. HERE
STEERING

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

31 70216-G01 THRUST WASHER, 1 1/2" .. ettt 1
32 70195-G01 THRUST WASHER, 7/8" ... .ottt 1
33 00734-G6 LOCK NUT, 7/8 = ..ottt et sttt sn e e 1
34 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG .ottt 1
35
36 70721-GO1 STEERING SHAFT/COLUMN KIT (INCLUDES ITEMS 37 - 48) .....ccccevieeiennee. 1
37 14322-G6 STEERING SHAFT ...ttt st 1
38 70558-G01 (010 LU | I N R 1
39 00550-G1 LOCK NUT, 1/4 = 20, ettt sttt 2
40 70227-G01 SCREW, 1/4 - 20 X 7/8" LGi...ccceeieeee et eeteee et et e e e 2
41 70223-G01 L€ - N S 1
42 01034-G01 BOLT, 3/8-16 X 1 1/4" LG WITH PATCHLOCK.......cccccieieeieernierieee e 3
43 00878-G1 LOCK WASHER, 3/8" ... eiiiie ettt ettt ettt 3
44 70466-G01 RETAINER ... e e e e e e e 1
45 28633-G01 STEERING COLUMN KIT (INCLUDES ITEMS 46 - 48)......cccccveveeeieereieene 1
46 * STEERING COLUMN ...ttt 1
47 28569-G01 STEERING COLUMN BUSHING .......cooooiiiiiaieee e 1
48 01022-G01 SCREW, #6 - 20 X 5/16" LG ..ceeeeiieiieeieese e 1
49
50
51 00470-G4 BOLT, 7/16 - 20 X 2 1/2" LG weeeieieiieee ettt stteee et e e et e e e s sneaeaa e enes 1
52 00734-G3 LOCK NUT, 7/168 = 20 ...eeeeeeeieeeeie ettt e e e e e e e e e e e eeeeeeeas 1
53 01033-G01 BOLT, 7/16 - 14 X 1 1/4" LG WITH PATCHLOCK ......ovviieieeeeeeeecieeeeeeeee e, 2
54 00566-G2 LOCK WASHER, 7/18"..... ettt et 3
55
56
57
58 602980 STEERING WHEEL ...ttt et e 1
59 71949-G01 HUB COVER ..ottt ettt sttt e ettt e e e st e e e s ssbae e e e s sntaeeeeesntaeeanen 1
60

Service Parts Manual '_%360 ARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

K N 0 W-, numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

STEERING

—>» https://CartPros.com/f.html

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
61 71147-G0T | COVER ..o es e s ee s ee e se e 1
62 71047-G01 | LABEL (E-Z-GO) covreereeeeeeeeeeee e eeeeseeeeeeeeeeeeeeeees e es e ss s eeeee e 1
63 | 74405-G01 | LABEL (CUSHMAN)......oimiieeieeeeeseeeseeeseeeeeeeeeseeseeeseesseesseess e se e seseseseseseseseeenee 1
64 14390-G2 LOCK NUT, 5/8 = 18 ..o ee e eeeeee s e 1
65
66
67 | 70904-G04 | TIE ROD ASSEMBLY (INCLUDES ITEMS 68 - 72)......eovueevmeeeerereeesereeessrenens. 2
68 | 70855-G03 THREADED ROD (10 1/8" LG .-vveveeeeeeee e eeeeeeeeeseeseeeeeeee e e 1
69 70902-GO1 TIE ROD END (LEFT HAND THREADS) ......oveoveeeereeeeeeeeseeeeeeee e 1
70 | 01069-GO1 JAM NUT, M12 X 1.25-05 (LEFT HAND THREADS) ......vvereererereeserereenenes 1
71 70902-G02 TIE ROD END (RIGHT HAND THREADS). .....eveeeeeeeeeeeeeseseeseeeseeeesenenene 1
72 01069-G02 JAM NUT, M12 X 1.25-05 (RIGHT HAND THREADS)........ovvervveeeserereenenes 1
73
74 | 00734-G1 LOCK NUT, 7/16 = 14 ..o s eeseeee e ee e 4
75
76
77 | 50209-G2 CASTELLATED NUT, 7/16 = 20 ..o 1
78 10387-G2 COTTER PIN, 3/32" X 1" LG ervereeeeeeeeeeeeeeeeeeeeeeeeeseeesee e seeeeseee 1

Page R-5 Service Parts Manual FLCARTPROS
0¥0



DID YOU CartPros directs you to the right part using the part
KNOW numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
& oursearch box and it will find the part you are looking for. HERE

STEERING

Service Parts Manual .-0;36 CARTPROS



directs you to the right part using the part

CartPros

s.com/f.html

—>» https://CartPro

GET STARTED
HERE

DID YOU 8 pai
KN°w~, numbers from this manual. Enter the part number i
# oursearch box and it will find the part you are looking for

into

TRUCK BED

)
2

Z%CARTPROS

ice Parts Manual

Serv

Page S-1



DID YOU rtPros directs you to the right part using the part GET STARTED

KNOW numbers from this manual. Enter the part number into *— https://CartPrOS.Com/f.html

& oursearch box and it will find the part you are looking for. HERE
TRUCK BED

Ref Tbp 21-2

Service Parts Manual .-0;36 CARTPROS



DID YOU CartPros directs you to the right part using the part
KNOw~, numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
& oursearch boxand it will find the part you are looking for. HERE

TRUCK BED

SEEING FROM THE
BOTTOM

36 - INCLUDES ITEMS 37 - 47

Page S-3

Service Parts Manual

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN°w~, numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
&  oursearch box and it will find the part you are looking for. HERE

TRUCK BED

e

Front of Vehicle 50 - Includes Items 51 - 68

il
\ : \ // WHT from Actuator
‘\\\N‘ o E BLK from Battery

D from Battery
RED from Actuator

Battery Connections

Front of Vehicle

BLK Lead
RED Lead

_ To Circuit Breaker and
Toggle Switch

) 1

To
Control
_Hf?:ssf::f;

Rear Frame
Member

Ref The 3-3

Service Parts Manual .;oa‘oc ARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

K N 0 W-, numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

TRUCK BED

—>» https://CartPros.com/f.html

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 73451-G01 ASSEMBLY PLASTIC BED ( INCLUDES ITEMS 2 - 11 ) .oiiiiiicieeeeee 1
2 73447-G01 PLASTIC BED 40" ...ttt 1
3 73448-G01 TAILGATE 36", PLASTIC ... 1
4 73450-G01 ANGLE, BOWED ... e 1
5 73454-G01 SHAFT, PIVOT ...t 2
6 73455-G01 CABLE ASSEMBLY, TAILGATE .....oiiieie et 2
7 00415-G2 SCREW, 1/4 - 20 X 5/8" LG s 4
8 73460-GO01 BOLT, SHOULDER..... .o 2
9 73449-G01 CHANNEL, EXTRUSION ...ttt e 1
10 16705-G2 SCREW, 1/4 - 2 X 5/8" LGi.....ttiiiieiie ittt 4
11 16816-G5 RACHET FASTNER ... 4
12
13 71537-G02 GAS SPRING ... .ot 1
14 71571-GO1 CLEVIS PIN ..ottt sttt re e s enane e 2
15 00571-G5 WASHER, 172" e e 2
16 21683-G1 COTTER PIN...oe e e 2
17
18 01118-G01 SCREW, 1/4 - 20 X 5/8" LG ....eeiiiiiteeiiee sttt 8
19 00642-G7 WASHER, 1/4" ..o 8
20 71569-G02 CHANNEL GAS SPRING ......coooiiiiiiesee e 1
21 71570-GO1 BUSHING ...t 4
22 602904 CABLE ASSEMBLY ...ttt 4
23 21683-G1 COTTER PIN...cocee et 2
24 14443-G10 CLEVIS PIN, 1/2 X 3" .ot 1
25 14443-G12 CLEVIS PIN, 1/2" X 2.00"......i ettt 1
26
27
28
29
30

Page S-5 Service Parts Manual FLCARTPROS
)



DID YOU

CartPros directs you to the right part using the part

GETSTARTED _5,_  https://CartPros.com/f.html

KNOW?? o o ind the partyou srelooking or.  HERE
TRUCK BED

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

31
32
33
34
35
36 71095-G02 INSTALLATION LATCH ( INCLUDES ITEMS 37 - 54 ) c.eiiiiiiiee e 1
37 74962-G01 WELDMENT LATCH BED ......coiiiiieecieeee et s 1
38 71477-G02 2] 0 4 = USSR 1
39 71099-G02 N ] I N I SRR 2
40 71538-G01 TORSION SPRING ... oottt see e eeneeenneas 1
41
42
43 01118-GO1 SCREW, 1/4 - 2 X 5/8" LGi...ceiiiiiiieiie ettt 4
44 71704-GO1 HANDLE GRIP..... ..ttt e s e e e e enannaeee s 2
45 70113-G01 LAY o S 2
46 11027-G1 LOCK NUT, 5/16 = 18...ieeeieeieie et eee sttt ste e sne e ee e sneeseeenee e 2
47 74947-GO1 BRACKET BUMPER..........oi ittt st 2
48
49
50 74637-G04 ELECTRIC DUMP KIT ( INCLUDES ITEMS 51 - 68 )...cccevveiieeiieeneeie e 1
51 27612-G02 ELECTRIC ACTUATOR BB V ..ottt 1
52 27680-G01 TOGGLE SWITCH ... ittt 1
53 27447-G01 TOGGLE GUARD ...ccoii ettt e e e e e e e e st e e e e e e e e s 1
54 74165-G02 CIRCUIT BREAKER MOUNTING BRACKET......ccccoiiiiiieeieeneeeieeiee e 1
55 00150-G4 SCREW, 10 - 24 X 1/2" LGi.tieiiietee ettt 2
56 00565-G5 LOCK WASHER, #10 ...eoeiiie ettt s nee e 2
57 21320-G3 CIRCUIT BREAKER 15A 24V ... ettt e e 1
58 17618-G1 WIRE TIE ...ttt sttt e sb e san e 8
59 00526-G3 NUT, #10 - 24 e e e e e e e e e 2
60 10570-G9 RIVET, 5/32 X .55 .. ittt ettt ettt e st et e teesnee e e s 2

Service Parts Manual

24CARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

K N Ow-’ numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

TRUCK BED

—>» https://CartPros.com/f.html

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 25976-G14 14 GA WIRE (RED 5") .. 1
62
63
64 74054-G01 WIRE HARNESS ( CONTROL ) ..o 1
65 14443-G10 CLEVIS PIN, 1/2" X2 7/8" LG ...ooeveieeeiee e 1
66 14443-G11 CLEVIS PIN, 172" X 1 3/4" LG ..ottt 1
67 21683-G1 COTTER PIN, 15/32" X 2 13/16" LG ....oereiiieeceee e 2
68 27613-G01 SPACER .. 2
69
70
71
72
73
74 600823 LABEL EZGO MPT ...ttt st 2
75 74821-GO1 BED CAPACITY LABEL (500 LB) ..ccccveieiieeeiieee e 1
76 71055-G01 RIVET, 3/18" ... e 5

Page S-7 Service Parts Manual FLCARTPROS
0¥0



DID YOU CartPros directs you to the right part using the part
KNOW numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
& oursearch box and it will find the part you are looking for. HERE

TRUCK BED

Service Parts Manual .-0;36 CARTPROS



DID YOU CartPros directs you to the right part using the part

KNOW numbers from this manual. Enter the part number into GET STARTED ﬁ» https://CartPrOS.Com/f.html

our search box and it will find the part you are looking for. HERE

WEATHER PROTECTION

SUN TOP CAP (CAMO)

1 - Includes ltems 2 - 21
3 - Includes ltems 4 - 21
7 - Includes ltems 8 - 21

DETAIL B

N

Front of Vehicle ‘

Page T-1 Service Parts Manual FLCARTPROS
)



CartPros directs you to the right part using the part
ol voouw, numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
K N & oursearch box and it will find the part you are looking for. HERE

WEATHER PROTECTION

Front 28
Top
REAR VIEW MIRROR Strut ?/é
27
26 - Includes ltems 27 - 29 @%/

ENCLOSURE
) 31 - Includes ltems 32, 33
’rﬂ

Service Parts Manual %CARTPROS



CartPros directs you to the right part using the part
iyl YOOUW numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
K N & oursearch boxand it will find the part you are looking for. HERE

WEATHER PROTECTION

WINDSHIELDS

36 - Includes ltems 37 - 43
51 - Includes ltems 52, 38 - 43

Front of Vehicle

45 - Includes Items 46 - 47, 39 - 43
54 - Includes Items 55, 47, 39 - 43

Ref Wea 10-3

Page T-3 Service Parts Manual FLCARTPROS
)



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

GETSTARTED _y,_ hitps:/CartPros.com/f.html

WEATHER PROTECTION

64

P

<

65

o

| (Il
I

BRUSHGUARD
58 - Includes Items 59 - 65

Service Parts Manual

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into —_— https://CartPros.com/f.html
K N OW? our search box and it will find the part you are looking for. HERE P

WEATHER PROTECTION

BRUSHGUARD SUN TOP E/ 74
67 - Includes Items 68 - 77 ‘f/

Existing
Brush Guard Cage

BRUSHGUARD WINDSHIELD
79 - Includes Items 80 - 85

Front of Vehicle

Ref Wea 10-5

Windshield

Sash

Strut

Page T-5 Service Parts Manual

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

K N 0 W-, numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

—>» https://CartPros.com/f.html

WEATHER PROTECTION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 75040-GO* | SUN TOP KIT (INCLUDES ITEMS 2 -21) c...coooveeeeeeeeeeeeeeeeeeeee e 1
2 27069-G0* SUN TOP ...t es e e e en s 1
3 75044-G06 HARDWARE KIT (INCLUDES ITEMS 4 = 21).....coveeeeeeereeeeeeeeseeeeeeeesne. 1
4 75045-G05 FRONT STRUT ..o eeee e 1
5 75838-G03 REAR STRUT (DRIVER SIDE) ......eoeeveeeeeeeeeeeeeeeeeeee s 1
6 75838-G04 REAR STRUT (PASSENGER SIDE) .....cvvureeeeeeeeeeeeeseeeeeeeeeeeesees s 1
7 75465-G01 FASTENING HARDWARE KIT (INCLUDES ITEMS 8 - 21).....ccceeven..... 1
8 00440-G2 BOLT, 5/16 = 18 X 2 1/4" LG .eoveoveeeeeeee e eeeeeeeeeeeeeeeeeeeeeeeeene. 4
9 00905-G8 LOCK WASHER, 5/16" .....eoveoeeeeeeeeeeeeeee e eeeeeeeeeseeeeeeene. 4
10 | 75048-GO1 SPACER, 1/2" .ot eeeeee e es e 2
11 00570-G2 WASHER, 5/18" .....eeeeeeeeeeeeeeeeeseesseeeeseeeeeseeeseesseesess e seseseees 6
12 00685-G7 BOLT, 5/16 - 18 X 1 3/4" LG (STAINLESS STEEL) w...vververeeenne. 4
13 | 01110-Go3 WASHER, 5/16" (STAINLESS STEEL) +...coveoeeeeeeeeeeeeeeee s 8
14
15 11098-G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) ....verveeeererererereeereeenne. 4
16 | 00753-G5 SCREW, 1/4 - 20 X 2" LG (STAINLESS STEEL) ....vvoeveeeeeeesnees 2
17 | 00753-G6 SCREW, 1/4 - 20 X 2 1/4" LG (STAINLESS STEEL) ....ovvveeveeene 2
18 | 01110-GO1 WASHER, 1/4" (STAINLESS STEEL) w...oveveeeeseeeeeeereeeeeeeeeeeneeenes 8
19 75051-GO1 PLASTIC SPACER ....oveoeeeeeeeeeeeeseeeeeeeeeeeeseeeee s eeeeeeseseseeesee 4
20 | 00891-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) .....vveeveeeereeerereeeeneane. 4
21 19853-G1 END CAP, 1" oo eeeeeene 2
22
23 | 75378-G0* | SUN TOP CAP (CAMO) (OVER ITEM 1)..eoeeioeieeeeeeeeeseeeeeeeeeeeeeeeeeseeeeeeeeeneen. 1
24
25
26 19528-G2 REAR VIEW MIRROR KIT (INCLUDES ITEMS 27 - 29) .....ccovvueereeeeeseeereeeneean. 1
27 19496-G1 REAR VIEW MIBROR .....oeeeeeeeeeeeeeesseeeeeeseseeseeeeeessessess s seeeeeseseseessee 1
28 19502-G2 SUPPORT BRACKET -....oveeeeeeeseeeeeeeeeeeeee e e eeeee s seseeseeenes 1
29 19527-G1 SCREW, #8 - 32 X 5/8" LG (STAINLESS STEEL) ....eoveeeeeeeereeeeeseeseeneees 1
30

Service Parts Manual '_%QGCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

K N 0 W-, numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

WEATHER PROTECTION

—>» https://CartPros.com/f.html

Replacement parts for the windshield may be obtained from Eagle Parts, Inc. 1811 Wilkinson Rd. Augusta, GA
30904. Telephone (706) 729-9911 or FAX (706) 729-9955

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
31 75367-G** | 3 SIDED SOFT ENCLOSURE KIT (INCLUDES ITEMS 32 - 33).....cccoooeveennnnn. 1
32 . ENCLOSURE ..o eeeeeeeeeeee e ees e sesee s es s se e e ees e eesesenens 1
33 * VELCRO ... see e eeeee e ee e ses s e s ee s ee s ses s eeseesese AR
34
35
36 | 71966-GO1 | WINDSHIELD KIT (FULL POLYCARBONATE) (REQUIRES SUN TOP KIT)..| 1
37 | 71954-GO1 WINDSHIELD (FULL) (LEXAN)....eooeeereeeeeereeeeeeeeseeeeeeeeeeseeseseeseseeseseesese 1
38 | EGWHC12 SASH, 26" LG ..veoeeeeeeeeeeeeeeeeeee e eseeseeee e e eee e s eeee e ee s eeee e 2
39 | EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL) ....oveveereeeereeeereeeeees 2
40 | EGWHG12 WASHER, 1/4" (STAINLESS STEEL) .....cuvveeeeeeeeeeeeeeeeeeseesesreseseseseseeee 2
41 EGWHG13 RUBBER GROMET ...eeoeeeeeeeeeseseeeeseeseeeeseseessseeseseess e eeseeseseeseesesessessseessees 2
42 | EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ....veeeeeeeeeeeeeeeeeseeeeseeeseeenenes 2
43 | EGWHL14 SAFETY LABEL.....eooeeeeeeeeeeeeeeseeeee e eee e sesee e ses s eeese s es e eer e 1
44
45 | 71966-G02 | WINDSHIELD KIT (FOLDING POLYCARBONATE (REQUIRES SUN TOP KIT) 1
46 | 71955-GO1 WINDSHIELD (FOLD DOWN) (LEXAN).......covveiveeeeeeeeeeeeeeeseereseseseseeseeee 1
47 | EGWHC10 SASH, 12" LG .eeoeeeeeeeeeeeeeeeeeeee e eeeeeseeee e s ees e ses e ee e ses e eeeeseeens 2
48
49
50
51 71966-G03 | WINDSHIELD KIT (FULL ACRYLIC) (REQUIRES SUN TOP KIT) .....covvvene.c.c.. 1
52 | 71960-GO1 WINDSHIELD (FULL) (ACRYLIC) ...oveeveeeeeeeee e eeseeeeseseeeseeeseees s 1
53
54 | 71966-G04 | WINDSHIELD KIT (FOLDING ACRYLIC) (REQUIRES SUN TOP KIT)............. 1
55 | 71961-GO1 WINDSHIELD (FOLD DOWN) (ACRYLIC) ...coveeeeeeeeeeeeeeeeeeeeeeeseeeseser 1
56
57
58 | 74479-G02 | BRUSH GUARD KIT (INCLUDES ITEMS 59 - B5) .......ocoeveeeeeerreeeseeeseeseeenenes 1
59 | 74465-G03 BACK ..ot e e ee e e ee e e en e eer e 1
60 | 74459-G03 SIDE (DRIVER SIDE) .....veoveeeeeeeeeeeeeeseseeseseeeseesseeeeseseseesessesseseseseseesesen 1

Page T-7 Service Parts Manual FLCARTPROS
0¥0



DID YOU CartPros directs you to the right part using the part GET STARTED

K N 0 W-, numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

—>» https://CartPros.com/f.html

WEATHER PROTECTION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 74460-G03 SIDE (PASSENGER SIDE) .....ooiuiiiiiiiiieieiee et 1
62 74462-G03 1 P PERR SRR 1
63 00428-G2 BOLT, 3/8 - 16 X 2 1/4" LG .ueie et 4
64 00438-G7 BOLT, 5/16 - 18 X 7/8" LGi...eciiieeeeeeee ettt 4
65 11098-G6 LOCK NUT, 5/16 = 18 ..ttt st 4
66
67 74496-G0* SUN TOP KIT (WITH BRUSH GUARD) (INCLUDES ITEMS 68 - 77)................. 1
68 74466-G03 MOUNTING BRACKET ...ttt ettt ee e see e 1
69 00438-G5 BOLT, 5/16 - 18 X 5/8" LGi.....eiiiiiiiiiieiiieieesie ettt st e 4
70 00565-G8 LOCK WASHER, 5/16" .....oo ettt 4
71 00532-G3 N[O I T T I SO 4
72 74497-G0* SUN TOP .ttt ettt ettt et e te e see e aeeeeeneeneas 1
73 00559-G7 WASHER, 174" ... e s e e e e e e snaeeeeseans 8
74 00753-G6 SCREW, 1/4 - 20 X 2 1/4" LG (STAINLESS STEEL) .....evviiiieeeeee 2
75 00891-G2 LOCK NUT, 1/4 = 20 ciieiee oottt e e ee e e e e e e e e s neeeeeeeas 4
76 00753-G7 SCREW, 1/4 - 20 X 2 1/2" LGi..eeeeie ettt e 2
77 74469-G01 SPACER ...ttt e e e e e annees 2
78
79 74542-G01 WINDSHIELD KIT, POLYCARBONATE (WITH BRUSH GUARD)

(Replacement Parts available from Eagle Parts, 706-790-6687) ...........ccccceeennee 1
80 110-735A WINDSHIELD (POLYCARBONATE) ......ciiiiieiiieieeniieesiee e 1
81 EGWHC12 SASH, 26" LG ..eeeiiieiiiiiiiie ettt et e e e e e e nnees 2
82 110-072E SCREW, 1/4 - 20 X 1/2" LG (STAINLESS STEEL) ....ccooiiiiiiieee e 2
83 EGWHG12 WASHER, 1/4" (STAINLESS STEEL) ...uuvtiiiiiiiieeiieeeiceieeeeeee e e 4
84 EGWHG13 RUBBER GROMET ..ottt ettt sttt e 2
85 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ....cccceeiiiiiiiie e 2

Service Parts Manual '_%QGCARTPROS



DID YOU CartPros directs you to the right part using the part
KNOW\, numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
&  oursearch box and it will find the part you are looking for. HERE

WHEELS AND TIRES

1 - Includes ltems 3, 4, 5
2 - Includes ltems 3, 4, 5
10 - Includes Items 11, 12, 13

(Style of tire may differ from tire shown)

Page U-1 Service Parts Manual FLCARTPROS
)



DID YOU CartPros directs you to the right part using the part GET STARTED

K N 0 W-, numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

—>» https://CartPros.com/f.html

WHEELS AND TIRES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.

1 28630-G04 | BLACK WHEEL AND STRYKER® 1 TIRE ASSEMBLY

(DRIVER SIDE) (INCLUDES ITEMS 3, 4, 5) ....ecoveeeeeseeeeeeeeeeeses oo, AR
2 28630-G05 | BLACK WHEEL AND STRYKER® 1 TIRE ASSEMBLY

(PASSENGER SIDE) (INCLUDES ITEMS 3, 4, 5)....cccrveereeeeeereeeereseeeeseeees. AR
3 28630-G01 TIRE, 22 X 9 - 10 STRYKER® 1 ... eeeeeseeeeeeeee e eee e senees 1
4 15172-G02 WHEEL RIM, BLACK (4 LUG) ... s 1
5 11657-G1 VALVE STEM ..o eeeeeeeeeeeee e eesee e seee e ees e ees e sesee e ses s 1
6
7
8
9

10 28442-G03 BLACK WHEEL AND TURF SAVER® TIRE ASSEMBLY (ITEMS 11, 12, 13) ..| AR

11 28442-G02 TIRE, 20 X 10 - 10 TURF SAVER® ..ot 1
12 15172-G02 WHEEL RIM, BLACK (4 LUG) ..o eeees e 1
13 11657-G1 VALVE STEM ...t eee e e ee e es e es s 1
14

15

16 14723-G1 LUG NUT, 1/2 = 20 1o ee e eeee e AR

Service Parts Manual '_%QGCARTPROS



CartPros directs you to the right part using the part
DIDNYOOUW, numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
K & oursearch box and it will find the part you are looking for. HERE

WINCH

Note: Winch shown mounted at front of vehicle.

1 - Includes ltems 2 - 44

Page W-1 Service Parts Manual FLCARTPROS
Y0



DID YOU CartPros directs you to the right part using the part
KNOw~, numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
& oursearch boxand it will find the part you are looking for. HERE

WINCH

Front of Vehicle

Service Parts Manual %CARTPROS



CartPros directs you to the right part using the part
R[ﬁoouw\, numbers from this manual. Enter the part number into GET STARTED ﬁ httpSZ//CartPros.00m/f.htmI

our search box and it will find the part you are looking for. HERE

WINCH

~
<

Page W-3 Service Parts Manual FLCARTPROS
)



DID YOU CartPros directs you to the right part using the part GET STARTED

K N 0 W-, numbers from this manual. Enter the part number into ﬁ— https://CartPros.com/f.htmI

our search box and it will find the part you are looking for. HERE
WINCH
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 74259-G04 WINCH KIT (INCLUDES ITEMS 2 - 44) ..ottt 1
2 600792 WINCH ASSEMBLY, T1500 ... .ciitieiieiieesieeiee e eieesiee e sieeeseeesaeeesaeesneeens 1
3 74271-GO01 WINCH MOUNTING TUBE.......coiiiiiie et 1
4 00440-G6 BOLT, 5/16 - 18 X 2 3/4" LGi...eieeeeieeeeeeeie ettt 2
5 00571-G2 WASHER, 5/168" ...t e e s e e e s e e e e e s eans 4
6 00891-G3 LOCK NUT, 5/16 = 18- ceieiieie ettt ettt 2
7 21317-G1 CLEVIS PIN, 5/8" X 3" LG c.veeeteeieeeesieeeieeniieeieeseeeseeeseeeseeeeeeesneeesseesnnessneeens 1
8 21683-G1 COTTER PIN, 15/32" X 2 13/16" LG ..eeceeeeeerieeie e 1
9
10 74286-G03 REMOTE SOLENOID (INCLUDES ITEMS 11 - 32) .ooceiiieeieeee e 1
11 74256-G02 SOLENOID KIT .eeeetieiiee e esieesteesiee e siee e sseessseesneneseeesseeesseesnseenneeenns 1
12 74326-G01 MOUNTING BRACKET ..ottt 1
13 00414-G6 BOLT, 1/4 - 20 X 3/4" LG ....eeveeeeeiieeee ettt e 3
14 23726-G1 Yo N O = o T SRR 3
15 14390-G4 LOCK NUT, 1/4 = 20 ...ttt ettt a e e e e e e e e e e 3
16
17 74327-GO1 WIRE HARNESS (SOLENOID - BATTERY) ..ccuiiiiiiieieeeesie e 1
18 18833-G1 FLEX LOOM, 13" (BULK) ....cteiiieeieeiie e 1
19
20 600801 WIRE HARNESS (SOLENOID - RECEPTACLE)........ccccceiiiiiiieieeens 1
21 20436-G1 FLEX LOOM, 4" (BULK) ....coiieiiieeieeiee et 1
22
23 600799 WIRE HARNESS (SOLENOID - FRONT) ceevveeieiiiecceiieeeeeeee e 1
24 18833-G1 FLEX LOOM, 84" (BULK) .....ueiiiiiiiieiieiie et e 1
25 73235-G01 CONNECTOR ... .ttt ettt e e seeee e e e snrae e e e s sneeeee s 1
26
27 600798 WIRE HARNESS (SOLENOID - REAR) (INCLUDES 28, 29)................ 1
28 18833-G1 FLEX LOOM, 49" (BULK) ....ccueiiiiiiiieiie et e 1
29 73235-G01 (010 N\ = O 1 | SRS 1
30

Service Parts Manual '_%QGCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

K N 0 W-, numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

WINCH

—>» https://CartPros.com/f.html

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
31 600482 RECEPTACLE WITH LEADS (GREEN, WHITE, BLACK)..................... 1
32 * CIRCUIT BREAKER WITH BRACKET ......oeeeeeeeeeeeereeeeeeeeseeeees e 1
33
34 | 71489-GO1 LABEL (READ INSTRUCTIONS) -.....oovveeeeeeeseeesseeeeeeeeeeeeeeeeseeeeeeeeeesnen. 1
35
36 | 00414-G5 BOLT, 1/4 = 20 X 5/8" LG -eeoveeeeeeeeeeeeeeeeeeeeseeeseeeeeseees s seee e eeeeensee. 2
37 14390-G4 LOCK NUT, /4 = 20 ....eeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeeeeseese e s sesees e eesne 2
38
39 74289-G01 CONNECTOR MOUNT PLATE ..o 1
40 | 00740-G4 SCREW, #10 - 32 X 1/2" LG (STAINLESS STEEL) ..., 2
41 00559-G5 WASHER, #10 ...eeoeoeeeeeeeeeeseeeeesee e e eeess s s se e ee s e e seees et ees e sseees s 2
42 00921-G8 LOCK NUT, #10 = 821 eeee e ene 2
43 | 00156-G8 SCREW, #10 = 32 X 1" LGiereeeeeeeeeeeeeeeeeeeeeeeeeseseee e see e seee s seseeenenees 2
44 | 00526-G4 LOCK NUT, #10 = B2....eeeeeeeeeeeeeeeeeeeeeeeeeeeseeeeeeee e eeee e seeeeene. 2
45
46

The following items are replacement components for the winch. For service or
replacement parts, contact Superwinch, Inc., Winch Drive, Putnam, CT 06260
Phone: (860) 928-7787, FAX: (860) 928-1143

Always provide the following information when requesting information
or ordering replacement parts:

Winch Part Number: T1500
Serial Number: (found on housing)
Part Number and Description

47 87-10490 KNOB ASSEMBLY, T-SERIES F/W ......ooiiiiee e 1
48 87-22381 TENSION PLATE. ... 1
49 87-23149-05 NUT, HEX, FLANGED, M5 X 0.8.....ccciiiiiiiieeeee e 2
50 89-22291-01 SCREW, ST HEX SKY FH, M6 X 1 X 20....ccciiiiiiiieiie e 2
51 87-22394 BASEPLATE ASSEMBLY, T-SERIES ... 1
52 AS REQ'D WASHER, .020" OR .030" THICK ........oiiiiii e A/R
53 87-10466 BUSHING, T-SERIES ... 1

Page W-5 Service Parts Manual FLCARTPROS
0¥0



DID YOU CartPros directs you to the right part using the part GET STARTED

K N 0 W-, numbers from this manual. Enter the part number into ﬁ— https://CartPros.com/f.htmI

our search box and it will find the part you are looking for. HERE
WINCH

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

54 87-23309-01 SET SCREW, M5 X 0.8 X B...eeietiiiiieiiiieieesiiee ettt sbeesne e s ens 1
55 87-22397 DRUM ASSEMBLY ...ttt ettt et see e eee e snne e s 1
56 87-10470 DRUM SUPPORT BUSHING ......cciiiieieieeie et 1
57 87-33257 DRUM SUPPORT PLATE ..ottt see st 1
58 87-23030-10 SCREW, ST PAN HEAD, M4 X 0.7 X 10 ...ciiiiiieiieenie e 4
59 87-33251 ROTATOR GEAR, T-SERIES.........oi e 1
60 87-22380 CARRIER ASSEMBLY, T-SERIES........cccoiieeee e 1
61 87-22396 STATIONARY GEAR HOUSING ASSEMBLY, T-SERIES........ccccccocvuennee. 1
62 87-33249 MOTOR, 12 VOLT ..ottt s e e st e e s ennee e e e e e nnees 1
63 87-22401 MOTOR PINION GEAR ...ttt 1
64 1535A WIRE ROPE AND HOOK ASSEMBLY, 5/32" X 25 FEET .......ccccevcvvieenennns 1
65 89-32300 HANDSAVER BAR ..ottt sttt ettt e e esaeesee e 1
66 90-22873-03 CIRCUIT BREAKER ASSEMBLY, 12 VOLT, T-SERIES.........cccccoeiiirriene 1
67 90-22117 REMOTE CONTROL ASSEMBLY ......ciiiiiiieeiieeie e 1
68 92-20172 SOLENOID, 12 VOLT ...tiseee ittt seee s te et ste e see e e e e sneesnneesnteesneeeneeeas 2
69 90-32070 SOLENOID BACK PLATE ...ttt 1
70 90-31079 SOLENOID COVER...... ittt ettt e e 1

Service Parts Manual '_%QGCARTPROS



DID YOU CartPros directs you to the right part using the part
w, numbers from this manual. Enter the part number into GET STARTED
& oursearch boxand it will find the part you are looking for. HERE

— https://CartPros.com/f.html

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
K N ow-’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.COm/f.html
# oursearch box and it will find the part you are looking for. HERE

OPTIONS/ACCESSORIES

OPTIONS/ACCESSORIES

Service Parts Manual -%360 ARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

KNOW? s e i = hitpsiiCartPros.com/thtml
OPTIONS/ACCESSORIES

ITEM KIT NO. COMMENTS
ACCESSORY LIST KIT NO. LOCATION IN MANUAL
ASHTRAY KIT ettt 75109-GO3............. See BODY
BRUSHGUARD ...ttt 74479-G02 ............ See WEATHER PROTECTION
BRUSHGUARD SUN TOP ....ooiiiiiiiie et 74496-GO*............. See WEATHER PROTECTION
BRUSHGUARD WINDSHIELD ......ccceiiiiieiieeeiee e 74542-GO1 ............ See WEATHER PROTECTION
REAR BASKET ...ttt 71449-GO1
FRONT BASKET ....oeiiiiiiie ettt ettt 71065-G02
HITCH ..t 74492-GO*............. See BODY
GLOVE BOX DOOR ...ttt 75459-GO*............. See BODY
GUN HOLDER ......oiiiiii ettt 74365-G01
HOUR METER KIT ..ottt 75114-G06 ............ See ELECTRICAL SYSTEM
REAR VIEW MIRROR KIT (REQUIRES SUN TOP KIT).......c......... 19528-G2 .............. See WEATHER PROTECTION
SOFT ENCLOSURE (3 SIDED).....cccittieieieiiiee e 75367-GO*............. See WEATHER PROTECTION
SUN TOP KIT ittt 75040-GO*............. See WEATHER PROTECTION
SUN TOP CAP (CAMO) ...coiiiiieiiiei ettt 75378-G02 ............ See WEATHER PROTECTION
TURN SIGNAL ..ottt 17867-G1 ... See ELECTRICAL SYSTEM
WINCH ... e 74259-G04 ............ See WINCH
WINDSHIELD KIT (REQUIRES SUN TOP KIT) ....coviiiiiiiieeeiiieene 71966-GO*............. See WEATHER PROTECTION
WINDSHIELD KIT (FOLD DOWN) (REQUIRES SUN TOP KIT).....71966-GO0"............. See WEATHER PROTECTION

Appendix A-2 Service Parts Manual ﬂ c ARTPR OS
0Y0



DID YOU CartPros directs you to the right part using the part
w, numbers from this manual. Enter the part number into GET STARTED
& oursearch boxand it will find the part you are looking for. HERE

— https://CartPros.com/f.html

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part

KNOW numbers from this manual. Enter the part number into GET STARTED ﬁ» https://CartPrOS.Com/f.html

our search box and it will find the part you are looking for. HERE

A Textron Company

E-Z-GO Division Of Textron, Inc.,
1451 Marvin Griffin Road, Augusta, Georgia USA 30906-3852

TO CONTACT US

North America:
Technical Assistance & Warranty Phone: 1-800-774-3946, FAX: 1-800-448-8124
Service Parts Phone: 1-888-GET-EZGO (1-888-438-3946), FAX: 1-800-752-6175
International:
Phone: 010-1-706-798-4311, FAX: 010-1-706-771-4609

Certified ISO 9001 /1SO 14001 by

Copyrighted Material

. This manual may not be reproduced in whole or
in part without the express permission of

E-Z-GO Division of Textron, Inc.

Technical Communications Department

Z%CARTPROS



	STARTING MODEL YEAR : 2006
	GASOLINE POWERED UTILITY VEHICLES
	SERVICE PARTS MANUAL
	SERVICE PARTS MANUAL
	GASOLINE POWERED
	UTILITY VEHICLES
	E-Z-GO ST 480
	E-Z-GO ST 480 (CAMO)
	JACOBSEN 4800


	BATTERY PROLONGED STORAGE
	1. WHEN THE PART NUMBER IS NOT KNOWN
	2. IF YOU KNOW THE PART NUMBER

	HOW TO USE THE SERVICE PARTS MANUAL
	ILLUSTRATED PARTS BREAKDOWN
	ACCELERATOR
	ACCELERATOR
	ACCELERATOR
	ACCELERATOR
	1 75765-G03 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 2 - 44) 1
	2 70116-G02 ACCELERATOR PEDAL BRACKET 1
	3 01051-G01 SCREW, #8 - 16 X 1/2" LG 4
	4 25853-G02 PEDAL BOX AND COVER 1
	5 00684-G6 SCREW, #8 - 32 X 3/4" LG (STAINLESS STEEL) 4
	6 75652-G01 MICRO SWITCH 1
	7 01050-G02 SCREW, #4 - 20 X 1 1/8" LG 2
	8
	9 72066-G01 CONTROL ARM 1
	10 23860-G1 BEARING 2
	11 24621-G1 NYLON WASHER, 5/16" 2
	12 12064-G1 PUSH NUT, 5/16" 1
	13 25768-G01 PIVOT ROD 1
	14 72199-G01 PIVOT BRACKET 1
	15 14390-G1 LOCK NUT, 3/8 - 24 1
	16
	17 72198-G03 MICRO SWITCH CAM 1
	18 15126-G1 LOCK NUT, 5/16 - 24 1
	19 00487-G3 SETSCREW, 1/4 - 20 X 3/8" LG 1
	20 72074-G01 CONTROL ARM LINK 1
	21 72225-G01 SHOULDER BOLT, #10 - 24 X 11/16" LG 1
	22 00532-G4 NUT, 5/16 - 24 2
	23 17677-G1 SPRING RETAINER, 1/2" 1
	24 17979-G1 ACCELERATOR ROD BUSHING 1
	25 73046-G01 COMPRESSION SPRING, 3/8" 1
	26 17677-G2 SPRING RETAINER 1
	27 72072-G01 ACCELERATOR ROD 1
	28 10385-G4 CLEVIS YOKE (ADJUSTABLE) 1
	29 10386-G3 CLEVIS PIN, 5/16" X 13/16" LG 1
	30 17838-G1 NYLON BUSHING 3
	31 17255-G1 TEFLON WASHER, 5/16" 1
	32 10387-G3 COTTER PIN, 3/32" X 3/4" LG 1
	33 70134-G01 PEDAL PIVOT PIN 1
	34 00986-G01 PUSH NUT, 5/16" 1
	35 14390-G10 LOCK NUT, #10 - 24 1
	36
	37 35679-G02 WIRE HARNESS (PEDAL BOX) 1
	38 75639-G01 ACCELERATOR CABLE 1
	39 00559-G8 WASHER, 5/16" 1
	40 25799-G03 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 41 - 44) 1
	41 27844-G01 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 42 - 43) 1
	42 15766-G1 OVAL RIVET, 3/16" X 3/8" LG 6
	43 * ACCELERATOR PEDAL PAD 1
	44 * ACCELERATOR PEDAL 1
	45 70135-G01 PEDAL PIVOT COVER 1
	46 00715-G2 BOLT, 5/16 - 18 X 13/16" LG 4
	47
	48 00415-G2 BOLT, 1/4 - 20 X 1 1/4" LG 1
	49 00559-G7 WASHER, 1/4" 1
	50 75679-G01 CHOKE PIVOT LEVER 1
	51 15944-G1 BALL JOINT 1
	52 00734-G5 LOCK NUT, #10 - 32 1
	53 75677-G01 BUSHING 1
	54 23577-G1 TORSION SPRING 1
	55 23726-G7 SPACER, 9/16" 1
	56 14390-G4 LOCK NUT, 1/4 - 20 1
	57
	58 75651-G01 CHOKE AND GOVERNOR CABLE BRACKET 1
	59 00566-G2 LOCK WASHER, 7/16" 2
	60 00462-G7 BOLT, 7/16 - 14 X 7/8" LG 2
	61
	62 75650-G01 CHOKE LINK 1
	63
	64 75712-G01 CHOKE CABLE 1
	65 75675-G01 GOVERNOR CABLE 1
	66
	67 75682-G01 GOVERNOR BELLCRANK ASSEMBLY (INCLUDES ITEMS 68 - 80) 1
	68 75681-G01 GOVERNOR BELLCRANK 1
	69 15944-G1 BALL JOINT 1
	70 00734-G5 LOCK NUT, #10 - 32 1
	71 14390-G4 LOCK NUT, 1/4 - 20 1
	72 22751-G2 GOVERNOR BRACKET ASSEMBLY (INCLUDES ITEMS 73 - 80) 1
	73 22752-G1 GOVERNOR BRACKET 1
	74 25274-G1 GOVERNOR ROD 1
	75 22754-G1 BUSHING 1
	76 25661-G01 CUP WASHER 2
	77 23578-G1 COMPRESSION SPRING 1
	78 22754-G2 BUSHING 1
	79 23859-G1 GOVERNOR ADJUSTER 1
	80 00526-G4 NUT, #10 - 32 1
	81 00491-G4 SETSCREW, 1/4 - 20 X 1/2" LG 2
	82 25738-G01 SPRING 1
	83 25286-G1 SAFETY SEAL, 3/8" 1
	84 12064-G3 PUSH NUT, 3/16" 1
	85
	86 25653-G01 ACCELERATOR CABLE BRACKET 1
	87 26826-G01 LOCK WASHER, 8 MM 2
	88 26827-G01 NUT, M8 X 1.25 MM 2
	89
	90 75832-G01 WIRE AND TUBE RETAINER, 3/8" CAPACITY 1
	91
	92 75546-G01 PLATE 1
	93 00414-G6 BOLT, 1/4 - 20 X 3/4" LG 4
	94 00559-G7 WASHER, 1/4" 4
	95 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 4

	ACCELERATOR
	ACCELERATOR
	AIR CLEANER
	AIR CLEANER
	1 72416-G01 INLET ADAPTER 1
	2 72415-G01 GASKET 1
	3 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) 4
	4 11391-G2 HOSE CLAMP, 2 1/16" 1
	5 72527-G01 HOSE 1
	6 11391-G5 HOSE CLAMP, 13/16" 1
	7 74485-G01 DECAL 1
	8
	9 5050 PRE-CLEANER AND AIR CLEANER CARTRIDGE (INCLUDES ITEMS 10, 11) 1
	10 272490 PRE-CLEANER 1
	11 394018 AIR CLEANER CARTRIDGE 1
	BODY
	BODY
	BODY
	1 71510-G01 UPPER FLOORPAN 1
	2 14601-G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 9
	3
	4 70451-G01 LOWER FLOORPAN 1
	5 14601-G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 7
	6 70452-G01 ACCESS COVER 1
	7
	8
	9 71151-G03 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 10 - 13) 1
	10 71153-G01 DEFLECTOR (PASSENGER SIDE) 1
	11 71154-G01 DEFLECTOR (DRIVER SIDE) 1
	12 00614-G5 SCREW, #8 - 18 X 5/8" LG 6
	13 71158-G01 INSTRUMENT PANEL INSERT (FOUR CUP) 1
	14
	15 35962-G01 LABEL (SAFETY) 1
	16
	17
	18
	19
	20 35968-G01 LABEL (TEE HOLDER COVER) 1
	21
	22 71413-G01 SPLASH PANEL 1
	23 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG 1
	24
	25 71115-G01 VINYL TRIM 2
	26 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) 10
	27
	28
	29 71468-G** COWL 1
	30 71101-G02 COWL SUPPORT BRACKET 1
	31 71102-G02 BOLT, 1/4 - 20 X 1/2" LG 3
	32 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) 1
	33 603489 NAMEPLATE, WOODS (COWL) 1
	34
	35 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) 7
	36
	37 71338-G01 FENDER FLARE (DRIVER SIDE) 1
	38 71338-G02 FENDER FLARE (PASSENGER SIDE) 1
	39 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) 6
	40
	41
	42 74265-G02 BUMPER 1
	43 75048-G04 SPACER 1" 2
	44
	45 75048-G01 SPACER, 1/2" 2
	46 00570-G2 WASHER, 5/16" 2
	47 00905-G8 LOCK WASHER, 5/16" 4
	48 01035-G02 BOLT, 5/16 - 18 X 2 1/2" LG 4
	49
	50
	51 75459-G01 GLOVE BOX DOORS (PAIR) 1
	52 75459-G02 GLOVE BOX DOOR (DRIVER SIDE) 1
	53 75459-G03 GLOVE BOX DOOR (PASSENGER SIDE) 1
	54
	55
	56
	57 70048-G06 FLOORMAT W/HORN HOLES (1/8") 1
	58
	59 70440-G02 SEAT FRAME 1
	60 00715-G2 BOLT, 5/16 - 18 X 13/16" LG 2
	61
	62 75636-G** SEAT SUPPORT PANEL 1
	63
	64 10570-G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) 5
	65
	66
	67 70244-G03 SPLASH PANEL 1
	68 00715-G2 BOLT, 5/16 - 18 X 13/16" LG 2
	69 00438-G8 BOLT, 5/16 - 18 X 1" LG 2
	70 00559-G8 WASHER, 5/16" 2
	71 11098-G6 LOCK NUT, 5/16 - 18 2
	72
	73 600496 BATTERY TRAY 1
	74 00715-G2 BOLT, 5/16 - 18 X 4/5" LG 2
	75 00438-G8 BOLT, 5/16 - 18 X 1" LG 2
	76 00559-G8 WASHER, 5/16" 2
	77 11098-G6 LOCK NUT, 5/16 - 188 2
	78
	79 71674-G** SIDE PANEL (DRIVER SIDE) 1
	80 71674-G** SIDE PANEL (PASSENGER SIDE) 1
	81 10570-G10 RIVET, 5/32" X 9/16" LG8 4
	82 10570-G12 RIVET, 1/4" X 9/16" LG (ALUMINUM) 4
	83 16469-G1 WASHER, 1/4" 4
	84
	85
	86 600821 DECAL (ST 480) 2
	87
	88
	89 28915-G01 DECAL (JACOBSEN) (DRIVER SIDE) 2
	90 28915-G02 DECAL (JACOBSEN) (PASSENGER SIDE) 2
	91 603664 DECAL (MAV 480) 2
	92 71439-G03 ROCKER PANEL (DRIVER SIDE) 1
	93 71439-G04 ROCKER PANEL (PASSENGER SIDE) 1
	94 71440-G03 BRACE (DRIVER SIDE) 1
	95 71440-G04 BRACE (PASSENGER SIDE) 1
	96 00789-G2 SCREW, #10 - 24 X 1 1/4" LG 4
	97 71424-G01 SPACER (DRIVER SIDE) 1
	98 71424-G02 SPACER (PASSENGER SIDE) 1
	99 00660-G5 WASHER, #10 (STAINLESS STEEL) 4
	100 14390-G10 LOCK NUT, #10 - 24 4
	101
	102 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) 4
	103 23726-G2 SPACER, 1/4" 4
	104 00559-G7 WASHER, 1/4" 4
	105 14390-G4 LOCK NUT, 1/4 - 20 4
	106
	107
	108 74893-G01 FENDER (DRIVER SIDE) 1
	109 74893-G02 FENDER (PASSENGER SIDE) 1
	110 74893-G03 FENDER WITH TAILLIGHT (DRIVER SIDE) 1
	111 74893-G04 FENDER WITH TAILLIGHT (PASSENGER SIDE) 1
	112 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG 8
	113
	114
	115
	116
	117
	118
	119
	120
	121
	122 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG 2
	123 74890-G01 REAR PANEL 1
	124 71055-G01 RIVET, 3/16" X 1" LG 4
	125
	126
	127 74891-G01 SEAT FILLER PANEL (DRIVER SIDE) 1
	128 74891-G02 SEAT FILLER PANEL (PASSENGER SIDE) 1
	129 10570-G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) 6
	130
	131 74093-G01 LABEL (WARNING) 2
	132 75696-G01 LABEL (HOT EXHAUST) 1
	133 24880-G1 LABEL (GOVERNOR WARNING) 1
	134
	135
	136 75109-G03 ASH TRAY KIT (INCLUDES ITEMS 137 - 140) 1
	137 27731-G01 ASH TRAY 1
	138 27736-G01 GASKET 1
	139 75108-G02 BRACKET 1
	140 00100-G4 SCREW, #10 - 16 X 1/2" LG 4
	141
	142
	143 74348-G02 HITCH RECEIVER 1
	144 00198-G8 SCREW, 5/16 - 18 X 1" LG 1
	145 00569-G8 WASHER, 5/16" 1
	146 11098-G6 LOCK NUT, 5/16 - 18 1
	147 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LG 4
	148 00922-G3 WASHER, 7/16" 4
	149 00734-G1 LOCK NUT, 7/16 - 14 4
	150
	151
	152 74492-G10 DROP BALL HITCH KIT (INCLUDES ITEMS 153 - 158) 1
	153 74491-G02 DROP BALL HITCH 1
	154 31757-G1 HITCH BALL, 1 7/8" (INCLUDES ITEMS 155 - 156) 1
	155 00566-G6 LOCK WASHER, 3/4" 1
	156 00702-G11 NUT, 3/4 - 16 1
	157 21317-G01 CLEVIS PIN, 5/8" X 3" LG 1
	158 21683-G1 COTTER PIN, 15/32" X 2 13/16" LG 1
	159
	160
	161 74492-G08 DROP ANGLE HITCH KIT (INCLUDES ITEMS 162 - 164) 1
	162 74489-G02 DROP ANGLE HITCH 1
	163 21317-G01 CLEVIS PIN, 5/8" X 3" LG 1
	164 21683-G1 COTTER PIN, 15/32" X 2 13/16" LG 1
	165
	166
	167 74492-G12 DROP CLEVIS HITCH KIT (INCLUDES ITEMS 168 - 172) 1
	168 74495-G02 DROP CLEVIS HITCH 1
	169 21317-G01 CLEVIS PIN, 5/8" X 3" LG 1
	170 21683-G1 COTTER PIN, 15/32" X 2 13/16" LG 1
	171 14443-G7 CLEVIS PIN, 1/2" X 2 5/8" LG 1
	172 19314-G1 COTTER PIN, 2 1/2" LG 1
	173
	174
	175 74489-G02 DROP ANGLE HITCH KIT (INCLUDES ITEMS 176 - 177) 1
	176 21317-G01 CLEVIS PIN, 5/8" X 3" LG 1
	177 21683-G1 COTTER PIN, 15/32" X 2 11/16" LG 1
	178
	179
	180
	181 74491-G02 DROP BALL HITCH KIT (INCLUDES ITEMS 182 - 186) 1
	182 21317-G01 CLEVIS PIN, 5/8" X 3" LG 1
	183 21683-G1 COTTER PIN, 15/32" X 2 11/16" LG 1
	184 31757-G1 HITCH BALL, 1 7/8 1
	185 00566-G6 LOCK WASHER, 3/4 1
	186 00702-G11 NUT, 3/4 - 16 1
	187
	188
	189 74495-G02 DROP CLEVIS HITCH (INCLUDES ITEMS 190 - 193) 1
	190 21317-G01 CLEVIS PIN, 5/8" X 3" LG 1
	191 21683-G1 COTTER PIN, 15/32" X 2 11/16" LG 1
	192 14443-G7 CLEVIS PIN, 1/2" X 2 1/2" LG 1
	193 19314-G1 COTTER PIN, 2 1/2" LG 1
	BODY

	BODY
	BODY

	BODY
	BODY

	BODY
	BODY

	BODY
	BODY



	BRAKES
	BRAKES
	BRAKES
	BRAKES
	1 75605-G01 BRAKE PEDAL 1
	2 70257-G01 BRAKE PEDAL PAD 1
	3 14269-G1 RIVET, 3/16" X 1/2" LG 6
	4
	5 70113-G01 ADJUSTABLE BUMPER 1
	6 11027-G1 LOCK NUT, 5/16 - 18 1
	7
	8 70582-G01 SHOULDER BOLT, 3/8 - 16 X 4" LG (STAINLESS STEEL) 1
	9 70581-G01 FLANGED BUSHING 2
	10 70676-G01 TORSION SPRING 1
	11 00643-G1 WASHER, 3/8" 1
	12 11098-G5 LOCK NUT, 3/8 - 16 1
	13
	14 34124-G02 LINKAGE ROD 1
	15 10386-G3 CLEVIS PIN, 5/16" X 13/16" LG 2
	16 10387-G3 COTTER PIN, 3/32" X 3/4" LG 2
	17
	18 75607-G01 BELL CRANK 1
	19 70581-G01 FLANGED BUSHING 2
	20 70410-G02 SHAFT, 5 1/2" LG 1
	21 01111-G01 RETAINING RING, 13/32" (STAINLESS STEEL) 2
	22
	23 30298-G2 PUSH ROD ASSEMBLY (INCLUDES ITEMS 24 - 26) 1
	24 30293-G2 PUSH ROD, 3 1/8" LG 1
	25 21508-G1 CLEVIS YOKE 1
	26 00544-G6 JAM NUT, 3/8 - 24 1
	27 14443-G3 CLEVIS PIN, 5/16" X 1" LG 1
	28 10387-G3 COTTER PIN, 3/32" X 3/4" LG 1
	29
	30
	31 70643-G02 MASTER CYLINDER KIT (INCLUDES ITEMS 32 - 34) 1
	32 * MASTER CYLINDER 1
	33 32768-G1 MASTER CYLINDER BOOT 1
	34 00675-G1 WASHER, 3/8" (STAINLESS STEEL) 1
	35
	36 00427-G4 BOLT, 3/8 - 16 X 1 1/2" LG 3
	37 00560-G1 WASHER, 3/8" 3
	38 11098-G5 LOCK NUT, 3/8 - 16 3
	39
	40 26469-G01 BRANCH TEE (MALE) 1
	41 21510-G1 BRAKE LIGHT SWITCH 1
	42 21503-G1 PLUG 1
	43 75621-G01 FLEXIBLE BRAKE HOSE 1
	44 11456-G1 CLIP 1
	45
	46 75644-G01 PRIMARY BRAKE LINE 1
	47 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 1
	48 00559-G8 WASHER, 5/16" 1
	49 11098-G6 LOCK NUT, 5/16 - 18 1
	50
	51 11845-G5 INSULATED CABLE CLAMP, 3/8" 1
	52 00106-G6 SCREW, #12 - 24 X 3/4" LG 1
	53
	54 75645-G01 SECONDARY BRAKE LINE 1
	55
	56 75683-G01 BANJO BOLT 2
	57 75684-G01 COPPER GASKET 4
	58
	59
	60
	61 75685-G01 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 63 - 73) 1
	62 75685-G02 BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 63 - 73) 1
	63 75830-G01 BRAKE SHOE 2
	64 75829-G** PARK BRAKE WHEEL LEVER 1
	65 75828-G01 WHEEL CYLINDER 1
	66 * WHEEL CYLINDER BOLT 2
	67 * UPPER RETURN SPRING 1
	68 * LOWER RETURN SPRING 1
	69 * CUP AND SPRING 2
	70 * ADJUSTER 2
	71 * WASHER 2
	72 * BOLT, 1/4 - 28 X 1/2" LG 2
	73 * DUST COVER 1
	74
	75 75826-G01 ADJUSTER KIT (INCLUDES ITEMS 70 - 73) 1
	76 75827-G01 HARDWARE KIT (INCLUDES ITEMS 66 - 69) 1
	77
	78 75701-G01 SCREW, 5/16 - 24 X 3/4" LG 8
	79 15126-G1 LOCK NUT, 5/16 - 24 8
	80
	81
	82
	83 75573-G01 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 84 - 85) 2
	84 * BRAKE DRUM 1
	85 19862-G2 LUG BOLT, 1/2 - 20 X 1 11/16" LG 4
	86 24939-G2 SPINDLE CAP ADAPTER 2
	87 75586-G01 OUTER BRAKE DRUM WASHER 2
	88 00518-G8 SLOTTED NUT, 3/4 - 16 2
	89 10387-G1 COTTER PIN, 1/8" X 1 1/2" LG 2
	90 12091-G2 SPINDLE CAP 2

	BRAKES
	BRAKES
	PARK BRAKE
	PARK BRAKE
	PARK BRAKE
	PARK BRAKE
	1 75791-G03 PARKING BRAKE LEVER ASSEMBLY (INCLUDES ITEMS 2 - 5) 1
	2 75790-G01 PARKING BRAKE LEVER 1
	3 75498-G01 PARKING BRAKE CABLE 1
	4 * COTTER PIN, 3.32"x1" LG 1
	5 * HAIRCLIP 1
	6
	7
	8 75769-G01 PULLEY MOUNT BRACKET (DRIVER SIDE) 1
	9 75768-G01 PULLEY MOUNT BRACKET (PASSENGER SIDE) 1
	10 75789-G01 PULLEY, 2" DIA 1
	11 00439-G4 BOLT, 5/16 - 18 X 1 1/2" LG 1
	12 00559-G8 WASHER, 5/16" 2
	13 11098-G6 LOCK NUT, 5/16 - 18 1
	14
	15
	16 00976-G08 SCREW, 5/16 - 18 X 1" LG 2
	17 00559-G8 WASHER, 5/16" 2
	18 11098-G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 2
	19
	20
	21 75968-G01 CENTER CONSOLE 1
	22 75594-G01 SUPPORT BRACKET 1
	23 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) 2
	24 23726-G12 SPACER, 3/8" 2
	25 00559-G7 WASHER, 1/4" 2
	26 14390-G4 LOCK NUT, 1/4 - 20 2
	27 75773-G01 SUPPORT PLATE 1
	28 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) 2
	29 00559-G7 WASHER, 1/4" 2
	30 14390-G4 LOCK NUT, 1/4 - 20 2
	31 75970-G01 DECAL (CENTER CONSOLE) 1
	32
	33 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) 4
	34 00559-G7 WASHER, 1/4" 4
	35 14390-G4 LOCK NUT, 1/4 - 20 4
	36
	37
	38 75821-G01 PARKING BRAKE BOOT 1
	39
	40
	41 00963-G01 SPHERICAL NUT, 5/16 - 24 1
	42 00544-G4 JAM NUT, 5/16 - 24 1
	43
	44
	45 75595-G01 PARKING BRAKE CABLE (DRIVER SIDE) 1
	46 75595-G02 PARKING BRAKE CABLE (PASSENGER SIDE) 1
	47 01111-G01 RETAINING RING, 13/32" (STAINLESS STEEL) 4
	48 14443-G2 CLEVIS PIN, 5/16" X 13/16" LG 2
	49 10387-G3 COTTER PIN, 3/32" X 3/4" LG 2
	50
	51
	52 75499-G01 EQUALIZER 1
	53 14443-G3 CLEVIS PIN, 5/16" X 13/16" LG 2
	54 10387-G3 COTTER PIN, 3/32" X 3/4" LG 2

	CLUTCH
	CLUTCH
	1 26952-G03 DRIVE CLUTCH 1
	2
	3 00473-G9 BOLT, 7/16 - 20 X 6 1/2" LG 1
	4 00566-G2 LOCK WASHER, 7/16" 1
	5 25757-G1 PILOT WASHER 1
	6
	7 26301-G02 DRIVEN CLUTCH ASSEMBLY (INCLUDES ITEMS 8 - 15) 1
	8 * MOVABLE SHEAVE (INCLUDES ITEMS 9 -10) 1
	9 00979-G01 SCREW, #10 - 24 X 7/8" LG 3
	10 26479-G01 RAMP BUTTON 3
	11 * CAM 1
	12 24600-G1 SPACER, 1 1/2" 1
	13 26304-G01 COMPRESSION SPRING 1
	14 * SHEAVE AND POST 1
	15 27270-G01 HEAVY DUTY RETAINING RING 1
	16
	17 00441-G8 BOLT, 5/16 - 18 X 4" LG 1
	18 00565-G8 LOCK WASHER, 5/16" 4
	19 25756-G1 RETAINING WASHER 1
	20 75691-G01 DRIVE BELT 1

	DIRECTION SELECTOR
	DIRECTION SELECTOR

	DIRECTION SELECTOR
	DIRECTION SELECTOR
	1 75939-G01 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 2 - 41)
	2 28767-G01 SHIFTER BRACKET ASSEMBLY (INCLUDES ITEM 3 AND 4) 1
	3 75973-G01 SHIFTER BRACKET 1
	4 25664-G2 BUSHING, 1/2" X 3/4" 1
	5
	6 72724-G01 NEUTRAL LOCK PIN 1
	7 72733-G01 COMPRESSION SPRING 1
	8 72729-G01 NEUTRAL LOCK LEVER 1
	9 00734-G2 LOCK NUT, 1/4 - 28 1
	10
	11 75936-G01 DIRECTION SELECTOR CAM / HANDLE 1
	12 72732-G01 BALL STUD, 1/4" 1
	13 00734-G5 LOCK NUT, #10 - 32 1
	14 75937-G01 PIVOT SHAFT 1
	15 14390-G01 LOCK NUT, 3/8 - 24 1
	16
	17 10606-G1 MICRO SWITCH 1
	18 27151-G01 SPACER 1
	19 00645-G02 SCREW, #6 - 32 X 1 1/4" LG 2
	20 00559-G3 WASHER, #6 2
	21 00565-G3 LOCK WASHER, #6 2
	22 00525-G5 NUT, #6 - 32 2
	23 14628-G1 FASTON TAB, 5/16" X 5/16" 1
	24 13514-G1 SCREW 2
	25 00567-G3 LOCK WASHER, #6 2
	26
	27 73290-G03 BUZZER 1
	28 01063-G01 SCREW, SELF TAPPING, #6 - 32 X 3/8" 2
	29 25978-G234 18 GA WIRE (RED 6") 1
	30
	31 28574-G01 EXTENSION SPRING 1
	32
	33
	34 72734-G04 DIRECTION SELECTOR CABLE 1
	35 25727-G01 CUP WASHER, 1/4" 4
	36 72735-G01 COMPRESSION SPRING 2
	37 00734-G5 LOCK NUT, #10 - 32 1
	38
	39 28768-G01 SHIFTER ARM ASSEMBLY (INCLUDES ITEMS 40 AND 41) 1
	40 75940-G01 SHIFTER ARM 1
	41 22754-G4 BUSHING 1
	42
	43
	44 16705-G2 SCREW, 1/4 - 20 X 5/8" LG (STAINLESS STEEL) 2
	45 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) 2
	46
	47 11989-G1 DIRECTION SELECTOR KNOB 1
	48
	49
	50 00559-G8 WASHER, 5/16" 1
	51 26830-G01 LOCK NUT, M8 X 1.25 MM LG 1
	1 24775-G* BATTERY, 12V 1
	2
	3 72101-G02 BATTERY HOLD DOWN 1
	4 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 1
	5 00565-G8 LOCK WASHER, 5/16" 1
	6 00571-G2 WASHER, 5/16" 1
	7
	8 00962-G1 BOLT, 5/16 - 18 X 1 1/4" LG 2
	9 00993-G01 LOCK WASHER, 5/16" (SILICON BRONZE) 2
	10 00994-G01 NUT, 5/16 - 18 (SILICON BRONZE) 2
	11
	12 28519-G01 BATTERY GROUND CABLE 1
	13 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 2
	14 11027-G1 LOCK NUT, 5/16 - 18 2
	15
	16 75899-G01 WIRE HARNESS (CHASSIS) 1
	17
	18 75638-G01 ELECTRICAL PLATE ASSEMBLY (INCLUDES ITEMS 19 - 40) 1
	19 73057-G01 BRACKET 1
	20 27739-G01 VOLTAGE REGULATOR 1
	21 00415-G2 BOLT, 1/4 - 20 X 1 1/4" LG 1
	22 27153-G01 SOLENOID 1
	23 00414-G5 BOLT, 1/4 - 20 X 5/8" LG 1
	24 11027-G2 LOCK NUT, 1/4 - 20 2
	25 73446-G01 FASTON TAB, 90˚ 1
	26 12914-G1 FASTON TAB 1
	27 00565-G5 LOCK WASHER, #10 2
	28 00526-G4 NUT, #10 - 32 2
	29 25978-G56 18 GA WIRE (BLACK 5 3/4") (SOL - GND) 1
	30
	31 00565-G8 LOCK WASHER, 5/16" 2
	32 00544-G4 NUT, 5/16 - 24 2
	33 25972-G33 6 GA WIRE (BLACK 24") (B+ - SOL) 1
	34
	35 00414-G8 BOLT, 1/4 - 20 X 1" LG 1
	36 11027-G2 LOCK NUT, 1/4 - 20 1
	37 12914-G2 FASTON TAB 2
	38 00650-G7 WASHER, 1/4" 1
	39 00565-G7 LOCK WASHER, 1/4" 1
	40 00532-G1 NUT, 1/4 - 20 1
	41 73049-G01 COVER 1
	42 16469-G1 WASHER, 1/4" 1
	43 00114-G6 SCREW, 1/4 - 14 X 3/4" LG 1
	44 11894-G1 6 GA WIRE (BLACK 15") (B- - GND) 1
	45 00715-G2 BOLT, 5/16 - 18 X 3/4" LG 1
	46 25972-G129 6 GA WIRE (BLACK 31") (F2 - SOL) 1
	47 17618-G1 WIRE TIE AR
	48 28520-G02 GROUND CABLE 1
	49 00965-G01 SCREW, 1/4 - 20 X 3/4" LG 1
	50 25887-G01 6 GA WIRE (BLACK 6") (F1 - A2) 1
	51 25682-G01 TERMINAL COVER 3
	52 25977-G90 16 GA WIRE (GREEN 12") (DF - CHASSIS HARNESS) 1
	53 35211-G01 FUSE BLOCK 1
	54 12914-G1 FASTON TAB 1
	55
	56 00379-G2 SCREW, #10 - 24 X 1 1/4" LG 2
	57 00559-G5 WASHER, #10 2
	58 14390-G10 LOCK NUT, #10 - 24 2
	59
	60 35212-G01 FUSE, 15 AMP 4
	61 35212-G05 FUSE, 7.5 AMP 1
	62
	63 17318-G1 HORN SWITCH 1
	64 17318-G2 HORN SWITCH CAP AND NUT 1
	65 27068-G01 HORN SWITCH BOOT 1
	66 19233-G1 HORN SWITCH LABEL 1
	67 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) 2
	68
	69 32860-G1 HORN 1
	70 00414-G5 BOLT, 1/4 - 20 X 5/8" LG 1
	71 00559-G8 WASHER, 5/16" 1
	72 00891-G2 LOCK NUT, 1/4 - 20 1
	73
	74 73030-G07 PLATE (FUEL GAUGE AND OIL LIGHT) 1
	75 75808-G01 LABEL (FUEL GAUGE AND LOW OIL WITH LIGHTS) 1
	76 33623-G02 RIVET, 3/16" X 3/8" LG 2
	77
	78
	79 75809-G01 IGNITION SWITCH AND KEY (INDIVIDUALLY KEYED) 1
	80 75811-G01 IGNITION SWITCH SPACER 1
	81
	82 75818-G** IGNITION KEY (ORDER BY 4 DIGIT NUMBER ON KEY) 1
	83
	84
	85 21553-G1 FUEL GAUGE 1
	86 23474-G1 INDICATOR LIGHT 1
	87
	88 74444-G01 POWER OUTLET PLATE ( INCLUDES ITEMS 89 - 92) 1
	89 71077-G03 CONSOLE PLATE 1
	90 35966-G01 LABEL, CONSOLE 1
	91 71078-G01 POWER OUTLET (12 VOLT) 1
	92 14601-G10 RIVET, 3/16" X 7/16" LG (ALUMINUM) 3
	93 33623-G02 DRIVE RIVET, 3/16" X 3/8" LG 3
	94 22523-G1 HEADLIGHT (RECTANGULAR) (INCLUDES ITEM 95) 2
	95 00906-G6 SCREW, #10 - 16 X 1" LG 2
	96 74337-G01 JUMPER WIRE (HEADLIGHT) 2
	97 20570-G3 TURN SIGNAL LIGHT (INCLUDES ITEMS 98 - 103) 2
	98 20574-G3 TURN SIGNAL LIGHT 1
	99 00660-G7 WASHER, 1/4" (STAINLESS STEEL) 1
	100 20606-G1 WIRE 1
	101 00567-G7 LOCK WASHER, 1/4" 1
	102 00532-G1 NUT, 1/4 - 20 1
	103 18995-G1 PUSH-ON MALE TERMINAL 1
	104 20574-G5 LENS, AMBER 1
	105 00118-G5 SCREW, #6 - 18 X 5/8" LG 2
	106
	107 32739-G3 TAILLIGHT (WITH SEALED CONNECTORS) 2
	108 75711-G01 TAILLIGHT JUMPER PLUG (FOR VEHICLE WITHOUT TURN SIGNAL) 1
	109 17867-G1 TURN SIGNAL (WITH MOUNTING HARDWARE) (INCLUDES ITEM 110) 1
	110 21640-G1 TURN SIGNAL FLASHER 1
	111 32307-G3 FLEX LOOM, 3/8" X 8" LG 1
	112 17618-G1 WIRE TIE 2
	113 20965-G3 STEERING COLUMN COVER 1
	114
	115 75114-G06 HOUR METER KIT (INCLUDES ITEMS 116 - 120) 1
	116 21573-G1 HOUR METER ASSEMBLY 1
	117 74019-G02 HOUR METER BRACKET 1
	118 00379-G4 SCREW, #10 - 24 X 1/2" LG 2
	119 14390-G10 LOCK NUT, #10 - 24 2
	120 75117-G01 WIRE HARNESS (HOUR METER) 1

	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM

	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM

	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM

	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM

	ELECTRICAL SYSTEM
	ELECTRICAL SYSTEM
	ENGINE
	ENGINE

	ENGINE
	ENGINE
	1 75843-G01 SUBFRAME 1
	2
	3 75643-G01 ENGINE, 480CC (INCLUDES ITEMS 4 - 11) 1
	4 808979 CARBURETOR 1
	5 491055 SPARK PLUG (RC12YC) 2
	6 75814-G01 OIL DRAIN VALVE 1
	7 492932 OIL FILTER 1
	8 75649-G01 45˚ ELBOW, 1/8 NPT X 1/8 NPT 1
	9 690233 OIL PRESSURE SWITCH 1
	10 691562 MUFFLER 1
	11 809093 ELECTRONIC IGNITION CONTROL MODULE 1
	12
	13
	14 00439-G8 BOLT, 5/16 - 18 X 2" LG 4
	15 00559-G8 WASHER, 5/16" 8
	16 11098-G6 LOCK NUT, 5/16 - 18 4
	17
	18
	19 75569-G01 FRONT ENGINE MOUNTING BRACKET 1
	20 00429-G4 BOLT, 3/8 - 16 X 3 1/2" LG 2
	21 00560-G1 WASHER, 3/8" 2
	22 75714-G01 PLATE WASHER 1
	23 11098-G5 LOCK NUT, 3/8 - 16 2
	24 75568-G01 ISOLATOR 1
	25
	26 75745-G01 EXHAUST PIPE (INCLUDES ITEMS 27 - 29) 1
	27 * CLAMP 1
	28 * SPARK ARRESTOR 1
	29 01022-G01 SCREW, #6 - 20 X 5/16" LG 1
	30
	31
	32 75882-G01 ENGINE, 480CC (HIGH ALTITUDE 5,000 - 7,500 FT) (INCL ITEMS 3, 33) 1
	33 75859-G01 CARBURETOR HIGH ALTITUDE KIT (INCLUDES ITEMS 34, 35) 1
	34 75865-G01 MAIN JET #86 1
	35 75861-G01 LABEL (HIGH ALTITUDE - 5,000 - 7,500 FT) 1
	36
	37 75882-G02 ENGINE, 480CC (HIGH ALTITUDE 7,500 - 10,000 FT) (INCL ITEMS 3, 38) 1
	38 75859-G02 CARBURETOR HIGH ALTITUDE KIT (INCLUDES ITEMS 39, 40) 1
	39 75865-G02 MAIN JET #84 1
	40 75863-G01 LABEL (HIGH ALTITUDE - 7,500 - 10,000 FT) 1

	FRONT SUSPENSION
	1 70515-G01 FRONT AXLE 1
	2
	3 70535-G03 SPINDLE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 4 - 12) 1
	4 * SPINDLE (DRIVER SIDE) 1
	5 16623-G1 BEARING 2
	6 10389-G3 GREASE FITTING, STRAIGHT 1
	7 25146-G1 GREASE SEAL 1
	8 35886-G01 WHEEL HUB ASSEMBLY WITH RACES (INCLUDES ITEMS 9) 1
	9 19862-G1 LUG BOLT, 1/2 - 20 X 1 3/16" LG 4
	10 11750-G2 BEARING AND RACE ASSEMBLY (COMPLETE) 2
	11 12093-G1 SLOTTED NUT, 1 - 14 1
	12 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG 1
	13
	14 70534-G03 SPINDLE ASSEMBLY (PASSENGER SIDE) (INCL ITEMS 5 - 12, 15) 1
	15 * SPINDLE (PASSENGER SIDE) 1
	16
	17 12091-G2 SPINDLE CAP 2
	18
	19 01040-G01 BOLT, 1/2 - 13 X 5" LG 2
	20 00571-G5 WASHER, 1/2" 4
	21 70328-G01 KING PIN TUBE 2
	22 16982-G1 THRUST WASHER, 7/8" 2
	23 14390-G6 LOCK NUT, 1/2 - 13 2
	24
	25
	26 70630-G01 SHOCK ABSORBER 2
	27 10435-G1 SHOCK ABSORBER WASHER 8
	28 10194-G1 RUBBER BUSHING 8
	29 00532-G6 NUT, 3/8 - 24 4
	30 70509-G01 SHOCK ABSORBER BOOT 2
	31 31539-G1 WIRE TIE 4
	32
	33 70422-G01 LEAF SPRING (HEAVY DUTY) 2
	34 70163-G03 SPRING PLATE 4
	35 00463-G6 BOLT, 7/16 - 14 X 1 3/4" LG 6
	36 00734-G1 LOCK NUT, 7/16 - 14 12
	37 00463-G6 BOLT, 7/16 - 14 X 1 3/4" LG 6
	38
	39 74255-G01 WINCH RECEIVER 1

	FUEL SYSTEM
	FUEL SYSTEM
	1 72231-G01 FUEL TANK ASSEMBLY (INCLUDES ITEMS 2 - 7) 1
	2 72092-G02 FUEL TANK 1
	3 72282-G01 FUEL TANK CAP 1
	4 72229-G01 FUEL LEVEL SENDER ADAPTER 1
	5 72230-G01 SCREW, #6 - 32 X 1/2" LG 2
	6 20048-G2 FUEL LEVEL SENDER 1
	7 72232-G01 SCREW, #10 - 32 X 3/4" 5
	8
	9 00438-G8 BOLT, 5/16 - 18 X 1" LG 1
	10 00559-G8 WASHER, 5/16" 2
	11 11098-G6 LOCK NUT, 5/16 - 18 1
	12
	13 70483-G01 SPACER 1
	14 00559-G8 WASHER, 5/16" 2
	15 11098-G6 LOCK NUT, 5/16 - 18 2
	16
	17 18292-G1 CLAMP 2
	18
	19 27183-G01 TUBING, 1/4" I.D. X 1/2" O.D. (BULK, 1 FT. INCREMENTS) AR
	20
	21 22280-G1 VINYL TRIM, (BULK) AR
	22
	23
	24 18292-G1 CLAMP 6
	25 493629 FUEL FILTER 1
	26 808656 FUEL PUMP 1

	REAR AXLE
	REAR AXLE

	REAR AXLE
	1 75945-G01 REAR AXLE (INCLUDES ITEMS 2 - 27) 1
	2 26823-G01 FLANGED BOLT, M8 X 1.25 X 100 MM LG 5
	3 26824-G01 FLANGED BOLT, M8 X 1.25 X 110 MM LG 3
	4 72052-G01 FLANGED BOLT, M8 X 1.25 X 130 MM LG 1
	5 28724-G01 FLANGED NUT, M8 X 1.25 9
	6 26761-G01 INPUT SHAFT SEAL 1
	7 26762-G01 SHIFTER SHAFT SEAL 1
	8 28720-G01 AXLE SHAFT SEAL 2
	9
	10
	11 26768-G01 OIL CHECK PLUG 1
	12 26769-G01 GASKET, 8 MM 1
	13 26770-G01 OIL DRAIN PLUG 1
	14 26771-G01 GASKET, 14 MM 1
	15 26772-G01 OIL FILLER PLUG 1
	16
	17
	18 28704-G01 AXLE TUBE (DRIVER SIDE) 1
	19 28705-G01 AXLE TUBE (PASSENGER SIDE) 1
	20 28701-G01 AXLE SHAFT (DRIVER SIDE) (INCLUDES ITEMS 22 - 24) 1
	21 28702-G01 AXLE SHAFT (PASSENGER SIDE) (INCLUDES ITEMS 22 - 25) 1
	22 28707-G01 SNAP RING, 30 MM 1
	23 28708-G01 COLLAR, 30 X 20 MM 1
	24 28703-G01 BALL BEARING 2
	25 28719-G01 SEAL COLLAR 1
	26 28706-G01 SNAP RING, 55 MM 4
	27 72260-G01 FLANGED BOLT, M10 X 1.5 X 23 MM 10
	28
	29
	30
	31 75653-G01 DIFFERENTIAL LOCK CABLE (INCLUDES HARDWARE) 1
	32 71003-G03 ‘J’ RETAINER NUT 2
	33 75697-G01 PLATE 1
	34 18464-G1 SCREW, #8 - 18 X 7/8" LG 2
	35 00565-G4 LOCK WASHER, #8 2
	36
	37 75941-G01 BRACKET 1
	38 75048-G01 SPACER, 1/2" 1
	39 26826-G01 LOCK WASHER, 8 MM 2
	40 26827-G01 NUT, M8 X 1.25 MM 2
	41
	42 75942-G01 DIFFERENTIAL LINK 1
	43 00426-G8 BOLT, 3/8 - 16 X 1" LG 2
	44 00560-G1 WASHER, 3/8" 2
	45 11098-G5 LOCK NUT, 3/8 - 16 2
	46
	47
	48 75620-G01 DIFFERENTIAL LOCK CABLE BRACKET 1
	49 75813-G01 CLAMP 1
	50 26830-G01 LOCK NUT, M8 X 1.25 MM 1
	51 10386-G3 CLEVIS PIN, 5/16" X 13/16" LG 1
	52 10387-G3 COTTER PIN, 3/32" X 3/4" LG 1
	53
	54 72349-G02 DIFFERENTIAL SKID PLATE 1
	REAR AXLE
	REAR SUSPENSION
	REAR SUSPENSION
	1 75721-G01 HEAVY DUTY LEAF SPRING 2
	2
	3 75565-G02 SHOCK/STOP MOUNT (PASSENGER SIDE) 1
	4 75565-G01 SHOCK/STOP MOUNT (DRIVER SIDE) 1
	5 70492-G01 RUBBER BUMPER 2
	6 00968-G01 LOCK WASHER, 10 MM 2
	7 00974-G01 NUT, M10 X 1.5 2
	8
	9
	10
	11 72618-G01 ‘U’ BOLT, 3/8 - 16 X 2" X 2 1/2" LG 4
	12 00560-G1 WASHER, 3/8" 8
	13 11098-G5 LOCK NUT, 3/8 - 16 8
	14
	15
	16 14158-G1 SHOULDER BOLT, 3/8 - 16 X 3 1/4" LG 2
	17 12262-G1 LOCK NUT, 3/8 - 16 2
	18
	19 70291-G01 FLANGED BUSHING 12
	20 70289-G02 SPACER 4
	21 00429-G4 BOLT, 3/8 - 16 X 3 1/2" LG 4
	22 70290-G01 SHACKLE PLATE 4
	23 11098-G5 LOCK NUT, 3/8 - 16 4
	24
	25 76418-G01 SHOCK ABSORBER 2
	26 10435-G1 SHOCK ABSORBER WASHER 8
	27 10194-G1 RUBBER BUSHING 8
	28 00532-G6 NUT, 3/8 - 24 4

	SEATS
	SEATS
	1 75880-G** SEAT BOTTOM (DRIVER SIDE) (INCLUDES ITEMS 3 - 8) 1
	2 75881-G** SEAT BOTTOM (PASSENGER SIDE) (INCLUDES ITEMS 5 - 10) 1
	3 75833-G** SEAT BOTTOM CUSHION (DRIVER SIDE) 1
	4 71702-G01 HIP RESTRAINT (DRIVER SIDE) 1
	5 75847-G01 HINGE 1
	6 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) 8
	7 17074-G1 RUBBER PAD 2
	8 71204-G01 BOLT, 1/4 - 20 X 7/8" LG 4
	9 75834-GXX SEAT BOTTOM CUSHION (PASSENGER SIDE) 1
	10 71701-G01 HIP RESTRAINT (PASSENGER SIDE) 1
	11 75848-G01 SEAT PROP 1
	12 00592-G6 SCREW, #12 - 14 X 3/4" LG 2
	13 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) 8
	14
	15 75849-G** SEAT BACK (INCLUDES ITEMS 16 - 21) 1
	16 75840-G** SEAT BACK CUSHION 2
	17 75841-G01 SEAT BACK PLATE 1
	18 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) 4
	19 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) 8
	20 75900-G02 SEAT BACK SUPPORT 2
	21 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) 4
	22
	23 74947-G01 BRACKET 2
	24 70113-G01 ADJUSTABLE BUMPER 2
	25 11027-G1 LOCK NUT, 5/16 - 18 4
	26
	27
	28 01006-G01 BOLT, 3/8 - 16 X 1 1/4" LG 4
	29 00560-G1 WASHER, 3/8" 4
	30 11098-G5 LOCK NUT, 3/8 - 16 4

	STARTER / GENERATOR
	STARTER / GENERATOR

	STARTER / GENERATOR
	STARTER / GENERATOR
	1 27065-G01 STARTER / GENERATOR (INCLUDES ITEMS 2 - 43) 1
	2 26870-G01 ARMATURE (INCLUDES ITEMS 3 - 5) 1
	3 26871-G01 REAR BALL BEARING 1
	4 26872-G01 FRONT BALL BEARING 1
	5 26873-G01 BEARING HOLDER 1
	6
	7
	8 26875-G01 FIELD COIL 1
	9 26876-G01 INSULATING BRUSH ASSEMBLY (‘F’) (INCLUDES ITEMS 10 - 13) 2
	10 * NUT 2
	11 * LOCK WASHER 2
	12 * WASHER 2
	13 * INSULATOR 1
	14 26877-G01 POLE CORE SETSCREW 4
	15 26878-G01 FRONT COVER 1
	16 26879-G01 REAR COVER 1
	17 26880-G01 TERMINAL ASSEMBLY (‘A’) (INCLUDES ITEMS 18 - 23) 2
	18 * TERMINAL 2
	19 * INSULATOR 2
	20 * INSULATOR 2
	21 * WASHER 4
	22 * LOCK WASHER 4
	23 * NUT 4
	24
	25 26881-G01 BRUSH HOLDER ASSEMBLY (INCLUDES ITEMS 26 - 28) 1
	26 26658-G01 BRUSH 4
	27 26882-G01 BRUSH SPRING 4
	28 26883-G01 BRUSH CONNECTOR 2
	29
	30 26884-G01 KEY 1
	31 * PULLEY 1
	32 26886-G01 PULLEY HARDWARE KIT (INCLUDES ITEMS 33 - 37) 1
	33 * NUT 1
	34 * LOCK WASHER 1
	35 * SCREW 3
	36 * SCREW 4
	37 * SCREW 2
	38 26887-G01 BRUSH 1 COVER 3
	39 26888-G01 BRUSH 2 COVER 2
	40 26889-G01 BOLT AND WASHER ASSEMBLY (INCLUDES ITEMS 41 - 43) 2
	41 * BOLT 2
	42 * LOCK WASHER 2
	43 * WASHER 2
	44
	45
	46
	47
	48 75705-G01 FRONT STARTER BRACKET 1
	49 00462-G7 BOLT, 7/16 - 14 X 7/8" LG 2
	50 00566-G2 LOCK WASHER, 7/16" 2
	51
	52 00439-G2 BOLT, 5/16 - 18 X 1 1/4" LG 1
	53 00559-G8 WASHER, 5/16" 2
	54 11098-G6 LOCK NUT, 5/16 - 18 1
	55
	56 75792-G01 SCREW, 1/2 - 13 X 1 1/2" LG 1
	57
	58
	59
	60 75690-G01 STARTER/GENERATOR BELT 1
	61
	62 75706-G01 REAR STARTER BRACKET 1
	63 75746-G01 SCREW, M8 - 1.25 X 20MM LG 2
	64
	65 00631-G2 BOLT, 1/2 - 13 X 2 1/4" LG 1
	66 00566-G3 LOCK WASHER, 1/2" 1
	67 00560-G3 WASHER, 1/2" 1
	68 75562-G01 SPACER 1


	STARTER / GENERATOR
	STARTER / GENERATOR
	STEERING
	1 70723-G02 STEERING BOX ASSEMBLY (COMPLETE) 1
	2 70175-G01 STEERING HOUSING (INCLUDES ITEMS 3 - 6) 1
	3 * SLEEVE BEARING 1
	4 * SLEEVE BEARING 1
	5 * FLANGED BEARING 1
	6 10389-G3 GREASE FITTING, STRAIGHT 1
	7
	8 00426-G6 BOLT, 3/8 - 16 X 3/4" LG 2
	9 18456-G1 GREASE FITTING, 90° 1
	10 70177-G01 RACK GUIDE COVER 1
	11 70225-G01 GASKET 1
	12 70178-G01 COMPRESSION SPRING 1
	13 70179-G01 RACK GUIDE 1
	14 11391-G1 HOSE CLAMP, 1 5/16" 1
	15 70041-G01 RACK COVER 1
	16 11391-G1 HOSE CLAMP, 1 5/16" 1
	17 70183-G01 BELLOWS 1
	18 11391-G5 HOSE CLAMP, 13/16" 1
	19
	20 70724-G01 STEERING GEAR KIT (INCLUDES ITEMS 21 - 28) 1
	21 70717-G01 GEAR PINION 1
	22 15112-G1 BALL BEARING 1
	23 70190-G01 EXTERNAL RETAINING RING 1
	24 70718-G01 STEERING RACK 1
	25 70192-G01 RACK BALL END 1
	26 00544-G8 JAM NUT, 7/16 - 20 1
	27 18456-G1 GREASE FITTING, 90° 1
	28 70466-G01 RETAINER 1
	29
	30 70184-G01 IDLER 1
	31 70216-G01 THRUST WASHER, 1 1/2" 1
	32 70195-G01 THRUST WASHER, 7/8" 1
	33 00734-G6 LOCK NUT, 7/8 - 9 1
	34 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG 1
	35
	36 70721-G01 STEERING SHAFT/COLUMN KIT (INCLUDES ITEMS 37 - 48) 1
	37 14322-G6 STEERING SHAFT 1
	38 70558-G01 COUPLING 1
	39 00550-G1 LOCK NUT, 1/4 - 20 2
	40 70227-G01 SCREW, 1/4 - 20 X 7/8" LG 2
	41 70223-G01 GASKET 1
	42 01034-G01 BOLT, 3/8 - 16 X 1 1/4" LG WITH PATCHLOCK 3
	43 00878-G1 LOCK WASHER, 3/8" 3
	44 70466-G01 RETAINER 1
	45 28633-G01 STEERING COLUMN KIT (INCLUDES ITEMS 46 - 48) 1
	46 * STEERING COLUMN 1
	47 28569-G01 STEERING COLUMN BUSHING 1
	48 01022-G01 SCREW, #6 - 20 X 5/16" LG 1
	49
	50
	51 00470-G4 BOLT, 7/16 - 20 X 2 1/2" LG 1
	52 00734-G3 LOCK NUT, 7/16 - 20 1
	53 01033-G01 BOLT, 7/16 - 14 X 1 1/4" LG WITH PATCHLOCK 2
	54 00566-G2 LOCK WASHER, 7/16" 3
	55
	56
	57
	58 602980 STEERING WHEEL 1
	59 71949-G01 HUB COVER 1
	60
	61 71147-G01 COVER 1
	62 71047-G01 LABEL (E-Z-GO) 1
	63 74405-G01 LABEL (CUSHMAN) 1
	64 14390-G2 LOCK NUT, 5/8 - 18 1
	65
	66
	67 70904-G04 TIE ROD ASSEMBLY (INCLUDES ITEMS 68 - 72) 2
	68 70855-G03 THREADED ROD (10 1/8" LG) 1
	69 70902-G01 TIE ROD END (LEFT HAND THREADS) 1
	70 01069-G01 JAM NUT, M12 X 1.25-05 (LEFT HAND THREADS) 1
	71 70902-G02 TIE ROD END (RIGHT HAND THREADS) 1
	72 01069-G02 JAM NUT, M12 X 1.25-05 (RIGHT HAND THREADS) 1
	73
	74 00734-G1 LOCK NUT, 7/16 - 14 4
	75
	76
	77 50209-G2 CASTELLATED NUT, 7/16 - 20 1
	78 10387-G2 COTTER PIN, 3/32" X 1" LG 1



	TRUCK BED
	1 73451-G01 ASSEMBLY PLASTIC BED ( INCLUDES ITEMS 2 - 11 ) 1
	2 73447-G01 PLASTIC BED 40" 1
	3 73448-G01 TAILGATE 36", PLASTIC 1
	4 73450-G01 ANGLE, BOWED 1
	5 73454-G01 SHAFT, PIVOT 2
	6 73455-G01 CABLE ASSEMBLY, TAILGATE 2
	7 00415-G2 SCREW, 1/4 - 20 X 5/8" LG 4
	8 73460-G01 BOLT, SHOULDER 2
	9 73449-G01 CHANNEL, EXTRUSION 1
	10 16705-G2 SCREW, 1/4 - 2 X 5/8" LG 4
	11 16816-G5 RACHET FASTNER 4
	12
	13 71537-G02 GAS SPRING 1
	14 71571-G01 CLEVIS PIN 2
	15 00571-G5 WASHER, 1/2" 2
	16 21683-G1 COTTER PIN 2
	17
	18 01118-G01 SCREW, 1/4 - 20 X 5/8" LG 8
	19 00642-G7 WASHER, 1/4" 8
	20 71569-G02 CHANNEL GAS SPRING 1
	21 71570-G01 BUSHING 4
	22 602904 CABLE ASSEMBLY 4
	23 21683-G1 COTTER PIN 2
	24 14443-G10 CLEVIS PIN, 1/2 X 3" 1
	25 14443-G12 CLEVIS PIN, 1/2" X 2.00" 1
	26
	27
	28
	29
	30
	31
	32
	33
	34
	35
	36 71095-G02 INSTALLATION LATCH ( INCLUDES ITEMS 37 - 54 ) 1
	37 74962-G01 WELDMENT LATCH BED 1
	38 71477-G02 BRACKET 1
	39 71099-G02 LATCH PLATE 2
	40 71538-G01 TORSION SPRING 1
	41
	42
	43 01118-G01 SCREW, 1/4 - 2 X 5/8" LG 4
	44 71704-G01 HANDLE GRIP 2
	45 70113-G01 BUMPER 2
	46 11027-G1 LOCK NUT, 5/16 - 18 2
	47 74947-G01 BRACKET BUMPER 2
	48
	49
	50 74637-G04 ELECTRIC DUMP KIT ( INCLUDES ITEMS 51 - 68 ) 1
	51 27612-G02 ELECTRIC ACTUATOR 36 V 1
	52 27680-G01 TOGGLE SWITCH 1
	53 27447-G01 TOGGLE GUARD 1
	54 74165-G02 CIRCUIT BREAKER MOUNTING BRACKET 1
	55 00150-G4 SCREW, 10 - 24 X 1/2" LG 2
	56 00565-G5 LOCK WASHER, #10 2
	57 21320-G3 CIRCUIT BREAKER 15A 24V 1
	58 17618-G1 WIRE TIE 8
	59 00526-G3 NUT, #10 - 24 2
	60 10570-G9 RIVET, 5/32 X .55 2
	61 25976-G14 14 GA WIRE (RED 5") 1
	62
	63
	64 74054-G01 WIRE HARNESS ( CONTROL ) 1
	65 14443-G10 CLEVIS PIN, 1/2" X 2 7/8" LG 1
	66 14443-G11 CLEVIS PIN, 1/2" X 1 3/4" LG 1
	67 21683-G1 COTTER PIN, 15/32" X 2 13/16" LG 2
	68 27613-G01 SPACER 2
	69
	70
	71
	72
	73
	74 600823 LABEL EZGO MPT 2
	75 74821-G01 BED CAPACITY LABEL (500 LB) 1
	76 71055-G01 RIVET, 3/16" 5

	WEATHER PROTECTION
	WEATHER PROTECTION
	WEATHER PROTECTION
	WEATHER PROTECTION
	1 75040-G0* SUN TOP KIT (INCLUDES ITEMS 2 -21) 1
	2 27069-G0* SUN TOP 1
	3 75044-G06 HARDWARE KIT (INCLUDES ITEMS 4 - 21) 1
	4 75045-G05 FRONT STRUT 1
	5 75838-G03 REAR STRUT (DRIVER SIDE) 1
	6 75838-G04 REAR STRUT (PASSENGER SIDE) 1
	7 75465-G01 FASTENING HARDWARE KIT (INCLUDES ITEMS 8 - 21) 1
	8 00440-G2 BOLT, 5/16 - 18 X 2 1/4" LG 4
	9 00905-G8 LOCK WASHER, 5/16" 4
	10 75048-G01 SPACER, 1/2" 2
	11 00570-G2 WASHER, 5/16" 6
	12 00685-G7 BOLT, 5/16 - 18 X 1 3/4" LG (STAINLESS STEEL) 4
	13 01110-G03 WASHER, 5/16" (STAINLESS STEEL) 8
	14
	15 11098-G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 4
	16 00753-G5 SCREW, 1/4 - 20 X 2" LG (STAINLESS STEEL) 2
	17 00753-G6 SCREW, 1/4 - 20 X 2 1/4" LG (STAINLESS STEEL) 2
	18 01110-G01 WASHER, 1/4" (STAINLESS STEEL) 8
	19 75051-G01 PLASTIC SPACER 4
	20 00891-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 4
	21 19853-G1 END CAP, 1" 2
	22
	23 75378-G0* SUN TOP CAP (CAMO) (OVER ITEM 1) 1
	24
	25
	26 19528-G2 REAR VIEW MIRROR KIT (INCLUDES ITEMS 27 - 29) 1
	27 19496-G1 REAR VIEW MIRROR 1
	28 19502-G2 SUPPORT BRACKET 1
	29 19527-G1 SCREW, #8 - 32 X 5/8" LG (STAINLESS STEEL) 1
	30
	31 75367-G** 3 SIDED SOFT ENCLOSURE KIT (INCLUDES ITEMS 32 - 33) 1
	32 * ENCLOSURE 1
	33 * VELCRO AR
	34
	35
	36 71966-G01 WINDSHIELD KIT (FULL POLYCARBONATE) (REQUIRES SUN TOP KIT) 1
	37 71954-G01 WINDSHIELD (FULL) (LEXAN) 1
	38 EGWHC12 SASH, 26" LG 2
	39 EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL) 2
	40 EGWHG12 WASHER, 1/4" (STAINLESS STEEL) 2
	41 EGWHG13 RUBBER GROMET 2
	42 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 2
	43 EGWHL14 SAFETY LABEL 1
	44
	45 71966-G02 WINDSHIELD KIT (FOLDING POLYCARBONATE (REQUIRES SUN TOP KIT) 1
	46 71955-G01 WINDSHIELD (FOLD DOWN) (LEXAN) 1
	47 EGWHC10 SASH, 12" LG 2
	48
	49
	50
	51 71966-G03 WINDSHIELD KIT (FULL ACRYLIC) (REQUIRES SUN TOP KIT) 1
	52 71960-G01 WINDSHIELD (FULL) (ACRYLIC) 1
	53
	54 71966-G04 WINDSHIELD KIT (FOLDING ACRYLIC) (REQUIRES SUN TOP KIT) 1
	55 71961-G01 WINDSHIELD (FOLD DOWN) (ACRYLIC) 1
	56
	57
	58 74479-G02 BRUSH GUARD KIT (INCLUDES ITEMS 59 - 65) 1
	59 74465-G03 BACK 1
	60 74459-G03 SIDE (DRIVER SIDE) 1
	61 74460-G03 SIDE (PASSENGER SIDE) 1
	62 74462-G03 TOP 1
	63 00428-G2 BOLT, 3/8 - 16 X 2 1/4" LG 4
	64 00438-G7 BOLT, 5/16 - 18 X 7/8" LG 4
	65 11098-G6 LOCK NUT, 5/16 - 18 4
	66
	67 74496-G0* SUN TOP KIT (WITH BRUSH GUARD) (INCLUDES ITEMS 68 - 77) 1
	68 74466-G03 MOUNTING BRACKET 1
	69 00438-G5 BOLT, 5/16 - 18 X 5/8" LG 4
	70 00565-G8 LOCK WASHER, 5/16" 4
	71 00532-G3 NUT, 5/16 - 18 4
	72 74497-G0* SUN TOP 1
	73 00559-G7 WASHER, 1/4" 8
	74 00753-G6 SCREW, 1/4 - 20 X 2 1/4" LG (STAINLESS STEEL) 2
	75 00891-G2 LOCK NUT, 1/4 - 20 4
	76 00753-G7 SCREW, 1/4 - 20 X 2 1/2" LG 2
	77 74469-G01 SPACER 2
	78
	79 74542-G01 WINDSHIELD KIT, POLYCARBONATE (WITH BRUSH GUARD) (Replacement Parts available from Eagle Parts, 706-790-6687) 1
	80 110-735A WINDSHIELD (POLYCARBONATE) 1
	81 EGWHC12 SASH, 26" LG 2
	82 110-072E SCREW, 1/4 - 20 X 1/2" LG (STAINLESS STEEL) 2
	83 EGWHG12 WASHER, 1/4" (STAINLESS STEEL) 4
	84 EGWHG13 RUBBER GROMET 2
	85 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 2

	WEATHER PROTECTION
	WEATHER PROTECTION
	WEATHER PROTECTION
	WHEELS AND TIRES
	WHEELS AND TIRES
	1 28630-G04 BLACK WHEEL AND STRYKER® 1 TIRE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 3, 4, 5) AR
	2 28630-G05 BLACK WHEEL AND STRYKER® 1 TIRE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 3, 4, 5) AR
	3 28630-G01 TIRE, 22 X 9 - 10 STRYKER® 1 1
	4 15172-G02 WHEEL RIM, BLACK (4 LUG) 1
	5 11657-G1 VALVE STEM 1
	6
	7
	8
	9
	10 28442-G03 BLACK WHEEL AND TURF SAVER® TIRE ASSEMBLY (ITEMS 11, 12, 13) AR
	11 28442-G02 TIRE, 20 X 10 - 10 TURF SAVER® 1
	12 15172-G02 WHEEL RIM, BLACK (4 LUG) 1
	13 11657-G1 VALVE STEM 1
	14
	15
	16 14723-G1 LUG NUT, 1/2 - 20 AR

	WINCH
	WINCH
	WINCH
	1 74259-G04 WINCH KIT (INCLUDES ITEMS 2 - 44) 1
	2 600792 WINCH ASSEMBLY, T1500 1
	3 74271-G01 WINCH MOUNTING TUBE 1
	4 00440-G6 BOLT, 5/16 - 18 X 2 3/4" LG 2
	5 00571-G2 WASHER, 5/16" 4
	6 00891-G3 LOCK NUT, 5/16 - 18 2
	7 21317-G1 CLEVIS PIN, 5/8" x 3" LG 1
	8 21683-G1 COTTER PIN, 15/32" X 2 13/16" LG 1
	9
	10 74286-G03 REMOTE SOLENOID (INCLUDES ITEMS 11 - 32) 1
	11 74256-G02 SOLENOID KIT 1
	12 74326-G01 MOUNTING BRACKET 1
	13 00414-G6 BOLT, 1/4 - 20 X 3/4" LG 3
	14 23726-G1 SPACER, 1/4" 3
	15 14390-G4 LOCK NUT, 1/4 - 20 3
	16
	17 74327-G01 WIRE HARNESS (SOLENOID - BATTERY) 1
	18 18833-G1 FLEX LOOM, 13" (BULK) 1
	19
	20 600801 WIRE HARNESS (SOLENOID - RECEPTACLE) 1
	21 20436-G1 FLEX LOOM, 4" (BULK) 1
	22
	23 600799 WIRE HARNESS (SOLENOID - FRONT) 1
	24 18833-G1 FLEX LOOM, 84" (BULK) 1
	25 73235-G01 CONNECTOR 1
	26
	27 600798 WIRE HARNESS (SOLENOID - REAR) (INCLUDES 28, 29) 1
	28 18833-G1 FLEX LOOM, 49" (BULK) 1
	29 73235-G01 CONNECTOR 1
	30
	31 600482 RECEPTACLE WITH LEADS (GREEN, WHITE, BLACK) 1
	32 * CIRCUIT BREAKER WITH BRACKET 1
	33
	34 71489-G01 LABEL (READ INSTRUCTIONS) 1
	35
	36 00414-G5 BOLT, 1/4 - 20 X 5/8" LG 2
	37 14390-G4 LOCK NUT, 1/4 - 20 2
	38
	39 74289-G01 CONNECTOR MOUNT PLATE 1
	40 00740-G4 SCREW, #10 - 32 x 1/2" LG (STAINLESS STEEL) 2
	41 00559-G5 WASHER, #10 2
	42 00921-G8 LOCK NUT, #10 - 32 2
	43 00156-G8 SCREW, #10 - 32 X 1" LG 2
	44 00526-G4 LOCK NUT, #10 - 32 2
	45
	46
	47 87-10490 KNOB ASSEMBLY, T-SERIES F/W 1
	48 87-22381 TENSION PLATE 1
	49 87-23149-05 NUT, HEX, FLANGED, M5 X 0.8 2
	50 89-22291-01 SCREW, ST HEX SKY FH, M6 X 1 X 20 2
	51 87-22394 BASEPLATE ASSEMBLY, T-SERIES 1
	52 AS REQ’D WASHER, .020" OR .030" THICK A/R
	53 87-10466 BUSHING, T-SERIES 1
	54 87-23309-01 SET SCREW, M5 X 0.8 X 6 1
	55 87-22397 DRUM ASSEMBLY 1
	56 87-10470 DRUM SUPPORT BUSHING 1
	57 87-33257 DRUM SUPPORT PLATE 1
	58 87-23030-10 SCREW, ST PAN HEAD, M4 X 0.7 X 10 4
	59 87-33251 ROTATOR GEAR, T-SERIES 1
	60 87-22380 CARRIER ASSEMBLY, T-SERIES 1
	61 87-22396 STATIONARY GEAR HOUSING ASSEMBLY, T-SERIES 1
	62 87-33249 MOTOR, 12 VOLT 1
	63 87-22401 MOTOR PINION GEAR 1
	64 1535A WIRE ROPE AND HOOK ASSEMBLY, 5/32" X 25 FEET 1
	65 89-32300 HANDSAVER BAR 1
	66 90-22873-03 CIRCUIT BREAKER ASSEMBLY, 12 VOLT, T-SERIES 1
	67 90-22117 REMOTE CONTROL ASSEMBLY 1
	68 92-20172 SOLENOID, 12 VOLT 2
	69 90-32070 SOLENOID BACK PLATE 1
	70 90-31079 SOLENOID COVER 1

	WINCH
	WINCH
	WINCH
	OPTIONS/ACCESSORIES


	FRONT CVR.pdf
	ISSUE DATE: APRIL 2006
	GASOLINE POWERED UTILITY VEHICLES
	SERVICE PARTS MANUAL


	MODELS PAGE 10.pdf
	SERVICE PARTS MANUAL
	GASOLINE POWERED
	UTILITY VEHICLES
	E-Z-GO ST 480
	E-Z-GO ST 480 (CAMO)
	JACOBSEN 4800
	STARTING MODEL YEAR 2006+


	BATTERY PROLONGED STORAGE



<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /All
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveEPSInfo true
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputCondition ()
  /PDFXRegistryName (http://www.color.org)
  /PDFXTrapped /Unknown

  /Description <<
    /ENU (Use these settings to create PDF documents with higher image resolution for improved printing quality. The PDF documents can be opened with Acrobat and Reader 5.0 and later.)
  >>
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice




